This publication has been designed primarily for the use of Lotus Dealers. It will be updated by amendments and Service
Bulletins as necessary and these will be sent to Lotus Dealers only.

Lotus policy is one of continucus product improvement and the right is reserved to alter the specification at any time
without prior notice. The precise specification of the vehicle is contained within the Elan Service notes and not the Service
Parts List.

Whilst every care has been taken to ensure the correctness of information, it is impossible to guarantee complete freedom of
omissions and errors, but nothing herein shall affect your statutory rights.

Part Numbers
All part numbers commence with the vehicle type number, indicating the type of Lotus model on which the part was first used:

26, 36, 45, 500....Elan 82....Esprit Turbo
50....Elan + 2 83....Elite S2

46, 54, 65, 74....Europa 84....Eclat S2
75....Elite S1 85....Esprit S3
76....Eclat S1 89....Excel
79....Esprit S1/2/2.2 100....Elan 1990

Standard Hardware Part Numbers
Standard finish bolts, screws, studs, nuts and washers carry part numbers, comprising of the prefix AQ075W, BO75W etc.
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1001 BODY SHELL
ILLUS NQ, PART NUMBER DESCRIPTION QUANTITY REMARKS
001 C100B0202K A Panel-Outer RH S 1.0
002 C100B0203K A Panel-Outer LH S 1.0
018 B100UQ440F Bracket-Seat Belt Cover 4.0
022 A085U6080V Edge Strip A .1
023 AQ75W6227F P Clip-White A 1.0
024 AQ75W60877 Pop Rivet A 1.0
026 A085U6080V Edge Strip A .2
027 B100B0663K A Post Cover LH RHD 1.0
028 B100B0662K A Post Cover RH LHD 1.0
033 B100B0662K A Post Cover RH LHD 1.0
034 B100B0181K A Post Cover LH LHD 1.0
047 A075W10302Z Setscrew A 4.0 'A'" PANEL TO ROCKER.
048 A075W40132 Washer (10) 6mm x 12.1lmmA 4.0 'A' PANEL TO ROCKER.
185 A100B0488K Bracket-A Panel Lower RH 1.0
186 A100B0489K Bracket-A Panel Lower LH 1.0
217 A075W1028% Hex Screw A 2.0
218 AQ75W4013% Washer (10) 6mm x 12.1lmmA 2.0
264 A082U6067F Foam Seal A 1.0 25 X 03MM
270 A100B0854F Screw M6 x 20 Tuflok 7.0 F.E.M. TO CHASSIS
271 A100W4128F Washer 1/4" x 1 1/4™ x 1/8" 5.0 FEM TO CHASSIS FRT/REAR/CENTRE FRT
272 AQ75W40167 Washer A 2.0 F.E.M. TO CHASSIS CENTRE
289 A100W6422F Pipe Clip 1.0 SCREEN WASH PIPE TO FRONT END MLDG
307 A100B0OS57S Rear Topshell RHD (S1) 1.0
308 D100B0649K Rear Topshell LHD 1.0

1001 BODY SHELL






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1001 BODY SHELL
ILLUS NO. PART NUMBER DESCRIPTION OUANTITY REMARKS
308 D100B0649K Rear Topshell LHD 1.0
318 A100B6125F Grommet 2.0
350 A100B1247S Front Topshell LHD EURO 1.0
351 A100B0962S Assy: Front Topshell RHD 1.0
352 A100B1251S Front Topshell Federal 1.0

1001

BODY SHELL
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Service Parts List 14/02/91 Page

Specification ELAN, TURBO, LHD, EUR.
Title 1003 BODY TO CHASSIS PARTS
TLLUS NO PART NUMBER DESCRTPTTION QUANTITY REMARKS
001 A100BOl62F Spreader Plate-Self Piercing R 24.0
002 A100BO163F Washer-Self Piercing Rivet 24.0
003 B100A0163F Plate-Rear Body Mount 2.0
003 A100W6335F Rivet - Self Piercing 24.0
010 A100BO66T7F Seal-RR Suspension Turret LH 1.0
011 A100BO668F Seal-RR Suspension Turret RH 1.0
027 AQ75W1035%7 Set Screw .0 TORQUE 25Nm
126 A100A0475F Bolt-Kleerlock M8x1.25 x 3 12.0 DOOR HINGE TO 'A' POST
128 A075W3010% Nyloc Nut A 8.0 HINGE TO 'A' POST BRKT
129 A075W40207 Washer (10) 8mm x 16.6mmA 16.0 HINGE TO 'A' POST BRKT
137 A100AQ479F Bolt-Kleerlok M8x1.25 x 35 4.0 'A' POST TO SPG.TWR BRACE
139 A100A0479F Bolt-Kleerlok M8x1.25 x 35 2.0 U/TRAY TO REAR SPG.TURRET
141 A075W20547 Bolt 4.0 SEAT MTG BRKT O/BOARD
142 AQ075W40247 Washer (10) 10mm x 20.5mm 4.0 SEAT MTG BRKT 0/BOARD
143 AO79W4053F Washer 4.0 SEAT MTG BRKT O/BOARD
170 A100AO0530F Bolt-M10x55 Long KleerlokB3 2.0 U/TRAY TO RR SPG TWR
264 A075W1039% Bolt A 8.0 HINGE TO 'A' POST BRKT
271 A100A0472F Bolt-Kleerlok M10 x 65 2.0 SEAT MTG BRKT TO REAR BULKHEAD
273 A075W4027% Washer 10mm x 30 x 3 .0 SPACE MISMATCH BETWEEN BRKT & B/H
283 AO75W5084F Screw M5 X 20mm 2.0 BATT.TERM.BOX TO X-BRACE CEN SUPP.
285 A075W4045Z Washer 5mm Int S/Proof 2.0 BATT.TERM.BOX TO X-BRACE CEN SUPP.

1003 BODY TO CHASSIS PARTS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1005 BODY-STRUCTURAL METAL
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
004 A079W2057F Bolt 2.0 X BRACE TO 'A' POST
050 J100A0251F Cross Brace LHD 1.0
192 F100BO0O91F Screen Pillar LH 1.0
193 F100BO092F Screen Pillar RH 1.0
194 A100W1055F Screw M6 x 12 Thin Head 4.0 HEADER TO 'A' PILLAR
195 A075W4013Z Washer (10) 6mm x 12.lmmA 4.0
197 D100BO1l6l1F Header Rail-Windscreen 1.0
198 A100A0654F Shim-A Pillar 8.0
199 D100A0266F Shim-Cross Brace 3mm 1.0 USE AS REQUIRED
200 D100A0267F Shim-Cross Brace 1.5mm 1.0 USE AS REQUIRED
201 D100A0268F Shim-Cross Brace lmm 1.0 USE AS REQUIRED
207 A100A0530F Bolt-M10x55 Long KleerlokB3 4.0 CROSS BRACE TO 'A' POST
208 A075W40247 Washer (10) 10mm x 20.5mm 6.0 CROSS BRACE TO 'A' POST
209 A075W1027% Set Screw 2.0 XBRACE TO 'A' POST
210 A075W40137 Washer (10) 6mm x 12.1lmmA 2.0 XBRACE TO 'A' POST
211 A100A0475F Bolt-Kleerlock M8x1.25 x 3 8.0 "B' POST TO X BRACE
212 A100A0418F Shim - 0.5mm 2.0 "B' POST TIE BAR
213 A100A0419F Shim - 1.0mm 6.0 'B' POST TIE BAR
214 A100A0667F Washer-Tie Bar Rear 2.0
215 A079WA4019F Washer 2.0 'A' POST XBRACE EARTH STRAPS.
216 A075W3011% Nyloc Nut M10 2.0
220 A100A0536F Insulator 2.0
222 A100A0537F Spacer 2.0
224 B100B1135K Watershield-Pillar LH L0

1005

BODY-STRUCTURAL METAL
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1005 BODY-STRUCTURAL METAL
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

225 B100B1136K Watershield-Pillar RH 1.0

226 AO79W6159F Fastener 4.0

299 AQ75W30117 Nyloc Nut M10 2.0 CROSS BRACE TO 'A' POST

302 A100A0696F Strut - Top Shell 2.0

303 A075W1038% Set Screw 2.0 TOPSHELL STRUT

304 A075W40217% Washer 8mm x 25 x 1.4 2.0 TOPSHELL STRUT

305 A075W3010% Nyloc Nut A 2.0 TOPSHELL STRUT

306 A075W1082%2 Setscrew M6 x 16mm Thin Head 4.0 TOPSHELL STRUT

307 BO82W4018F Washer M6 x 18 x 1 4.0 TOPSHELL STRUT

308 A075W30092 Nyloc Nut A 4.0 TOPSHELL STRUT

1005 BODY-STRUCTURAL METAL
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1007 HEADLAMP PODS
US NO. | PART NUMBER DESCRIPTTION QUANTITY REMARKS
002 A100B1160S Headlamp Pod Assy RH Bl 1.0
003 A100B1161S Headlamp Pod Assy LH Bl 1.0
010 B100B0994F Shear Plate RH 1.0
026 A100B1022K Tnfill Panel-Pod ApertureRH Bl 1.0
040 B100B0993F Shear Plate LH 1.0
056 A100B1023K Infill Panel-Pod AperturelH Bl 1.0
062 A075W4011% Washer 10 5mm x 9.7 x 0.9 4.0
063 A076W5090F Screwm6X16Mm 8.0 SHELF FIX
064 A100BO613F Shim-Headlamp Mounting 12.0
064 A100BO613F Shim-Headlamp Mounting 12.0
065 AT00BO353F Ball Joint 4.0 PIVOT - FLAP INNER
066 A100B0851F Screw M6 x 16 Tuflok 4.0
068 D100B0759F Pod Flap Hinge-Opera Glass 2.0 OPERA GLASS ONLY
068 E100B0O759F Pod Hinge-Single Pod System 2.0
071 A075W4013%2 Washer (10) 6mm x 12.lmmA 8.0 SHELF FIX
072 A075W3040% Nut 5/16"Unf 8.0 SHELF FIX

1007 HEADLAMP PODS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1008 FLOORPAN
ILLUS NO.  PART NUMBER DESCRIPTION QUANTITY REMARKS
012 AX75B2267F Bobbin 23.0
013 AX75B22547% Bobbin 23.0
014 A100BO308F Spacer Bobbin - 10mm Male 4.0
015 AX75B2252% Bobbin 4.0
017 X0543J60052 Grommet 1.0 REAR STAY ACCESS HOLE
018 A100B6133F Blanking Grommet 4.0 FLOOR PAN TOOLING HOLES
019 AQ089U6135F Blind Grommet-PVC 1.0 USED ON TUNNEL
020 A100B6150F Blind Grommet 2.0 USED ON TUNNEL
021 A100M6084F Grommet 3.0
028 A100A0471F Bolt-Kleerlok M10x1.5 x 35 4.0 UNDERTRAY TO TOEBOARD
029 A100U0411F Seating Strip 1.0
034 A100L6006F Pipe Grommet 1.0

1008 FLOORPAN
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1009 FRONT BONNET & HARDWARE
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100U0096F Hinge Assy-Bonnet RH 1.0
008 AQ75W10292 Screw A 4.0 >>
009 AQ75W40357 Spring Washer (10) 6mm A 4.0 >> HINGE FIX
010 AQ75W4015%2 Washer M6 x 15mm x 1.5mm 4.0 >>
011 A100U0097F Hinge Assy-Bonnet LH 1.0
023 A100U0032F Assy - Safety Hook 1.0
024 A100U0033F Assy - Striker Pin 1.0
025 AQ082U6087F Slider Assy 1.0
026 A100U0035F Guide Plate 1.0
032 E100B0440F Bonnet Stay-Late Type 1.0
032 D100B0440F Bonnet Stay B3 1.0 EARLY TYPE
033 C100B0441F Striker Plate 1.0 FITTED TO 100B0120
034 C100B0442F Bracket-Bonnet Stay 1.0
035 A100W6450F Nylon Washer-Shouldered 1.0 BONNET STAY FIX
036 A100B6047F Rod Clip BP 1.0
037 AQ082W1089F Setscrew M4 x 20 Hex Hd 2.0
038 AQ75W5085% Screw 3.0
039 AQ75W4011Z Washer 10 5mm x 9.7 x 0.9 3.0
041 AQ75W6175F Spring Clip A 1.0 BONNET STAY FIX
042 C100B0460F Cable-Bonnet Release LHD 1.0
044 A100B0462F Lever Hood Release LHD 1.0
046 A100B0464F Housing Hood Release LHD 1.0
049 A100B0425F Bracket-Release Lever LH 1.0
071 AQ75W1027%Z Set Screw 1.0

1009 FRONT BONNET & HARDWARE
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_TITUS NO. PART NUMBEKR = DESCRTPTION === |

072
073
074
075
076
085
092
092
098
099
100
101
102
103
105
108
109
110
111
112
113
115
116
117

AQ75W1038%2
AQ75W1043Z
AQ75W40152
AQ75W40202
X046B61137Z
AQ75W60662
Cl100BO683F
B100BO683F
AQ82U6197F
AQ75W1025F
AQ75W40452
AQ75W4011%2
AQ75W3008%2
AQ75W6071Z
AQ75W6066%Z
A100B6123F
AQ082M6492V
A100BO8S7F
AQ75W4020%2
AQ75W40092
A100B0961J
AQT75W6227F
AQ75wW4001Z2
AQ75W60902

Specification

Title

Service Parts List

Set Screw

Screw A
Washer M6 x 15mm x 1.5mm

Washer (10) 8mm x 16.6mmA
Buffer A

Rivet

Plate-Bonnet Stay (Late Type)

Locating Plate-Bonnet Stay
Grommet-Rear Handle A
Bolt M5 x 20mm

Washer 5S5mm Int S/Proof
Washer 10 5mm x 9.7 x 0.9
Nut T Typ

Imex Rivet

Rivet

Insulating Sleeve

Heat Shrink Sleeve

Spacer - Stay Bracket
Washer (10) 8mm x 16.6mm A

Washer
Bonnet Assy Bl
P Clip-White A

Washer (10) 1/8" x 3/8" A
Rivet A

ELAN, TURBO, LHD, EUR.

1009 FRONT BONNET & HARDWARE

14/02/91

QUANEIgY REMARKS
1.0
1.0
1.0
2.0
2.0 PLATE/SAFETY HOOK TO BONNET-INNER
1.0
1.0 EARLY TYPE
1.0 BONNET RELEASE CABLE
2.0 >> USED ON BONNET STAY ASSY.
2.0 >>
2.0 >>
2.0 >>
4.0 HOOD CABLE MTG BRKT TO 'A' POST
2.0 PLATE/STRIKER PIN TO BONNET-INNER
1.0
1.0 BONNET STAY FIX
1.0 BONNET STAY FIX
1.0
2.0 BONNET RELEASE CABLE
4.0 BONNET RELEASE CABLE
2.0

BONNET RELEASE CABLE

1009 FRONT BONNET & HARDWARE
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1009 FRONT BONNET & HARDWARE
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
122 AO75W6227F P Clip-White A 3.0 BONNET RELEASE CABLE > DASH
123 A075W6090% Rivet A 3.0 BONNET RELEASE CABLE > DASH
124 A075W4001Z Washer (10) 1/8" x3/8" A 3.0 BONNET RELEASE CABLE > DASH
127 A100U6040F 0 Ring-Bonnet Prop 2.0 PROTECTIVE SLEEVING TO BONNET STAY

1009 FRONT BONNET & HARDWARE
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1011 BOOT LID/TAILGATE & HARDWARE
TLLUS NO PART NUMBER DESCRTIPTTION QUANTITY REMARKS
001 A100U0036F Assy - Trunk Latch 1.0
002 A100U0037F Striker - Trunk Latch 1.0 BOOT LID
015 A079U6033F Grommet 1.0 TRUNK LOCK ACCESS
019 AO76W5090F Screwm6X16Mm 2.0 CATCH TO LID INNER
020 A075W4035% Spring Washer (10) 6mm A 2.0 CATCH TO LID INNER
023 A100B0042F Clip-Cylinder Retaining B3 1.0 LOCK TO TRUNK LID
025 A075W1036% Screw 1.0 TRUNK LATCH STRIKER TO TRANSOM
026 A075W10287% Hex Screw A 4.0 TRUNK HINGE TO TRUNK LID
028 A075W1028% Hex Screw A 8.0 TRUNK HINGE TO REAR BULKHEAD
030 A076W5090F Screwm6X16Mm 2.0 TRUNK LATCH TO TRUNK LID
031 A079W4019F Washer 1.0 TRUNK LATCH STRIKER TO TRANSOM
032 A075W40152 Washer M6 x 15mm x 1.5mm 4.0 TRUNK HINGE TO TRUNK LID
033 A100U6022F Roller-Trunk Lid Hinge 2.0
034 A075W4013Z Washer (10) 6mm x 12.lmmA 10.0 TRUNK HINGE TO REAR BULKHEAD
036 B100UO136F Tapping Plate-Trunk Hinge 2.0
043 B100UOO46F Trunk Hinge Assy RH 1.0
044 B100UOO47F Trunk Hinge Assy LH 1.0
048 B100UOO17F Torsion Bar LH 1.0
049 B100UOO18F Torsion Bar RH 1.0
058 B100UO202F Bracket-Boot Lamp 1.0
070 Cl100U0244F Bracket-Boot Lamp Switch 1.0
120 A100W6382F Clip-Torsion Bar 1.0
121 A100U0301F Torsion Bar Clip LH 1.0
122 A100U0302F Torsion Bar Clip RH 1.0
1011 BOOT LID/TAILGATE & HARDWARE
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1011 BOOT LID/TAILGATE & HARDWARE
ILLUSNO PART NUMBER DESCRIPTION QUANTITY REMARKS
123 AQ75W40172 Washer {10) 6mm x 25mm A 2
124 A075W4035%2 Spring Washer (10) 6mm A 2.0
131 A075W60697 Pop Rivet 5/32"x .37" 1.0 BOOT LOCK
132 B100UO331F Brace-Lamp Bracket 1.0
134 A0T75W50887 Screw 2.0 BRACE TO LAMP BRACKET
135 A075W4035% Spring Washer (10) 6mm A 2.0 BRACE TO LAMP BRACKET
136 A075W4013% Washer (10) 6mm x 12.lmm A 2.0 BRACE TO LAMP BRACKET
137 AQ75W4017% Washer (10) 6mm x 25mm A 1.0 BRACE TO BULKHEAD
138 AQ75W403527 Spring Washer (10) 6mm A 1.0 BRACE TO BULKHEAD
139 A075W3020%7 Nut M6 Plain A 1.0 BRACE TO BULKHEAD
200 A100B09508S Boot Lid Assy B1 1.0
1011 BOOT LID/TAILGATE & HARDWARE
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1012 STOWAGE LID & HARDWARE
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

001 Cl100B0737J Stowage Lid Assy 1.0
004 A075W3009% Nyloc Nut A 4.0
027 AQ75W1028%7 Hex Screw A 4.0 STOWAGE HINGE TO STOWAGE LID
029 AQ75W1028%7 Hex Screw A 8.0 STOWAGE LID TO REAR BULKHEAD
033 A075W4015% Washer M6 x 15mm x 1.5mm 4.0 STOWAGE HINGE TO STOWAGE LID
035 AQ75W40137 Washer (10) 6mm x 12.1mmA 8.0 STOWAGE LID TO REAR BULKHEAD
037 B100UO137F Nut Plate-Hinge/Bulkhead LH 1.0
038 B100UO138F Nut Plate-Hinge/Bulkhead RH 1.0
041 C100UO010F Bracket-Stowage Hinge RH 1.0
042 C100UO0011F Bracket-Stowage Hinge LH 1.0
050 B100UOOOSF Arm-Stowage Hinge RH 1.0
051 B100UOOOSF Arm-Stowage Hinge LH 1.0
055 A100UQ145F Pawl-Stowage Lid Interlock 2.0
074 C100BOGO5F Cable-Stowage Lid ReleaseB3 1.0
076 AQ75W40257 Washer 1.0 STOWAGE LID RELEASE.
082 AQ082U6199V P.P.Primer (10cc) 5.0 SEALING RING FIX
083 A100BOSLLF Sealing Ring B3 2.0
121 AL00UOO36F Assy - Trunk Latch 2.0
122 A100U0037F Striker - Trunk Latch 2.0 STOWAGE LID
123 A100B0909IF Latch Bracket LH 1.0
124 A100B0910F Latch Bracket RH 1.0
129 A100B0O913F Actuating Lever Assy 2.0
132 A100W6438F Snap Connector - Cable 3.0 CABLE TO MTG BRKT
133 A100B0916F Actuating Rod 2.0

1012 STOWAGE LID & HARDWARE
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Service Parts List 14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1012 STOWAGE LID & HARDWARE
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
134 A100BO917K Cap-Latch Pillar :
138 A075U60332 Bush and clip assembley 2.0 ROD TO ACTUATING LEVER
139 A075W1021Z Set Screw 4.0 MTG BRKT TO 'B' POST X BRACE
140 A075W4011%Z Washer 10 5mm x 9.7 x 0.9 4.0 MTG BRKT TO 'B' POST X BRACE
141 A075W1027% Set Screw 4.0 MTG BRKT TO 'B' POST DIA.
142 A075W4015%2 Washer M6 x 15mm x 1.5mm 4.0 MTG BRKT TO 'B' POST DIA.
143 A076W5090F Screwm6X16Mm 4.0 LATCH TO MTG BRKT
144 A075W40352 Spring Washer (10) 6mm A 4.0 LATCH TO MTG BRKT
146 A079W4019F Washer 2.0 STRIKER TO STOWAGE LID
147 A089W5138F Screw No6 x 1/2" Flg S/Steel 8.0 CAPPING TO MTG BRKT
149 A075W4011Z Washer 10 5mm x 9.7 x 0.9 2.0 STOWAGE LID LATCH INST.
150 A100W6436F Star Washer 2.0 STOWAGE LID LATCH INST.
162 A100B0S41F Striker-Stowage Lid 2.0
163 AlO00OW1102F Setscrew M6 x 18 4.0 STRIKER TO WELD PLATE
164 AL00W4127F Washer M6 x 12 4.0 STRIKER TO WELD PLATE
165 AL00W6376F Clip-Cable Fixing 2.0
168 A100B1090F Nipple-Release Cable 2.0 CABLE CLAMPING
169 AI00W1105F Setscrew M5 x 10mm 2.0 FIT TO 100B1090
170 A036B6370V Avdelbond Al11l5 (50cc Tube) 1.0 SCREW TO NIPPLE
171 AOB9WA4104F Nylon Washer 4.0
172 A000Z1026% Grease .8 .5CC
175 A100U6035F Rubber Buffer 2.0 STOWAGE LID
176 A100U6043F Compression Spring 1.0 STOWAGE LATCH
177 A0BIW6265F Hinge Rivet 2.0 STOWAGE LATCH

1012 STOWAGE LID & HARDWARE
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1015 FRONT DOOR SHELLS/BEAMS etc
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100B0753J Door Assy LH B1 1.0
050 A075W6091F Pop Rivet A 4.0 TO FIX 100B0377/6
051 AQ75W40017 Washer (10) 1/8" x 3/8" A 4.0 INT DOOR HANDLE BRKT/DOOR INR PANEL
060 A100B0752J Door Assy RH B1 1.0
087 A100BO376F Reinforcement-Grab Handle RH 1.0
088 A100B0377F Reinfocement-Grab Handle LH 1.0
101 Al00B6006F Check Strap Assy. B3 2.0
102 A100B6138F Setscrew M5 x 12 Tuflok 4.0 CHECK STRAP FIX
103 A075W40002 Washer (10) 3/16" x 1/2"A 4.0 CHECK STRAP FIX
104 A100B6020F Sleeve - Check Strap 2.0
105 A100B6001F Circlip 4.0
106 A100B0439F Grab Handle Front Reinf: 2.0
107 A075W6091F Pop Rivet A 4.0 TO FIX 100B0439
108 C100B0514G Door Hinge Bracket 4.0
109 A075W20437Z Bolt 4.0 DOOR HINGE BRKT TO A-POST
110 A075W2038D Bolt M8 x 35mm A 8.0 DOOR HINGE BRKT TO A-POST
111 A075W4020% Washer (10) 8mm x 16.6mmA 12.0 DOOR HINGE BRKT TO A-POST
112 A100B0933F Shim - Hinge Bracket A/Post 4.0 DOOR HINGE BRKT TO A-POST
113 A075U6044V Silastic-Clear (310cc Tube) 100.0 SEAL HINGE BOLTS & AROUND HINGES.
114 A075W1039% Bolt A 8.0 PILLAR FLAP FEMALE TO DR HINGE BRKT
115 A075W40207 Washer (10) 8mm x 16.6mmA 8.0 PTLLAR FLAP FEMALE TO DR HINGE BRKT
116 A100BO515F Shim-Hinge Bracket/Flap 8.0 HINGE BRKT & PILLAR FLAP FEMALE
117 C100B0048F Pillar Flap-Female 4.0 BOLTS ONTO HINGE BRKT (CASTING)
118 B100BOO8OF Hinge Pin 4.0 TO JOIN PILLAR FLAP TO DOOR FLAP

1015

FRONT DOOR SHELLS/BEAMS etc
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1015 FRONT DOOR SHELLS/BEAMS etc
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

119 A100B6058F Bush-Door Hinge 8.0
121 A075W60907 Rivet A 24.0 REINF TO DOOR INNER (WAIST)
122 A075W40012 Washer (10) 1/8" x 3/8" A 16.0 REINF TO DOOR INNER (WAIST)
131 A075W60907 Rivet A 8.0 REINF TO DOOR INNER (LOWER)
132 A075W40012 Washer (10) 1/8" x 3/8" A 8.0 REINF TO DOOR INNER (LOWER)
136 AL00B6111F Grommet-Door Inner 8.0 DOOR INNER TOOLING HOLES
139 A075W40452 Washer 5mm Int S/Proof 4.0 CHECK STRAP FIX
140 A079U6033F Grommet 4.0

1015 FRONT DOOR SHELLS/BEAMS etc
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD, EUR.
Title 1017 FRONT DOOR LATCHES/LOCKS etc
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS

002 B100BO0O41F Reinforcement-Lock Cyl B3 2.0

003 A100W6375F U Nut 2.0 ESCUTCHEON TO DOOR
004 A100W6375F U Nut 2.0 SILL ROD BRKT FIXING
005 A075W5040Z Screw 2.0 SILL ROD BRKT FIXING
006 A075W4000Z Washer (10) 3/16" x 1/2"A 2.0 SILL ROD BRKT FIXING
011 Al100B600OF Circlip - Diameter 8mm 4.0

015 AQ075W40202 Washer (10) 8mm x 16.6mmA 4.0

017 A075J36027% Clip 6.0

018 C100B0067F Rod-Latch To Ext Handle LH 1.0

019 C100B0068F Rod-Latch To Ext Handle RH 1.0

035 E100BOO73F Rod-Latch To Cylinder LH 1.0

036 E100BOO74F Rod-Latch To Cylinder RH 1.0

037 B100U0336F Bracket-Door Latch RH 1.0

038 B100UO335F Bracket-Door Latch LH 1.0

039 A075W50497 Bolt 2.0 ATT. BRACKET/LATCH
040 A079W3057F Nut 2.0 ATT. BRACKET/LATCH
041 A079W4073F Washer 4Ba 2.0 ATT. BRACKET/LATCH
042 Al00W5146F 8 BA Pan Pozi x 12.7mm 4.0 ATT. SWITCH/BRACKET
043 A100W3105F Nut-8 BA 4.0 ATT. SWITCH/BRACKET
044 ALOOWALL7F Washer—-8 BA 8.0 ATT. SWITCH/BRACKET
045 A075W5032Z Screw 2.0 ATT. BRACKET/LATCH
047 AL00U0323K R/B B100BOO93F 1.0

047 B100B0093F Door Latch LH 1.0

048 A100U0322K R/B B100B0094F 1.0

1017 FRONT DOOR LATCHES/LOCKS etc
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1017 FRONT DOOR LATCHES/LOCKS etc
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
048 B100B0094AF Door Latch RH 1.0
049 A100W6433F Clip-Door Lock Rod 2.0
050 A100W6432F Clip-Door Lock Rods 2.0 DOOR LOCK RODS
052 A036B6370V Avdelbond Al1l5 (50cc Tube) -1 USE ONLY WITH CSK SKT SCREW.
053 ADT5W5079F Screw 2.0 SHAFT TO HOUSING
054 AQ75W4086F Washer M4 2.0 SHAFT TO HOUSING
055 A075W50417 Screw Nol0 x 3/4 2.0 ESCUTCHEON-INT LOCK BUTTON>DOOR INN
056 BOS2WA018F Washer M6 x 18 x 1 2.0 ESCUTCHEON-INT LOCK BUTTON>DOOR INN
058 A036B6370V Avdelbond A115 (50cc Tube) .1 USE ON FIXINGS SHAFT TO HOUSING
059 AO075W40002Z Washer (10) 3/16" x 1/2" A 4.0 ROD RTN SPRING BRKT/DOOR INR PANEL
060 A100B6037F Clip-Ext Handle Door Link 2.0
061 A100B0862F Bush-Door Rod 2.0
071 A100BO08OF Locking Button B3 2.0
072 AL100BO09OF Escutcheon-Lock Button B2 2.0
073 C100B6065F Limit Switch B3 2.0 C.D.L
075 A082W6350F Rawlnut M4 x 1lmm Long 2.0 INNER DOOR RELEASE/INNER DOOR PANEL
076 A100W5155F Screw M4 x 25 Pan Pozi 2.0 INNER DOOR RELEASE/INNER DOOR PANEL
079 B100BO093F Door Latch LH 1.0
080 B100BO094F Door Latch RH 1.0
083 A100B6147F Screw-Door Latch Striker 4.0
084 A100B6148F Screw-Latch To Structure 6.0
086 AO75W6091F Pop Rivet A 8.0 DOOR HANDLE BRKT TO INNER PANEL
095 ALOOWS136F Screw - M4 x 6 Pozidrive 2.0 LINK TO EXT. HANDLE
097 E100B0047F Bracket-Interior Handle B3 2.0

1017 FRONT DOOR LATCHES/LOCKS etc
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1017 FRONT DOOR LATCHES/LOCKS etc
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
099 A100W6364F M4 Spire Clip L0
100 AL00B0042F Clip-Cylinder Retaining B3 2.0
101 J100BO071F Rod-Latch To Release LH  BP 1.0
102 J100BO072F Rod-Latch To Release RH BP 1.0
103 A100BO538K Interior Handle Rh B3 1.0
104 A100BO0539K Interior Handle Lh B3 1.0
105 AL00B6061F Interior Handle LH (F/W) s 1.0
106 AT00B6062F Interior Handle Rh (F/W) 1.0
109 B100BO717F Rod-Sill Button/Switch LH B3 1.0
110 B100BO716F Rod-Sill Button/Switch RH B3 1.0
112 A0TSHL0397 Bolt A 4.0 INTERLOCK TO DOOR BEAM
117 A100B6037F Clip-Ext Handle Door Link 2.0 PART OF 100U0181/2
118 A100BO510F Spacer Assy-Door Striker 2.0
121 A100B0513F Seal Foam Assembly 2.0 S/0 100B0510
123 A100BO587F Bezel-Key Cylinder 3.0
126 A100U6009F Handle-Ext Release LH B2 1.0
127 A100U6010F Handle-Ext Release RH B2 1.0
130 A100U0189F Housing-Ext Release 2.0
131 D100U0187F Arm-Exterior Release 2.0
133 B100UO304F Shaft-Exterior Lock 2.0
134 A100U0303F Link-Ext Door Release 2.0
135 A100B6134F Screw M4 x 20 6.0 EXT.HANDLE TO DOOR.
136 ALOOW4A120F Washer M4 x 9 6.0 HOUSING TO DOOR
137 A0T5W5079F Screw 2.0 SHAFT TO HOUSING

1017 FRONT DOOR LATCHES/LOCKS etc
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1017 FRONT DOOR LATCHES/LOCKS etc
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
138 AQ75W4086F Washer M4 2.0 SHAFT TO HOUSING
139 A100WS5159F Screw No6 x 5/16" S/T 2.0 HANDLE TO ARM
146 A100U6033F Lock Set (2 Doors/Boot) B3 1.0
154 A100U6015F Compression Spring 2.0
155 A075W4062F Washer 5/32" x 3/8" 21G 2.0
159 A089B6191V Tape Adhesive 'Extruded' 92.0 LENGTH OF 46mm
160 B100BO671F Bracket-Rod Return Spring 2.0
161 A075W60662 Rivet 4.0
203 A100UO0381F Stop Latch Locking Lever 2.0
204 A075W5079F Screw 2.0
205 A075W4086F Washer M4 2.0
214 A100B6151H Clip-Locking Button 2.0 PO 100B0089

1017 FRONT DOOR LATCHES/LOCKS etc
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1023 SILLS/VALANCES/BUMPERS etc
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
024 B100BO502F Front Spoiler BP 1.0
025 A075W40657 Washer A 11.0 SPOILER TO BUMPER
026 A075W50417 Screw Nol0O x 3/4 11.0 SPOILER TO BUMPER
027 A100W6375F U Nut 11.0 SPOILER TO BUMPER
030 A100W6362F Nut - M6 Cage 6.0 (SPIRE) ATTACH TO FRT QTR PNL.
034 B089B6125V Permabond F246 (320ml Tube) 15.0 BRACKET TO ARMATURE
035 A075W3020% Nut M6 Plain A 8.0 BRACKET TO ARMATURE
036 B0O82W4018F Washer M6 x 18 x 1 16.0 BRACKET TO ARMATURE
037 A100BO405F Shim-Front Bumper 4.0 QTY TO SUIT BUILD
041 A075W30217% Nut A 4.0 ARMATURE TO LONGERON
049 B0O82W4018F Washer M6 x 18 x 1 4.0 FRONT BUMPER TO FRT QTR PANEL.
056 A075W3010%Z Nyloc Nut A 4.0 REAR BUMPER FIXING
057 A100U0397F Washer M8 x 50 4.0 REAR BUMPER FIXING
058 A100U0396F Foam Washer 4.0 REAR BUMPER FIXING
062 AQB82W5115F Screw M5x25 Pan Pozi 5.0 BUMPER TO FLOOR
066 AO75W6074F Rawl Nut M5 5.0
070 A100B0342K Front Crash Structure 1.0
076 A075W60927 Pop Rivet 3.0 STRUCTURE TO FRAME
082 A100B0700K Reinforcement-Spoiler Side B3 2.0
083 A100BO701K Reinforcement-Spoiler Front B3 1.0
106 A054B6110V Neoprene Sponge Strip .4 SEAL-FRONT QUARTER TO ARMATURE
108 X026B0371%Z Grommet A 2.0 FRONT BUMPER
110 A100BO731F Shim-Rear Bumper Mount 4.0
113 A100B0473J Front Bumper Assy-Euro Bl 1.0

1023 SILLS/VALANCES/BUMPERS etc
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178
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1023 SILLS/VALANCES/BUMPERS etc
|  PART NUMBER DESCRIPTTION QUANTITY REMARKS
B100B0475J Rear Bumper Assy-Euro Bl 1.0
A0TSWE0662 Rivet 4.0 100B0651 TO FRONT QUARTER
A054B6110V Neoprene Sponge Strip .3 BUMPER ARMATURE SEAL SO
100B0931
A100B0921F Seal-HVAC Duct 1.0
A100B0925K Air Duct-Front Quarter 1.0
A054B6110V Neoprene Sponge Strip .1 HVAC DUCT SEAL
AO054B6110V Neoprene Sponge Strip .1 HVAC DUCT SEAL
AQT5W60697 Pop Rivet 5/32"x .37" 3.0 AIR DUCT FIX
A075W4062F Washer 5/32" x 3/8" 21G 3.0 AIR DUCT FIX
AQO75W10297 Screw 2.0 BUMPER TO FRONT QUARTER
AQO75W30097 Nyloc Nut 2.0 BUMPER TO FRONT QUARTER
BO82W4018F Washer M6 x 18 x 1 4.0 BUMPER TO FRONT QUARTER
B100B0O634F Bracket-Front Bumper RH B3 2.0
A0T5W10287 Hex Screw A 4.0 BUMPER BRACKET TO ARMATURE
B100B0O635F Bracket-Front Bumper LH B3 2.0
A075W10287 Hex Screw A 4.0 BUMPER BRACKET TO ARMATURE
AOS2W6318F Rivnut A6M-80 2.0 N2 PLATE MOUNTING
A075W30317 Jack Nut M6 2.0 No.PLATE MOUNTING
AO75W10397 Bolt 4.0 BUMPER TO QUARTER PANEL
AQOT75W40227 Washer 28.0 EXTRA 8 REQ'D. 2 PER BOLT
A100W6363F Cage Nut M8 4.0 BUMPER TO QUARTER PANEL
A100B0678F Adjuster-Trunk Lid Stop 2.0
A100B0679F Stud-Trunk Lid Stop 2.0 SPOILER TO TRUNK (FRONT FIXINGS)
2075130207 Nut M6 Plain A 2.0 SPOILER TO TRUNK (FRONT FIXINGS)

1023 SILLS/VALANCES/BUMPERS etc
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1023 SILLS/VALANCES/BUMPERS etc
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
324 A075W4035% Spring Washer (10) 6mm A 2.0 SPOILER TO TRUNK (FRONT FIXINGS)
325 A075W40177 Washer (10) 6mm x 25mm A 2.0 SPOILER TO TRUNK (FRONT FIXINGS)
326 A075W1031F Hex Screw A 2.0 SPOILER TO TRUNK (REAR FIXINGS)
327 A075W4035% Spring Washer (10) 6mm A 2.0 SPOILER TO TRUNK (REAR FIXINGS)
328 A075W4017% Washer (10) 6mm x 25mm A 2.0 SPOILER TO TRUNK (REAR FIXINGS)
329 X046B6113Z Buffer A 2.0
330 A100B6115K Shim 1.5mm (ABS) 8.0 REAR SPOILER FIXING
331 A100B6116K Shim 2.4mm (ABS) 4.0 REAR SPOILER FIXING
332 A100B6117K Shim 3.2mm (ABS) 8.0 REAR SPOILER FIXING
338 A100U6035F Rubber Buffer 2.0 REAR SPOILER
339 A082W3085F Half Nut M6 4.0
340 A075W4017% Washer (10) 6mm x 25mm A 4.0
341 A100B0923F Bracket-Bumper/Top Shell 2.0
342 A075W1030% Setscrew A 2.0
343 A075W4013% Washer (10) 6mm x 12.1lmmA 2.0
346 A100B1239F Bracket-Bumper/Duct RH 1.0
347 A100B1238F Bracket-Bumper/Duct LH 1.0

1023
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1031 TOW HOOKS/TOWING HITCHES etc
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 B100A0635F Front Stay Assy L0
007 A0T5W20487 Bolt A 1.0 FRONT FRAME LWR TO FRONT STAY
008 20751040207 Washer (10) 8mm X 16.6mm A 2.0 FRONT FRAME LOWER TO FRONT STAY
009 AQ0TEG284F Nut M8 T Typ A 2.0 FRONT FRAME LOWER TO FRONT STAY
010 A100A0595F M6x12 Long,Non Pointed Hex 2.0 FRONT FRAME UPPER TO FRONT TIE
011 20751040137 Washer (10) 6mm x 12.1mm A 2.0 FRONT FRAME UPPER TO FRONT TIE
1031 TOW HOOKS/TOWING HITCHES etc
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1101 GLAZING/WEATHERSTRIPS etc
ILI.US NO PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100B1124F Windscreen (Green) 1.0
004 A100B0727F Finisher-Windscreen Top B3 1.0 1129mm +0-2
005 A100B0O728F Finisher-Windscreen SidesB3 2.0 (556 mm)
006 A100BO661F Clip Windscreen Finisher 2.0
007 A100W5149F Screw No 4 x 1/2 Pan 4.0
010 B100VOQ79F Weatherseal-Trunk Lid B3 1.0
011 A100VOQ78F Weatherseal-Scuttle/Bonnet BPK 1.0 SCUTTLE DEMIST RATIL TO BONNET
012 A100V0077F Weatherseal-Panel/Bulkhead BPK 1.0 BULKHEAD TO LOWER 'A' PANEL
014 B100B1125F Door Glass LH (Green) 1.0
015 B100B1126F Door Glass RH (Green) 1.0
050 A075W60947 Pop Rivet 10.0
051 B100BO630F Clamp-Inner Waist Seal 2.0
052 AQ75W5014%2 Screw A 20.0 BELT SEAL OUTER ATTACHMENT
053 A1OOWS164F Screw No 6 x 3/8" Csk Pozi 12.0
056 A100VO115F Door Seal-Primary LH B3 1.0
057 AL00V0O116F Door Seal-Primary RH B3 1.0
058 A100VO117F Weather Seal-A Pillar LH B3 1.0
059 A100VO118F Weather Seal-A Pillar RH B3 1.0
060 A100VO1l19F Weather Seal-Hood StowageB3 1.0 "MUCKET SEAL." FIX WITH AQ79W6159F
074 A100B0845F Seal-Door Inner Waist LH 1.0
075 A100B0846F Seal-Door Inner Waist RH B3 1.0
076 F100B0765F Carrier-Inner Seal LH BP 1.0
077 F100BO766F Carrier-Inner Seal RH B3 1.0
078 F100BO772F Seal-Outer Belt RH BP 1.0

1101 GLAZING/WEATHERSTRIPS etc
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1101 GLAZING/WEATHERSTRIPS etc
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

079 F100B0773F Seal-Outer Belt LH B 1.0
080 A075W60947 Pop Rivet 2.0 INNER WAIST SEAL CARRIER ATTACHMENT
081 A075W4001Z Washer (10) 1/8"™ x 3/8" A 2.0 INNER WAIST SEAL CARRIER ATTACHMENT
082 A075W5026% Screw 2.0 DOOR TRIM BOARD TO WAIST
083 A100W6453F Cup Washer-Black 2.0 DOOR TRIM BOARD TO WAIST
085 AQB9V6166V Sealing Strip-Black L.8
086 A082U6199V P.P.Primer (10cc) 2.0 PRIME ANGLE BEFORE FIXING 089V6166
087 B100UO327F Carrier-Pillar Seal LH 1.0
088 B100U0O328F Carrier-Pillar Seal RH 1.0
095 A075W5012F Screw No 6 x 1/2" FlangeA 8.0 SEAL CARRIER TO SCREEN PILLAR
096 A075W4011%Z Washer 10 5mm x 9.7 x 0.9 20.0 BELT SEAL OUTER ATTACHMENT
097 A079W6159F Fastener 6.0 FOR "A" POST AND MUCKET SEALS
098 A075W4001Z Washer (10) 1/8" x 3/8" A 6.0 RETAINER-INR WAIST SEAL/DR INR PNL
099 A100W6393F Captive U Nut No6 2.0 CLIP TO 100B0386
100 A100B1138F Connector-Drain Pipe 2.0
101 A100B1139K Drain Tube 2.0
102 A100B6155V Permabond 2134 (50ml Tube) 1.0 DRAIN PIPE / CONN-WINDSCREEN PILLAR
104 AQ75W50287 Screw No6 x 3/4 A 5.0
110 B100B1135K Watershield-Pillar LH 1.0
111 B100B1136K Watershield-Pillar RH 1.0
112 AO79W6159F Fastener 4.0 WATERSHILD FIX
113 X05436007Z Grommet 2.0 'A' PILLAR DRAIN PIPE THRO 'A' POST
114 A100B6158F Clip-Drain Tube 4.0 'A' PILLAR DRAIN PIPE
115 A100M6072V Washer Tubing 2.4 MAKES 100B1139, 101
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1101 GLAZING/WEATHERSTRIPS etc
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
117 AQ075U0588%2 Spacer 4.0
118 A100B1138F Connector-Drain Pipe 2.0
119 A100B1139K Drain Tube 2.0
120 A100BE155V Permabond A134 (50ml Tube) 1.0
121 X05436007% Grommet 2.0
122 A100B6158F Clip-Drain Tube 4.0
123 A912E6759V Conditioner A905 (250gr) 2.0
150 A100BOO13F Windscreen-Bronze BPK 1.0 BRONZE> EARLY
151 B100BO111F Door Glass LH-Bronze AB3K 1.0 BRONZE> RHD CARS
152 B100BO112F Door Glass RH-Bronze AB3K 1.0 BRONZE> ONLY
153 AL00B6201S Bead Tape 3mm (15 Mtr Roll) 1.0 MUCKET SEAL FIX.SEE TRG SCHL NOTES
154 A100B6202S Bead Tape 4.5mm {10.5Mtr Roll) 1.0 SEALS 'B'POST/KICK PLATE AREA

1101 GLAZING/WEATHERSTRIPS etc
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Title

Service Parts List

ELAN, TURBO, LHD,EUR.

1102 DOOR WINDOW LIFTS/CHANNELS

_TLIUS NO. | PART NUMBER |

B100BOO78F
B100BOO79F
E100BOO5S0F
E100BO049F
A100BOOl6F
A100U6037F
A075W404672
A075W30202
A100B1089K
B100B0O838F
B100BO839F
B100B0O836F
B100BO837F
Cl100B0325J
C100B0324J
C100BO840F
Cl00BO841F
D100B0O0O38F
D100BO0O39F
A100U6037F
A100U6037F
A100U6037F
A100U6037F
A100B1042F

|  DESCRIPTION

QUANTITY

14/02/91

REMARKS

Glass Regulator Assy RH B3

Glass Regulator Assy LH B3
Support Bracket RH

Support Bracket LH
Reinforcement-Lower Regulator
Screw & Washer M6 x l6mm
Washer A

Nut M6 Plain A

Roller-Glass Guide
Glass Guide-Front RH

Glass Guide-Front LH

Guide Brkt-Lower Front RH
Guide Brkt-Lower Front LH
Glass Stabiliser Assy LH
Glass Stabiliser Assy RH
Door Glass Guide-Rear RH B3
Door Glass Guide-Rear LH B3
Guide Brkt-Lower Rear RH
Guide Brkt-Lower Rear LH
Screw & Washer M6 x l6mm
Screw & Washer M6 x l6mm
Screw & Washer M6 x l6mm
Screw & Washer M6 x l6mm

Spacer-Glass Guide

1.0

SN R e e

10.
10.
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100B0049/050 TO DOOR INNER PANEL
GLASS REGULATOR TO INNER PANEL
GLASS REGULATOR TO INNER PANEL

100B0822/823 TO DOOR INNER PANEL

100B0836/837 TO DOOR INNER PANEL

1102 DOOR WINDOW LIFTS/CHANNELS






Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1102 DOOR WINDOW LIFTS/CHANNELS
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
066 A075W3009Z Nyloc Nut -0 REAR CHANNEL FIX - TOP
067 A075W3009Z Nyloc Nut 2.0 REAR CHANNEL TO INNER PANEL
068 Al100B1141F Gasket-Guide Bracket 2.0
072 A100W7079F Socket Screw M4 x 16mm 6.0 SIDE GLASS TO GUIDE WHEEL/SLIDE
073 C100B0115F Pin-Glass Guide 6.0 SIDE GLASS TO GUIDE WHEEL/SLIDE
075 B100BO536F Boss-Wheel Mounting 7.5mm 2.0
076 B100BO537F Boss-Wheel Mounting 2.0
076 B100BO537F Boss-Wheel Mounting 2.0
077 A100B1097K Slide-Guide Rail 2.0
078 A100B0669F Slide-Glass Rail Guide 8.0
079 A075W4062F Washer 5/32" x 3/8" 21G 8.0 GUIDE TO WHEEL MOUNTING BOSS
080 A100W5136F Screw - M4 x 6 Pozidrive 8.0 GUIDE TO WHEEL MOUNTING BOSS
085 AO89U6135F Blind Grommet-PVC 2.0
086 A089U6135F Blind Grommet-PVC 8.0
090 E100BO322F Front Locking Plate RH B3 1.0
091 E100B0323F Front Locking Plate LH B3 1.0
095 D100BO319F Locking Plate Assy-Rear BP 2.0
098 BO82W4018F Washer M6 x 18 x 1 10.0 ATTACH GLASS CHANNELS
099 A075W30097% Nyloc Nut A 8.0 CONE RETAINER TO DOOR INNER
100 AQO89W5106F Screw M5 x 20mm Csk Pozi 4.0
105 A100BO817F Guide Cone 4.0
106 A100B0749F Retainer Washer-Door Glass 4.0
107 A100B0436F Cone Retainer-Door Glass 4.0
110 A100B0828F 4.0

Glass Support Pad-Outer B3

1102 DOOR WINDOW LIFTS/CHANNELS






Service Parts List 14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1102 DOOR WINDOW LIFTS/CHANNELS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

112 A100BO831F Glass Support Pad B3 4.0
114 A100WS5133F Screw M4 X 16 Pozi 4.0 ATTACHMENT GLASS BUFFER.
115 A082W4099F Washer 4mm x 9mm x .8mm 4.0 ATTACHMENT GLASS BUFFER.
116 AQ075W5015%2 Screw 8.0
120 C100B0774K Dripshield-Window Motor RH 1.0
121 C100B0775K Dripshield-Window Motor LH 1.0
122 A075W60907 Rivet A 6.0 ATTACHMENT DRIPSHIELD
123 AQ75W40017 Washer (10) 1/8" x 3/8" A 12.0 DRIPSHIELD/DOOR INNER PANEL
190 AQ75W40147 Washer 6 x 15 x 3 2.0 SPACER-LOWER REAR WHEEL MTG BOSS
191 A075W3049F M4 Nyloc Nut 2.0 ATTACH CHANNEL TO GLASS
193 A100B6140F Permabond F201 (50 M1 Tube) .3 WHEEL MOUNTING BOSS
194 A912E6759V Conditioner A905 (250gr) .3 WHEEL MOUNTING BOSS
198 AQ075W40167Z Washer A 2.0 UPPER ATTACH POINT-RR GLASS CHANNEL
201 A100B1168F Gasket-Reg Support 2.0
201 A100B1168F Gasket-Reg Support 2.0
202 A100B1233F Plate-Glass Mount LH 1.0
203 A100B1234F Plate-Glass Mount RH 1.0
207 B0O89U6063V Double Sided Tape (6mm) .2
208 A100B6198V Studlock 2025 (50ml Bottle) .0
209 AQ75W5079F Screw 4.0

1102 DOOR WINDOW LIFTS/CHANNELS
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003
004
006
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050
052
054
056
066
068
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074
082
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096

Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1201 EXTERIOR ATTACHED PANELS
|  PART NUMBER DESCRIPTION QUANTITY REMARKS

A100UQ0223F Stud Plate-Column Infill 1.0
A075W40022 Washer 5/16" x 5/8" 4.0 STUD PLATE FIX
AQ75W3049F M4 Nyloc Nut 4.0 STUD PLATE FIX
B100B6030F Seal-Column Infill 1.0
B100B0255K Panel-Column Infill LHD 1.0
B100OHO032F Seal-Steering Column 1.0
A100U6034F Clip - Steering Column Seal 1.0 SECURES 100B6030
AQ075W30317 Jack Nut M6 4.0
AQ075W1031F Hex Screw A 4.0
BO82W4018F Washer M6 x 18 x 1 16.0
A075W3020Z Nut M6 Plain A 4.0
AQ75W6140F Rawl Nut M6 4.0
B100B0261J B Post Infill Moulding 1.0
A100B0664K B Post Infill Tray 1.0
A100BO665F Connector Hose-Infill Tray 1.0
A082L6170F Pipe-Fuel Filler Breather A 1.6
C100B0591F Liner-Front Wheelarch LH 1.0
Cl100B0592F Liner-Front Wheelarch RH 1.0
C100B0684F Liner-Rear W/Arch RH 1.0
A100BO685F Liner-Rear Wheelarch LH 1.0
A075W6140F Rawl Nut M6 2.0 REAR WHEEL ARCH LINER
A075W10822 Setscrew M6 x l6mm Thin Head 2.0 REAR WHEEL ARCH LINER
A075W4017% Washer (10) 6mm x 25mm A 2.0 REAR WHEEL ARCH LINER
A075W4063Z Washer 3/16" x 1/2" x 17g 4.0 REAR WHEEL ARCH LINER

1201 EXTERIOR ATTACHED PANELS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1201 EXTERIOR ATTACHED PANELS

ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
098 A075W60167 Spire Nut 4.0 REAR WHEEL ARCH LINER
100 AQ75W50372 Screw 8 x 3/4 Pan S/T 4.0 REAR WHEEL ARCH LINER
102 A075W50407 Screw 8.0 (BLACK)
104 A075W40637 Washer 3/16" x 1/2" x 17g 8.0 (BLACK)
106 AQ075W1082%7 Setscrew M6 x 16mm Thin Head 6.0
107 AQ75W10827 Setscrew M6 x 16mm Thin Head 1.0
108 AQ75W40177 Washer (10) 6mm x 25mm A 6.0
110 A100W6375F U Nut 8.0
112 A075W6140F Rawl Nut M6 6.0
114 AL00W5166F Screw No 8 x 3/4" Black 8.0 REAR LAMP CLUSTER COVER
115 A075W1029% Screw A 4.0 SPLASH SHIELDS TO FRT QTR PANEL
116 B082W4018F Washer M6 x 18 x 1 4.0 SPLASH SHIELDS TO FRT QTR PANEL
117 A100B1127K Finisher-Rear Lamp LH (S2) 1.0
118 A100B1128K Finisher-Rear Lamp RH (S2) 1.0
119 A075W5074% Screw 8 X 3/4" 4.0 REAR LAMP FINISHER INBOARD FIXINGS
120 A100U0412F Tapping Plate-Finisher 2.0 REAR LAMP FINISHER OUTBOARD FIXINGS
121 AL100W5133F Screw M4 X 16 Pozi 4.0 REAR LAMP FINISHER OUTBOARD FIXINGS
122 A082W4099F Washer 4mm x 9mm x .8mm 4.0 REAR LAMP FINISHER OUTBOARD FIXINGS
123 A075W4058F Washer 8.0 REAR LAMP FINISHER OUTBOARD FIXINGS
159 A100W6362F Nut - M6 Cage 4.0 QUARTER PANEL TO FRONT UNDER PAN
160 A075W1029% Screw A 8.0 QUARTER PANEL TO FRONT UNDER PAN
161 BO82WA4018F Washer M6 x 18 x 1 8.0 QUARTER PANEL TO FRONT UNDER PAN
214 B100B0378K Front End Undertray 1.0

1201 EXTERIOR ATTACHED PANELS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1202 SOFT TOP
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 F100B0420F Soft Top Assy (Black) B1 1.0
004 A100W5147F Screw M6 x 20 Csk 6.0 BLACK POZI DRIVE
008 A100BO713F Fixing Plate assy 2.0
019 A100V0269F Strap Assy-Hood B3 1.0 >>EARLY CARS ONLY
020 B100BO714F R/B C100B0714F 2.0
020 C100B0714F Catch Plate 2.0
021 D100B1132F Soft Top Assy (Beige) 1.0
022 AQ075W20487 Bolt 4.0 HOOD MOUNTING
023 AD75W40227 Washer 8.0 HOOD MOUNTING
024 A075W3010% Nyloc Nut 4.0 HOOD MOUNTING
167 A100U0427F Tapping Plate-Soft Top 4.0
200 A100B6165S Seal Kit-Hood Header B3 1.0
201 A100B6166S Seal Kit-Intermediate RH B3 1.0
202 A100B6167S Seal Kit-Falling Pillar LH B3 1.0
203 A100B6168S Seal Assy-Rear Deck B3 1.0
204 A100B6170S Trim Finisher-Main Roof BowB3 1.0
205 A100B617183 Catch Assy-Soft Top B3 2.0
206 A100B6189S Seal Kit-Intermediate LH B3 1.0
207 A100B6190S Seal Kit-Falling Pillar RH B3 1.0
208 A100B6191S Spacer Soft Top Seals - Front 1.0 ONE PER SEAL
209 A100B6192S 2.0

Finger Tab Sleeve B3

1202 SOFT TOP
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1203 GRILLES & LOUVRES (not bonnet)
ILLUS NO PART NUMBRER DESCRIPTION QUANTITY REMARKS
001 B100BO523F Grille-0il Cooler Duct LH B3
002 B100BO524F Grille-0il Cooler Duct RH B3 1.0
003 B100B0522F Grille-Radiator Duct B3 1.0
007 A100BO813F Grille-Rear Bumper B3 1.0

1203

GRILLES & LOUVRES

(not bonnet)
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1205 TRIM STRIPS/DECALS/INSIGNIA
ILLUSNO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100UQ0178F Nose Badge B3 1.0
002 A0B2U6196F Grommet-Roof Tongue A 2.0
003 A075W40117 Washer 10 5mm x 9.7 x 0.9 2.0
004 A082W3084F M5 Locking Nut 2.0
005 B100UO201F Badge - Lotus B2 1.0
006 B100UOO8SF Badge-Elan B2 1.0
009 B100U0253F Badge-Lotus Design B2 1.0
010 A100U0261F Mounting Plate-Facia Badge 1.0 BADGE TO FACIA
011 AQ75W3049F M4 Nyloc Nut 2.0 MTG PLATE FIX
012 AQ75W4000% Washer (10) 3/16" x 1/2" A 2.0 MTG PLATE FIX

1205

TRIM STRIPS/DECALS/INSIGNIA
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Service Parts List

14/02/91

Specification _ELAN, TURBO, LHD,EUR.
Title 1207 LICENCE PLATE MOUNTINGS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100U0305J Licence Plate Cover (EUR)B3 1.0
002 A100UQ306F Plinth-Licence Plate Cover B3 1.0 EUR
003 A100U0307F Screen-Licence Plate B3 1.0
004 A100UQ0321F Seal-Screen To Plinth B3 1.0
005 A100U0308F Seal-Plinth To Body B3 1.0
008 Al00WS168F Screw No6 x 3/4 Pozi S/T Black 8.0 REAR LICENCE PLATE COVER
011 AQ075W40637 Washer 3/16" x 1/2" x 17g 4.0 PLINTH TO BODY
012 AQ075W60147 Spire Nut 4.0 PLINTH TO BODY
022 A100B1156K Infill- RR Licence Plate Cover 1.0 IF FITTED, EUR ONLY
023 B075U6070V Double Sided Tape (25mm) ) REAR NY PLATE INFILL FIX
024 A075U6044Vv Silastic-Clear (310cc Tube) 50.0 REAR No PLATE INFILL FIX

1207 LICENCE PLATE MOUNTINGS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1209 EXTERIOR DRIVING MIRRORS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
A100U02048 Mirror Glass - Flat B3 1.0
A100U02058S Mirror Glass - Convex B3K 1.0
A100U0206S Mirror Glass - Convex Etch:B3 1.0
002 Cl100U0316F Door Mirror-RH LHD ConvexB3 1.0
006 Cl100U0317F Door Mirror-LH LHD Convex B3 1.0
010 E100BO815F Seal Rear View Mirror LH B3 1.0
011 E100B0816F Seal Rear View Mirror RH B3 1.0
015 A100W5157F Screw M4 x 15 6.0 DOOR MIRROR FIXING
0le Al100W4121F Washer M4 x 20 6.0 DOOR MIRROR FIXING
017 A075U6043% Grommet A 2R MIRROR HARNESS

1209 EXTERIOR DRIVING MIRRORS
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1301 FRT SEAT-RUNNERS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100U0149F Spacer-Seat Runner 6.0
002 A100U0150F Spacer-Seat Runner 2.0 OUTBOARD REAR
003 B100BOO76F Washer-Seat Mount 8.0
005 A100U0074F Wire Assy-Seat Slide 2.0
006 AQ75W4062F Washer 5/32" x 3/8™ 21G 4.0 OR METRIC EQUIVALENT
007 B100U0053F Seat Slide-Inboard LH 1.0
008 B100UOO54F Seat Slide-Inboard RH 1.0
009 A100UOQ055F Seat Slide-Outboard LH B3 1.0
010 A100U0056F Seat Slide-Outboard RH B3 1.0
024 AQ75W20567 Bolt 4.0 SEAT RUNNER OUTER

1301 FRT SEAT-RUNNERS






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1303 FRT SEAT-FRAMES & RECLINE MECH
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
005 AQ75W3028%Z Nut 6.0
029 A075W40202 Washer (10) 8mm x 16.6mm A 16.0
030 A100U0132J Seat Assy 2.0
034 A100UO0199K Cover-Recline Mech-Outboard LH 1.0
035 A100U0200K Cover-Recline Mech-Outboard RH 1.0
040 A100U6012F Knob-Seat Recline 2.0 COLOUR - DARK ANTHRACITE
041 A100U6013F Cap-Seat Recline Knob 2.0 COLOUR - DARK ANTHRACITE
043 AQ75W4015%7 Washer M6 x 15mm x 1.5mm 1.0
044 A075W10287 Hex Screw A 1.0
048 AO79W6195F Rivet 8.0
050 Al00UQ0426F Bracket-Mechanism Cover 2.0

1303 FRT SEAT-FRAMES & RECLINE MECH
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1309 FRT SEAT-PADDING & HEATING
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
008 A100V6035F Retaining Wire 4.0 SIDE WIRE-CUSHION COVER
009 A100V6036F Retaining Wire 2.0 FRONT WIRE-CUSHION COVER
010 A100U0332F Cap-Seat Protector RH B3 1.0
011 A100U0333F Cap-Seat Protection LH B3 1.0
012 A100W5167F Screw NO 6 x 1" Black 4.0 FIXES PROTECTION CAPS

1309 FRT SEAT-PADDING & HEATING
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1311 FRT SEAT-SOFT TRIM
ILLUSNO. PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100VO01l32F Squab Cover-Yellow Band Lthr 2.0
002 A100VO133F Cushion Cover-Yellow Band Lthr 2.0
004 A100v0134J Squab Cover-Red Band 2.0
005 A100V0135F Cushion Cover-Red Band Lthr 2.0
007 A100V0136F Squab Cover-Half Leather 2.0
008 A100V0137J Gshim  Cover-Half Leather 2.0
011 A100V6030F Clip - Cushion Cover Retainer 2.0
017 A100vV03804J Seat AssyRH-Graphite Lthr 1.0
018 A100V0381J Seat AssyLH-Graphite Lthr 1.0

1311

FRT SEAT-SOFT TRIM
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1327 FR SEAT-BELTS
ILLUSNO. ‘ PART NUMBER DESCRIPTION ‘ QUANTITY ‘ REMARKS
006 ‘ D100U0048F Seat Belt Assy ‘ 2.0

1327

FR SEAT-BELTS






Service Parts List 14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1401 PEDAL BOX & BRAKE LAMP SWITCH
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
080 A100J0007F Clevis-Brake Servo 1.0
085 A075W60332 Clevis Pin 1.0
090 A085W6208F R Clip 1.0
130 A075W10392 Bolt 1.0
135 X046B61137 Buffer 2.0
138 A075W2039D Bolt 1.0
140 A075W3026% Lock Nut 2.0
145 A075W3021Z Nut 1.0
150 A075W3024%Z Lock Nut 1.0
180 AQ75W1038% Set Screw 5.0 100A0241/2/3 TO BULKHEAD
181 AQ75WA40217 Washer 8mm x 25 x 1.4 5.0 100A0241/2/3 TO BULKHEAD
200 G100A0242F Pedal Box Assy LHD ROW 1.0
280 A100J6021V G.P. Butyl Strip 6mm Dia. .8
281 AO089M6019F Switch-Brake Lights B2 1.0
282 A089IM6020F Bush 1.0
283 B100A0629F Stay Pedal 1.0
286 E100A0625F Brace-Pedal Box LHD 1.0
290 AXT5L6020V Edge Protect 1M USED ON 100A0451/2
294 D100LO070F Throttle Cable LHD B3 1.0
295 AL100W6443F Clip - Throttle Cable 1.0 THROTTLE CABLE
296 AL100W6432F Clip-Door Lock Rods 1.0 THROTTLE CABLE

1401 PEDAL BOX & BRAKE LAMP SWITCH
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Service Parts List 14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1405 FACIA-STRUCTURE & HARDWARE
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
002 A100W5143F Screw M12 Pan Head 2.0
004 A100BO136F Bracket — Facia 1.0
008 B100VvV0188J Column Shroud-Upper 1.0
009 A100V0062F Dashboard LHD 1.0
015 B100V0189J Column Shroud-Lower 1.0
019 A100UQ0279F Stud-Column Shroud-Short 1.0
020 A100UQ0280F Stud-Column Shroud-Long 2.0
024 A075W40137 Washer (10) 6mm x 12.lmmA 3.0 STUD TO SHROUD
025 AQ75W40637%7 Washer 3/16" x 1/2" x 17g 7.0 SHROUD TO MTG.
026 A100W5143F Screw M12 Pan Head 3.0 SHROUD LOWER TO UPPER
027 AQ75W50747 Screw 8 X 3/4" 2.0 SHROUD LOWER TO UPPER
029 AO79W6171F Spire Nut 2.0 SHROUD UPPER TO LOWER.EUR
043 A100V0223F Clip - Binnacle Cover RR 2.0
044 B089B6125V Permabond F246 (320ml Tube) 1.0 BINNACLE COVER REAR CLIPS
052 AQ79W4019F Washer 4.0 DASH TO 'A' POST
057 A100V0291K Saddle-Column Shroud 1.0
058 A100V0292K Bracklet-Column Shroud 1.0
059 AQ79W6171F Spire Nut 2.0 LOWER SHROUD TO RETAINING BRACKET
060 AQ075W50747 Screw 8 X 3/4" 2.0 LOWER SHROUD TO RETAINING BRACKET
061 A100W5137F Screw M4 x 8 Pan Pozi 1.0 SADDLE TO STEERING COLUMN
062 AQ75W4088F S/Washer M4 1.0 SADDLE TO STEERING COLUMN
063 Al00W6456F U Nut No.8 2.0 SADDLE TO COLUMN RETAINING BRACKET
064 A100V6061F Grommet-Steering Lock 1.0
180 AQ75W1038%7 Set Screw 4.0 DASH TO 'A' POST

1405 FACIA-STRUCTURE & HARDWARE
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1405 FACIA-STRUCTURE & HARDWARE
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
181 AQ75W40217 Washer 8mm x 25 x 1.4 4.0 DASH TO 'A' POST
182 A075W40367Z Spring Washer 8mm 4.0 DASH TO 'A' POST
184 A075W4046% Washer A 2.0
185 A100WS5143F Screw M12 Pan Head 2.0 BLACK
186 A100V0O303K Seal-A Post To Facia LH 1.0
187 A100V0304K Seal-A Post To Facia RH 1.0
189 A075U6045V Adhesive (50gr Bottle) 2.0 SEAL TO 'A' POST FIX
195 AQ75W4013%7 Washer (10) 6mm x 12.1lmm A 1.0 DASH BrackET TO CHASSIS BRACKET
196 A075W30092 Nyloc Nut A 1.0 DASH BRACKET TO CHASSIS BRACKET
198 C100V0579F Plate-FLV Retaining 2.0
205 AQ75W6088%7 Pop Rivet 16.0 DASH STIFFENER FIX
207 A075W60882 Pop Rivet 4.0 GLOVE BOX FILLER PANEL FIX
218 A075W50887% Screw 1.0
219 A075W50887% Screw 1.0

1405

FACIA-STRUCTURE & HARDWARE
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Service Parts List 14/02/91

Specification ELAN, TURBO,LHD, EUR.
Title 1407 INST MASKS & SWITCH PANELS
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
003 A100V6015F Ashtray LHD 1.0
006 A100VO0O010F Instrument Finisher 1.0
007 A100VO066F Facia Mask LHD 1.0
008 A100V6070F Panel-Radio Blank 1.0
008 A100U0276J Blank-Radio Aperture .0
016 B082W4018F Washer M6 x 18 x 1 2.0 FACIA TO DASH
044 A100W5133F Screw M4 X 16 Pozi 1.0
045 A075W4086F Washer M4 1.0
046 A082U6137F Bush - CDL Actuator 1.0
047 AOB2U6138F Bump Stop Rubber-CDL 1.0
048 A082U7070F Spacer Watershield 1.0
049 A075W4000% Washer (10) 3/16" x 1/2"A 1.0
050 A075W5079F Screw L0
051 AOB9F6060V Permabond Al48 (50ml Tube) .0 THREADLOCK
052 A082W5123F Screw M6 X 20 Pan Pozi 2.0 FACIA TO DASH
053 A100V0O036F Centre Console Assy 1.0
054 AL00W5156F Screw M4 x 20 CSK 2.0 INSTRUMENT FINISHER TO FACIA

1407 INST MASKS & SWITCH PANELS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1412 GLOVE LOCKER AND PARCEL TRAY
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

002 B100V6004F Glovebox Latch B3 1.0
003 A100V600SF Retainer-Glovebox Latch 1.0
010 A100V6010F Clamp Plate-Glovebox Catch 1.0
011 A075WA4011Z Washer 10 5mm x 9.7 x 0.9 1.0 CLAMP PLATE
012 A100V6011F Screw M6 x 16 Pan Head 1.0 CLAMP PLATE
015 A100V6011F Screw M6 x 16 Pan Head 1.0 CHECK PLATE
016 A075W4001%2 Washer (10) 1/8" x 3/8" A 1.0 CHECK PLATE
017 B100V0348F Spring Plate-Glovebox 1.0 LATCH TO DOOR
022 A075W6175F Spring Clip A 2.0 GLOVE BOX HINGE ROD
024 A100V6009F Striker-Glovebox Lid LHD 1.0

1412

GLOVE LOCKER AND PARCEL TRAY
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1501 HEADER/CANTRAIL/ROLLBAR
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 D100VO153F Cover-Catch Plate BP 2.0
005 A100W5166F Screw No 8 x 3/4" Black 2.0 HEADER TRIM TO HEADER RAIL
006 AQ75W4062F Washer 5/32" x 3/8" 21G 2.0 HEADER TRIM TO HEADER RAIL
007 B100v0245J Hood Header Trim (Hot Climate) 1.0 USA. AUL. ONLY.
020 A100V0236J Header Rail Assy 1.0
029 A100V0337J Header Rail-Trimmed 1.0
037 A100V0623J Header Trim Assy-Cold Climate 1.0

1501 HEADER/CANTRAIL/ROLLBAR
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002
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007

Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1505 INTERIOR MIRRORS, SUNVISORS
|  PART NUMBER DESCRTIPTTON QUANTITY REMARKS
F100V0OO085F Sun Visor RH RHD BP 1.0 DRIVER'S - NO LABEL
F100V0OQ75F Sunvisor RH LHD 1.0 PASSENGER
A100VOO15F Interior Mirror-Ilium B3 1.0
A100VO0OleF Mounting Button B2 1.0
1505 INTERIOR MIRRORS, SUNVISORS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1507 "A" PILLAR
QUANTITY
ILLUS NO. PART NUMBER DESCRIPTION INTERIOR REMARKS

002 D100U0072K Sill Kick Plate RH RHD L0
004 D100U0211K Sill Kick Plate LH RHD 1.0
006 D100U0073K Sill Kick Plate LH LHD 1.0
008 D100U0210K Sill Kick Plate RH LHD 1.0
009 B100U0222K Retaining Strip B3 2.0
010 A100V6012F Plastic Fastener 10.0
012 B100V6013F Fastener Socket 10.0
013 A075W5012F Screw No 6 x 1/2" Flange A 4.0 'aA' PILLAR TRIM TO 'A' PILLAR.
026 A075W5020F Screw 6<1/2" 4.0 "A' POST FIX
027 B100V0335J A Post Cover-Trimmed-LH 1.0
028 B100V0336J A Post Cover-Trimmed-RH 1.0
029 A100V0337J Header Rail-Trimmed 1.0
030 E100V0056K Cover-A Pillar RH 1.0
031 E100V0057K Cover-A Pillar LH 1.0

1507 "A"

PILLAR INTERIOR
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1509 "B"-"C" PILLAR INTERIOR
ILLUSNO. PART NUMBER DESCRIPTION QUANTITY REMARKS

001 C100U02590 Cap Assy-B Post LH-6800 On B3 1.0 FROM VIN M6800
006 C1l00U0260J Cap Assy-B Post RH-6800 On B3 1.0 FROM VIN M6800
051 B100U0259J Cap Assy-B Post LH (To 6800) 1.0 PRIOR VIN M6800
052 B100U0260J Cap Assy-B Post RH (To 6800) 1.0 PRIOR VIN M6800
053 B100U0240F Spring-B Post Cap B3 4.0
054 A100BO8O0O9F Bracket-B Post Cap Hinge RH 1.0
055 A100BO810F Bracket-B Post Cap Hinge LH 1.0

1509 "B"-"C" PILLAR INTERIOR
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1511 RR PARCEL SHELF+B'HEAD
ILLUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
001 A100U0441K Seat Belt Cover LH (Late) 1.0
002 A100U0442K Seat Belt Cover RH (Late) 1.0
004 C100U0160K Speaker Box RH 1.0
005 A100U0163K Centre Console Extension 1.0
006 C100B0493K Trim Cap-Bulkhead (Late) 1.0
007 Cc100U0164J Trim Assy-Rear Bulkhead (Late) 1.0
020 A100W6388F Captive Nut-Plastic 2.0 SEAT BELT COVER FIXING
021 A100B6057F Fastex Scrivet-Comp Liner B3 3.0 TRIM CAP FIXING
022 A100V6012F Plastic Fastener 4.0
023 B100V6013F Fastener Socket 4.0
024 A100W4119F Washer M4 x 12 2.0
026 AO75W6091F Pop Rivet A 8.0 BRACKET TO SPEAKER PANEL
027 A036B6221V Rubber Strip A 1 TO TOEBOARD
029 A100B0947K Capping Rail - Bulkhead B3 1.0
030 A100U0384K Seat Belt Cover Assy RH B3 1.0
031 A100U0385K Seat Belt Cover Assy LH B3 1.8
l:O
039 B100V0326J Speaker Box RH Red
041 B100V0328J Speaker Box RH Yellow

1511 RR PARCEL SHELF+B'HEAD
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049
050
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054
055

056
057
058
059
060
061
062
063
064
065
066

_ILLUS NO. | PART NUMBER

Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 1511 RR PARCEL SHELF+B'HEAD
DESCRTPTION QUANTITY REMARKS

B100V0330J Speaker Box RH Grey 1.0
A100vV0331J Centre Console Ext (Red) 1.0
A100vV0332J Centre Console Ext (Yellow) 1.0
A100VvV0333J Centre Console Ext (Grey) 1.0
A100VvV0334J Carpet Assy-Luggage Comp 1.0
B100V0366J Speaker Box LH LHD Grey 1.0
B100V0367J Speaker Box LH LHD Red 1.0
B100V0368J Speaker Box LH LHD Yellow 1.0
B100V4442K Panel-Speaker Box LH LHD 1.0
A075W5028% Screw No6 x 3/4 A 6.0 TRIM CAP FIXING
A100W6400F U Nut 6.0 TRIM CAP FIXING
A075W60147 Spire Nut 2.0 SEAT BELT COVER / FLOOR BRKT FIXING
A075W5012F Screw No 6 x 1/2" FlangeA 10.0 SEAT BELT COVER FIXING
A100W6393F Captive U Nut No6 6.0
A100W6390F Angle Nut NoS8 2.0
A100W6389F Rawlnut M4 6.0
A075W5074%Z Screw 8 X 3/4" 6.0
A075W4000% Washer (10) 3/16" x 1/2"A 12.0
A075W5028% Screw No6 x 3/4 A 8.0
A085W5112F Screw M4 X 30Mm Pan - Pozi 6.0
A089U1506F Spacer 4.0
A075W60147 Spire Nut 2.0
A100W6479F Fastex Scrivet 5mm 2.0 SEAT BELT COVER TO DIAPHRAGM FIXING
A079W6024F Spire Nut A 2.0 SEAT BELT COVER TO TRIM CAP FIXING

1511 RR PARCEL SHELF+B'HEAD
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1511 RR PARCEL SHELF+B'HEAD
ILLUS NO. ‘ PART NUMBER ‘ DESCRIPTION ‘ QUANTITY ‘ REMARKS
067 ‘ A100W6478F ‘ U Nut No.6 ‘ 4.0 ‘ SEAT BELT CVR /'B'POST CVR FIXING

1511 RR PARCEL SHELF+B'HEAD
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1513 FRONT DOOR INTERIOR
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
010 B100VOO51F Pocket-Door Panel LH 1.0 GRAPHITE LEATHER
017 B100V0052J Door Pocket Assy RH 1.0
018 D100VO0O59F Panel-Door Cheater LH B3 1.0
019 D100VOO58F Panel-Door Cheater RH B3 1.0
020 B100OVOOO1F Door Casing LH 1.0
021 B10OVOOO2F Door Casing RH 1.0
024 A100VOOO05SF Escutcheon Door Release L.H. 1.0 PO 100V0001
025 A100V0O006F Escutcheon Door Release R.H. 1.0 PO 100V0002
026 A100V6029F Fasterer - Door  Trim Panel 14.0
027 A100B088IF Seal-Tnt Cheater Trim LH 1.0
028 A100BO89OF Seal-Int  Cheater Trim RH 1.0
029 C075U06071V Double SidedTape (12.7 mm) .0
032 B100v0204H Retainer-Door Pocket 2.0
033 A100W5155F Screw M4 x 25 Pan  pozi 10.0 DOOR POCKET TO DOOR
034 A075W4062F Washer 5/32" x 3/8" 21G 10.0 DOOR POCKET TO DOOR
043 A100V6012F Plastic Fastener 2.0 DOOR INSERT FIXING
045 AQ75W40117Z Washer 105mm x 9.7 x 0.9 4.0 ATTACHMENT IN GRAB HANDLE AREA
046 A100W5171F Screw No6x 1 Csk S/Steel 6.0 TRIMCASE FIXING
047 A100W6453F Cup Washer-Black 6.0 TRIM CASE FIXING
048 A100W6447F Spire Nutnoé 6.0 TRIM CASE FIXING
089 AQB2W6279F Spire NutNo 4 2.0 CHEATER TRIM TO MIRROR PATCH REINF
090 A100B1085K Finisher-Door Waist Rear LH 1.0
091 A100B1086K Finisher-Door Waist Rear RH 1.0
092 A100WS171F Screw No6 x 1 Csk S/Steel 2.0 ATTACH DR TRIMS/DR INNR AT WAIST-RR

1513 FRONT DOOR INTERIOR
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Service Parts List

Specification ELAN, TURBO, LHD,EUR.
Title 1513 FRONT DOOR INTERIOR
ILLUS NO PART NUMBER DESCRIPTTION QUANTITY |
100 A100VO1l71F Carpet-Door Panel LH Red 1.0
101 A100V0170F Carpet-Door Panel RH Red 1.0
102 A100V0O173F Carpet-Door Panel LH Gold 1.0
103 A100V0172F Carpet-Door Panel RHGold 1.0
104 B100V0175F Carpet-Door Panel LH Grey 1.0
105 B100VOQO1l74F Carpet-Door Panel RH Grey 1.0
211 A100B1133K Watershield-Mirror Patch LH 1.0
212 A100B1134K Watershield-Mirror Patch RH 1.0
213 A089B6191V Tape Adhesive 'Extruded' 420.0
219 A075W6016% Spire Nut 4.0
270 A100U0416K Panel-Door Sealing 2.0
271 A036E6027V Silastic-Black (310cc Tube) 50.0
272 A100W5173F Screw M4 x 20 4.0
273 A100W5155F Screw M4 x 25 Pan Pozi 4.0
274 AL00W5171F Screw No6 x 1 Csk S/Steel 2.0
275 A100W6452F Bush-Handle To Door 4.0
276 A0B2W4109F Washer. 3/16 x 7/16 x 2mmA 4.0
278 A100U0417K Panel-Door Sealing 2.0
285 A100V0357J Door Insert RH-Cloth 1.0
286 A100V0356J Door Insert LH-Cloth 1.0
287 A100V0354J Door Insert RH-Yellow 1.0
288 A100V0355J Door Insert LH-Yellow 1.0
289 A100V0352J Door Insert RH-Red 1.0
290 A100V0353J Door Insert LH-Red 1.0

14/02/91

WATERSHIELD - MIRROR PATCH
DOOR TRIM TO DOOR INNER

DOOR SEALING PANELS

TRIM CASING/INTERIOR RELEASE
TRIM CASING/GRAB HANDLE SUPPORT
INTERIOR RELEASE ESCUTCHEON/BRACKET
TRIM CASING INSERT@GRAB HANDLE SUPT
TRIM CASING/GRAB HANDLE SUPPORT

1513 FRONT DOOR INTERIOR
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1513 FRONT DOOR INTERIOR
TL.I.US NO PART NUMBER DESCRIPTTON QUANTITY REMARKS

291 AO85W5112F Screw M4 X 30Mm Pan - Pozi 2.0 DOOR TRIM CASING ATTACHMENT
292 A100W4A121F Washer M4 x 20 2.0 DOOR TRIM CASING ATTACHMENT
293 A082W6350F Rawlnut M4 x 1llmm Long 2.0 DOOR TRIM CASING ATTACHMENT
300 A100B1172K Spacer-Door Cheater 2.0
302 A075W40217% Washer 8mm x 25 x 1.4 2.0 FIX TO 100v001/2
303 A075U6045V Adhesive (50gr Bottle) .0 WASHER TO 100VvV0001/2

1513 FRONT DOOR INTERIOR
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1519 TUNNEL TOP
ILILUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100V0036F Centre Console Assy 1.0
009 A075W50887 Screw 4.0 FIX, CONSOLE TO TUNNEL
010 A075W40467 Washer A 4.0 FIX, CONSOLE TO TUNNEL
011 B100V0039J Handbrake Gaiter Assy 1.0
012 D100VO084F Mat-Centre Console 1.0
023 D100vV0040J Gearlever Gaiter Assy 1.0
030 A100B0228F Bracket - Console 2.0

1519

TUNNEL TOP
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1521 REAR QUARTER INTERIOR
TLLUSNO PART NUMBER DESCRTIPTTON QUANTITY REMARKS

001 D100B0532J Liner Assy-Hood Compartment 1.0

002 C100B0O530K Stowage Compartment Liner 1.0 POA 100B0532
003 A100BO531F Access Cover-Battery 1.0 POA 100B0532
004 AQ79W6159F Fastener 4.0 BATTERY COVER
005 A100B6059F Edge Panel Fastener 6.0

010 D100B0597K Liner-Stowage Comp End LH 1.0

011 D100B0596K Liner-Stowage Comp End RH 1.0

012 A100B6057F Fastex Scrivet-Comp Liner B3 4.0

015 AO79W6024F Spire Nut A 10.0

016 A089W5138F Screw No6 x 1/2" Flg S/Steel 10.0

017 X05476005% Grommet 1.0

018 A082U6196F Grommet-Roof Tongue A 4.0 BATTERY COVER
019 A036B6193V Binding Tape 1.25" Wide 1M BATTERY COVER
020 A075W6071% Imex Rivet 2.0 BATTERY COVER
021 A075W40012 Washer (10) 1/8" x 3/8" A 4.0 BATTERY COVER
022 A100B0431V Foam Strip - 10 x 6 SelfAdhes 1.3 BATTERY COVER

1521 REAR QUARTER INTERIOR
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1523 LUGGAGE COMPARTMENT
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
015 B100U0266K Rear Lamp Cover RH 1.0 << SELF SUPPORTING
0le B100U0267K Rear Lamp Cover LH 1.0 <<
026 A100W6474F Screw-M6 Thumb Slotted 2.0 TAIL LAMP COVER FIX
027 AQ79W6156F Pulsert 6mm 2.0 TATL LAMP COVER FIX
055 A100U0266K Cover-Tail Lamp Cluster LH 1.0 > REQUIRES BRACKET, EARLY CARS
056 A100U0267K Cover-Tail Lamp Cluster RH 1.0 >
057 A100U0285H Bracket-Lamp Cover  Tnboard LH 1.0 >
058 A100U0287F Bracket-Lamp Cover Outboard LH 1.0 >
059 A100U0290F Bracket-Lamp Cover Assy RH 1.0 >
060 AQ75W6180F Turnbuckle Stud 4.0 >
061 BO75W6181F Turnbuckle Cam 4.0 >

1523 LUGGAGE COMPARTMENT



ELAN 1530




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1530 CARPETS & MATS (Not Trim Assy)
T1L..US NO PART NUMBER DESCRIPTTION QUANTITY REMARKS

011 C100V0094F Carpet-Luggage Floor B3 1.0

013 A100VO0096F Carpet-Luggage Bulkhead 1.0

014 A100VO097F Carpet-Rear Lamp Cover 1.0

021 A100V0184F Carpet-Luggage Wheelarch RH 1.0 ANTHRACITE
022 A100V0185F Carpet-Luggage Wheelarch LH 1.0 ANTHRACITE
023 A100VO0186F Carpet-Luggage Crossmember 1.0 ANTHRACITE
043 A100V0246J Support Board-Spare Wheel 1.0 FITS TO 100v0094
045 A100V0251J Support Board-Tool Recess 1.0 FITS TO 100v0094
047 A100VO0231F Carpet-Stowage Comp Floor 1.0

048 A100V0234F Carpet - Stowage Comp B/Head 1.0

060 A100VO154F Carpet-Interior LH Grey Bl 1.0

06l A100VO155F Carpet-Interior RH Grey Bl 1.0

062 B10OVO110F Carpet-Rear Diaphragm Lh Grey 1.0

063 B100VO1l1l1lF Carpet-Rear Diaph. RH Grey B3 1.0

064 C100V0114F Carpet-Rear Bulkhead Grey 1.0

065 A100VO0305F Carpet-B Post RH Grey 1.0

066 A100V0306F Carpet-B Post LH Grey 1.0

067 A100V0183F Carpet-Centre Console Grey 1.0

071 B100VOO91F Carpet-Interior LH Red 1.0

072 B100VOO92F Carpet-Interior RH Red 1.0

073 B100VO105F Carpet-Rear Diaphragm LH Red 1.0

074 B100VO1l06F Carpet-Rear Diaphragm RH Red 1.0

075 C100V0109F Carpet-Rear Bulkhead Red 1.0

076 A100VO0310F Carpet-B Post LH Red 1.0

1530
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1530 CARPETS & MATS (Not Trim Assy)
TL.IL.US NO PART NUMBER DESCRTIPTTION QUANTITY REMARKS
077 A100V0O309F Carpet-B Post RH Red 1.0
078 A100V0181F Carpet-Centre Console Red 1.0
081 AL00V0156F Carpet-Interior RH Gold 1.0
082 A100V0157F Carpet-Interior LH Gold 1.0
083 A100V0158F Carpet-Rear Diaphragm RH Gold 1.0
084 A100VO159F Carpet-Rear Diaphragm LH Gold 1.0
085 B100V0162F Carpet-Rear Bulkhead Gold 1.0
086 A100V0307F Carpet-B Post RH Yellow 1.0
087 A100V0308F Carpet-B Post LH Yellow 1.0
088 A100V01l82F Carpet-Centre Console Gold 1.0
090 A075W4063Z Washer 3/16" x 1/2" x 17g 2.0
091 AO082WS115F Screw M5x25 Pan Pozi 2.0
093 A079W6024F Spire Nut A 2.0
105 AL00V6065F Plug-Hole Blanking 1.0 INERTIA SWITCH HOLE BLANKING
106 A100V0315J Carpet/Map Pocket Assy-Red 1.0
107 A100V0316J Carpet/Map Pocket Assy-Yellow 1.0
108 A100V0317J Carpet/Map Pocket Assy-Grey 1.0
113 AL00V6072F Footmat Set-Drop In 1.0

1530 CARPETS & MATS (Not Trim Assy)
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1601 SOUND DAMPING-PASSENGER COMP
ILLUSNO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 B100OVOO17F Insulation-Bulkhead 1.0 LHD
003 B100VOO19F Insulation-Tunnel 1.0
004 C100V0020F Insulation-Floor Pan RH 1.0
005 C100V0021F Insulation-Floor Pan LH 1.0
006 A100V0022F Insulator - Sill R.H. 1.0
007 A100V0023F Insulator - Sill L.H. 1.0
008 A100V0126F Insulation-Floor Filler Pad 2.0 265 X117
009 A100V6012F Plastic Fastener 3.0
010 B100V6013F Fastener Socket 3.0
011 A100V0127F Insulation-Floor Filler Pad 2.0 265 X 83
012 A100V0318K Foam Square 100mm x 100mm 4.0

1601 SOUND DAMPING-PASSENGER COMP
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1602 SOUND DAMPING-OTHER AREAS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 D100V0252F Insulation-Bonnet Front 1.0
002 D100V0253F Insulation-Bonnet Rear 1.0
004 A100BO667F Seal-RR Suspension Turret LH 1.0
005 A100B06G6SF Seal-RR Suspension Turret RH 1.0

1602
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1701 ELEC-HARNESSES & LEADS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 E100MO063F Front Harness RH b0
002 E100MO062F Front Harness LH 1.0
010 A100MO258F Harness-Headlamps (Lucas) 2.0 HDIMP/FR HRNSS.FRANCE B100OMO217F
011 A100M6073F Connector Clip BP 4.0 HEADLAMP PODS
012 AQ075W60002 P Clip NX3 9.0 POD WIRING
013 AQ75W5132F Screw M4 x 12mm P/Zn 6.0 POD WIRING
014 A075W4058F Washer 3.0 POD WIRING
015 A075W3049F M4 Nyloc Nut 6.0 POD WIRING
016 A075W6038% Tie Wrap A 4.0 HAIAP  PODS
017 A100W6344F P Clip-Open 9.5mmpig. 5.0 TETH HARNESS/WIPER MOTOR
020 A075W60047 P Clip 4.0 BMIAP  CABLES TO HEADLAMP FRAME
021 AQ75W5012F Screw No 6 x1/2" Flange A 4.0 HNIRP CABLES TO HEADLAMP FRAME
022 AQ089V4421F Convolute Tube 11Mm .1 FRONT LEAD
025 A075W4000% Washer (10) 3/16" x 1/2" A 4.0 ST TR TR N s 5
026 A075W4011Z Washer 10 5mm x 9.7 x 0.9 4.0 SIDE LIGHT HARNESS
027 A100BO895SF Clip-Lamp Connector Mount 2.0 SIDE INDICATORS
028 A100W6397F Pop Rivet 2.0 SIDE INDICATORS
030 A075W6228F Clip A 1.0 HORN WIRING
031 A100W6397F Pop Rivet 1.0 HORN WIRING
040 C100MO026F Harness - Cooling Fan 1.0
041 A075W6038% Tie Wrap A 1.0 COOLING FAN WIRING CENTRE STRUT
042 AXT75L6020V Edge Protect .3M RADIATOR FAN HARNESS
043 AQ76W6099F Pop Rivet 4.0 'P' CLIP FIXING
044 AQ75wW40202 Washer (10) 8mm x 16.6mm A 16.0 RAD FAN HARNESS/TOP SHELL

1701 ELEC-HARNESSES & LEADS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1701 ELEC-HARNESSES . 1paps
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

050 B100MOO37H Injector Harness (DIS) B3 1.0
052 A100EOO058F Support-Injector Harness 1.0
054 A910E6743F P Clip 1.0 INJECTOR HARNESS SUPPORT
055 A075W10287 Hex Screw 1.0 INJECTOR HARNESS SUPPORT
056 A075W3009%Z Nyloc Nut 1.0 INJECTOR HARNESS SUPPORT
057 A100M6074F Connector Clip 2.0 INJECTOR HARNESS CONN
064 A100MO175F Foam Sleeve 50 x 18 1.0 E.C.M. > MAIN HARN CONN
065 A075W6227F P Clip-White A 1.0 M.A.P. SENSOR WIRING
072 A075W1028Z Hex Screw A 2.0 CONDUIT TO STEERING BRKT
073 A075W4015Z Washer M6 x 15mm x 1.5mm 2,0 CONDUIT TO STEERING BRKT
074 A075W5084F Screw M5 X 20mm 2.0 CONDUIT TO DASH PANEL
075 A075W40047 Washer (10) 3/16" x 1" A 2.0 CONDUIT TO DASH PANEL
076 A075W6074F Rawl Nut M5 2.0 CONDUIT TO DASH PANEL
077 A075W5084F Screw M5 X 20mm 1.0 CONDUIT TO SCUTTLE DEMIST
078 A075W6074F Rawl Nut M5 1.0 CONDUIT TO SCUTTLE DEMIST
079 AQB2W6325F Swivel Clip 1.0 CONDUIT TO SCUTTLE DEMIST
080 A082W6286F Tie Wrap 1.0 CONDUIT TO SCUTTLE DEMIST
081 A100W6428F Protective Cap 2.0 PEDAL BOX/CROSS BEAM FIXINGS
082 AQ75W5084F Screw M5 X 20mm 1.0 M/CONDUIT FIX
083 A036B6370V Avdelbond Al115 (50cc Tube) .2 THREAD LOCK
085 A100MO179F Foam Sleeve 20 x 30 1.0 MAIN HARN CONN > RH DOOR
086 A100M6073F Connector Clip BP 8.0 HARNESS CONNECTORS (MAIN)
087 A082W6293F Strap Clamp 1.0 MAIN HARNESS TO BLOWER BRACE
088 A082W5107F Screw M5 X 16Mm Pozi Pan Hd 1.0 BLOWER BRACE

1701 ELEC-HARNESSES & LEADS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1701 ELEC-HARNESSES & LEADS
TL.LUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
089 A082W6286F Tie Wrap 1.0 BLOWER BRACE
092 AO075W6229F P.Clip 6.0
093 A075W6038% Tie Wrap A 1.0 MAIN HARNESS CONDUIT
094 A085U6080V Edge Strip A 2.6 HARNESS PROTECTION
095 B075U6054V Neoprene Bumper Seal .2 HARNESS PROTECTION
099 A075W60387 Tie Wrap A 1.0 IGNITION SWITCH CONNECTOR
106 A100MO176F Foam Sleeve 60 x 30 1.0 I.P > MAIN HARN CONN
109 A075W4088F S/Washer M4 3.0 MINOR GAUGE WIRING
110 A075W3019F Nut 3.0 MINOR GAUGE WIRING
115 A100MO180F Foam Tube 300 1.0 RADIO BREAKOUT
125 A075W5040% Screw 1.0 HEATER ASSY.
126 A075W4015% Washer M6 x 15mm x 1.5mm 1.0 HEATER ASSY
127 A100M6086H Diffuser Globe 1.0 HEATER PANEL LAMP 1
128 A075W4015Z Washer M6 x 15mm x 1.5mm 1.0
130 AX75L6020V Edge Protect L1
131 A075W6074F Rawl Nut M5 1.0 UNDERFRAME
140 C100MO008F Door Harness RH 1.0
141 C100MOOO09F Door Harness LH 1.0
143 A100W6408F Edge Clip 2.0 DOOR BEAM
144 A075W6227F P Clip-White A 2.0 C.D.L. SWITCH WIRING
145 A085U6080V Edge Strip A .1 C.D.L. SWITCH BRACKET
146 AQ075W6227F P Clip-White A 4.0 C.D.L. HARNESS/INNER PANEL
147 A075W6090% Rivet A 4.0 CLIP-WHITE CDL HARNESS/DOOR INR PNL
148 A100MO224F Jump Harness - CDL Limit Sw 2.0 C.D.L. LIMIT SWITCH

1701 ELEC-HARNESSES & LEADS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1701 ELEC-HARNESSES & LEADS
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
149 A100MO177F Foam Sleeve 40 x 18 2.0 REAR > MAIN HARN CONN > RH DOOR
150 A036B6221V Rubber Strip A 2 M WINDOW GUIDE
151 A075W6038% Tie Wrap A 1.0 BRAKE CYL.
153 A036B6246V Tank Tape-Black S .0 M FUSE BOX 'C'
154 A036B6360V Loom Tape (33 Mtr Roll) .1 FUSE BOX 'C'
155 A085U6080V Edge Strip A .3 MAXI FUSE BRACKET
156 A100M0208K Insulator-Fuse Box 2.0 4 WAY FUSE BOX
157 208506080V Edge Strip A .2 WIRING HARNESS PROTECTION
161 ALOOW6386F Edge Clip 6.0 HARNESS CHANNEL FIXING
162 A075WA000Z Washer (10) 3/16" x 1/2"A 2.0 4 WAY FUSE BOX
163 A075W4045Z Washer 5mm Int S/Proof 2.0 4 WAY FUSE BOX
164 A075W5084F Screw M5 X 20mm 2.0 4 WAY FUSE BOX
170 ATOOW6344F P Clip-Open 9.5mm Dia. 1.0 I.C.E. HARNESS/REAR COMPARTMENT
171 A075W60877 Pop Rivet A 1.0 I.C.E. HARNESS/REAR COMPARTMENT
180 C100MO004F Rear Harness-Euro 1.0
181 A100W6345F P Clip-Open 15.9mm Dia. 2.0 STOWAGE
183 A100W6397F Pop Rivet 8.0 P CLIP FIX
185 A075W6087% Pop Rivet A 17.0
213 A100W6344F P Clip-Open 9.5mm Dia. 1.0 OXYGEN SENSOR
214 AL00W6387F Pop Rivet 1.0 OXYGEN SENSOR
215 A100M6073F Connector Clip BP 1.0 OXYGEN SENSOR
216 A100V6028V Convolute Tube - Oxy Sensor .1 OXYGEN SENSOR
240 A079W6224F Strap 2.0 ADAPTOR HARNESS TO FRONT HARNESS
241 A100MO177F Foam Sleeve 40 x 18 2.0 FRONT HARNESS CONNECTORS

1701 ELEC-HARNESSES & LEADS
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281

Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1701 ELEC-HARNESSES & LEADS

|  PART NUMBER DESCRTPTTON QUANTITY REMARKS
A075W6002Z Clip 1.0 LH FHC
A075W50142 Screw A 1.0 LH FHC
B10OMO183F Main Harness LHD 1.0
A100MO0089K Conduit-Main Harness LHD 1.0
A100W6345F P Clip-Open 15.9mm Dia. 1.0 MODULES BRACKET
A085U6080V Edge Strip A 0 RELAY STATION BRACKET
A085U6080V Edge Strip A .1 MINI RELAY BRACKET
AQ85U6080V Edge Strip A .0 HEATER BRACKET
A085U6080V Edge Strip A .0 MAXI FUSE BRACKET
A075V6032V OBSOLETE .0 EDGE PROTECTION
A082U6067F Foam Seal A .0 C.D.L. MODULE BRACKET
A100MOZ13F Harness-ECM Turbo LHD 1.0
A075W60027% Clip 4.0 E.C.M. HARNESS
A075W5014Z Screw A 4.0 E.C.M. HARNESS
A075W6038% Tie Wrap A 1.0 E.C.M. HARNESS CONNECTOR
B10OMOO11F Harness-Instrument Pack 1.0
A075W5079F Screw 2.0 I.P. FIXINGS
A075W4088F S/Washer M4 2.0 1.P. FIXINGS
AQ75W6227F P Clip-White A 3.0 MINOR GAUGES
AQ75W6227F P Clip-White A 3.0 MINOR GAUGES
A075W6038Z Tie Wrap A 1.0 INST PACK HARNESS CONN/SPEEDO/-VE
A100W6463F Edge Clip 1.0 SPEEDO CABLE
A100W6345F P Clip-Open 15.9%mm Dia. 1.0 I.P. FIXING
A100MO177F Foam Sleeve 40 x 18 1.0 I.C.E. HC

1701 ELEC-HARNESSES & LEADS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1701 ELEC-HARNESSES & LEADS
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
282 A100W6345F P Clip-Open 15.9mm Dia. 1.0 RADIO HARNESS
283 A075W60872 Pop Rivet A 1.0 RADIO HARNESS
284 A079W6185F Pipe Clip 1.0 RADIO WIRING
285 A075W6229F P.Clip 1.0 ENGINE BAY/CHASSIS -ve CABLE/M.H.
286 A075W6230F P.Clip 2.0 STOWAGE AREA
287 A100W6344F P Clip-Open 9.5mm Dia. 1.0 WASHER PIPE
288 B100MO215F I.C.E Harness LHD 1.0
289 A100W6345F P Clip-Open 15.9mm Dia. 1.0 INERTIA SWITCH BRACKET
290 A075W5037% Screw 8 x 3/4 Pan S/T 1.0 INERTIA SWITCH BRACKET
291 B10OMO217F Harness-Cibie Headlamps 2.0
292 A100W6387F Pop Rivet 20.0
293 A075W6228F Clip A le.0
294 A075W6229F P.Clip 2.0
297 A100M6100F Mount-Tie Wrap 1.0
298 B075W60457% Tie Wrap 290Mm 1.0
299 A100W6345F P Clip—-Open 15.9mm Dia. 1.0
306 A085W6276F Tie - Wrap Mounting Cradle 1.0 HEATER UNIT
311 A075W6038% Tie Wrap A 1.0 SECURES LOW FLUID CONNECTOR

1701 ELEC-HARNESSES & LEADS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1703 ELEC-COMPONENTS/RELAYS etc
TLT.US NO PART NUMBER DESCRTPTTON QUANTITY REMARKS
009 AQ82M6220F Int Lamp Delay B2 1.0
011 B10OMO110F Module-Pod Delay B2 1.0
033 A082M6457F Wiper Delay Module B2 1.0
040 C100MOO65F Module-CDL Control B3 1.0
044 A100M6030F Horn-Hi Note B3 1.0
045 A100M6031F Horn-Low Note B3 1.0
048 A100M6080OF Relay-Mirror Timer B2 1.0
051 A083M6303F Flasher Unit B3 1.0
055 A036L6019Z Rubber Washer 3.0 HORN BRACKET MOUNTING
056 B1OOB0O94SF Horn Bracket-One Piece 1.0
057 AO75W6140F Rawl Nut M6 3.0 HORN BRACKET MOUNTING
058 A075W1030Z Setscrew A 3.0 HORN BRACKET MOUNTING
059 A0T5WAOL5% Washer M6 x 15mm x 1.5mm 4.0 HORN BRKT TO FRONT QUARTER
063 A100M6069F Changeover Relay 40 Amp B2 5.0 IGN, START, M.B, D.B,
064 A100M6069F Changeover Relay 40 Amp B2 4.0 WINDOW LIFT
065 A100M6069F Changeover Relay 40 Amp B2 2.0 COOLING FAN & PUMP
066 A100M6069F Changeover Relay 40 Amp B2 1.0 A.C.U.
067 A100M6015F Mini Relay B2 3.0 ECM, FUEL PUMP, HORN
068 A100M6015F Mini Relay B2 1.0 REAR FOG LAMPS
069 A100M6059F Rheostat Module B2 1.0
072 AQ82W5022F Screw - Pozi S/T Flange 6.0 MODULE BLOCK FIX
073 A1LOOW6388F Captive Nut-Plastic 6.0 MODULE BLOCK FIX
074 A075W1036% Screw 1.0 BRKT TO BRACE FIX
075 A075W40367 Spring Washer 8mm 2.0 BRKT TO BRACE FIX

1703 ELEC-COMPONENTS/RELAYS etc
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1703 ELEC-COMPONENTS/RELAYS etc
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
076 A075W3021% Nut A 1.0 BRKT TO BRACE FIX
077 A075W5079F Screw 2.0 DOORLOCK MODULE FIX
078 A082W4099F Washer 4mm x 9mm x .8mm 2.0 DOORLOCK MODULE FIX
__ 079 A100M6027F Headlamp Lift Module B3 1.0
086 A100M6015F Mini Relay B2 1.0 FAN SLOW.
089 C089M6330F Delay Unit-Warning Lamp B2 1.0 LOW SCREEN WASHER FLUID
090 C100MO141F Bracket-Relay/Module LHD 1.0
093 A100W6388F Captive Nut-Plastic 2.0 MODULE BLOCK FIX
095 A082W5097F Screw M5X10Mm 2.0 RELAY BASES
096 A075W5084F Screw M5 X 20mm 2.0 FUSE BOX
097 AQ75W40457 Washer 5mm Int S/Proof 2.0 FUSE BOX
098 A100MO230F Bracket-Inertia Switch LHD 1.0
099 A075W10277% Set Screw 1.0 TO FIX 100M0230
102 A0B82W5022F Screw - Pozi S/T Flange 2.0 MODULE BLOCK FIX
104 AQ75W40157 Washer M6 x 15mm x 1.5mm 1.0 TO FIX 100M0230

1703 ELEC-COMPONENTS/RELAYS etc
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Title 1705 ELEC-HAND & CONTROLS
ILLUS NO. | PART NUMBER FOOT QUANTITY REMARKS
006 A100M60O06F Blanking Plug - Switch B2 1.0
008 AL00M6007F Switch-Window Lift B2 2.0
026 A100M6006F Blanking Plug - Switch B2 2.0
028 AL100M6040F Switch-Mirror Control B3 1.0
030 A100MOO09AF Knob - Rheostat B2 1.0
031 A100MO097F Panel Rheostat 1.0
033 B10OM6004F Switch-Rear Fog Lamps B2 1.0
034 B100OM6005F Switch-Air Conditioning B2 1.0
035 B100OM6016F Switch-Hazard Warning B2 1.0
036 B10OM6019F Switch-Master Lighting B3 1.0
037 B100OM6052F Bezel-Cigar Lighter B2 1.0
038 B100OM6041F Cigar Lighter B2 1.0
039 A100M6049F Column Switch-Wash Wipe B3 1.0
040 A100M6048F Column Switch-Ind/Dip/Main B3 1.0
247 A075W6087Z 1.0 MODULES BRACKET

Pop Rivet A

1705

ELEC-HAND & FOOT CONTROLS



ELAN CLOSED LOOP 1706

DQPE N LOGP OHLY
L0 POTENTIOMETER

THO- 41 00EGI H1E
Nifdi= A1DOE EZIAF

.
.

ADTEWIOIET
OTEWL05T

— & CLOSED LDOP

—— OPENLODP

T80 AMGCERZIGF
b A1 DERZRF




Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1706 ELEC-CONTROL MODULES
ILLUS NQ PART NUMBER DESCRTPTION QUANTITY REMARKS
002 A100M6046F Clip Stud Fastener - M6 4.0
003 A100M6047F Nut - M6 2.0 E.C.M. FIXING.
004 A100E6533F ECM Module-Closed Loop-Not Cal 1.0 CALIFORNIA™AIOO0E6532F
005 A100E6532F ECM Module-California 1.0
017 A100M6068SF Location Rubber 2.0
020 A100M6070F ALDL Plug Connector 1.0
023 A082W5107F Screw M5 X 16Mm Pozi Pan Hd 2.0
024 A075W4011% Washer 10 S5mm x 9.7 x 0.9 4.0
025 A075W3008% Nut T Typ 2.0
026 AQ075W40137 Washer (10) 6mm x 12.1mmA 1.0
027 A075W30097 Nyloc Nut A 1.0
028 A075W5034% Screw 2.0
042 AO79W6224F Strap 1.0
054 A100BO812F Bracket-ECM Mount LHD 1.0
057 A100UO388F Stud Plate-ECM Bracket 1.0
062 AO75W3049F M4 Nyloc Nut 4.0 ECM BRACKET TO STUD PLATE
063 A075W4000Z Washer (10) 3/16" x 1/2"A 4.0 ECM BRACKET TO STUD PLATE
066 A100M0127F Bracket-ALDL Connector 1.0

1706 ELEC-CONTROL MODULES
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Service Parts List 14/02/91

Specification ELAN, TURBO,LHD, EUR.
Title 1707 ELEC-INSTRUMENTS/DISPLAYS
TLILUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
A100NOO12S Speedometer MPH 1.0
A100NQOOO5S Speedometer Km/h B3 1.0
A100NQ0O6S Gauge Assy-Fuel/Temp 1.0
A100NQOOO7S Fuel/Temp Gauge-Unleaded B3 1.0
A100NQOO13s Tachometer B3 1.0
A100N6000S Mask Assembly (Service Pack) 1.0
A100N6001S Circuit Board B3 1.0
A100N6002S Flexible Circuit-Small B3 1.0 FUEL/TEMP
A100N6003S Flexible Circuit-Main B3 1.0
A100N6004S Clip-Flexible Circuit 1.0
A100N6005S Module-Speed Sensor B2 1.0
A100N6006S Heat Sink B2 1.0
A100N6007S Voltage Regulator B2 1.0
A100N6008S Spring-Speedo Cable B3 1.0
A100M6155S Front Cover-Inst Pnl-Dom/Row 1.0
A100M6156S Front Cover-Inst Panel-Fed 1.0
006 A100MOO39F Warning Light Assy. 1.0 MOUNTS TO REAR FACE OF INST.CLUSTER
015 AL00OMO068F Clock - Digital B3 1.0
017 A100MOO16F Voltmeter B3 1.0
018 A100MOO017F Gauge - 0il Pressure B3 1.0
019 AL0OMO018F Gauge - Turbo Boost B3 1.0
021 A075W5080F Screw M3 x 10mm Pan HeadA 3.0 N/L ASSY TO INST. CLUSTER
022 AQ082W1089F Setscrew M4 x 20 Hex Hd 1.0 INSTRUMENT CLUSTER TOP FIXING
023 A082W4099F Washer 4mm x 9mm x .8mm 1.0 INSTRUMENT CLUSTER TOP FIXING

1707
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1707 ELEC-INSTRUMENTS/DISPLAYS
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS

024 A075W5084F Screw M5 X 20mm 20 INSTRUMENT CLUSTER LOWER FIXING
025 A100We372F Speed Fix-M5 2.0 INSTRUMENT CLUSTER LOWER FIXING
026 C100MO023F Instrument Cluster KPH B3 1.0 UNLEADED FUEL
028 A100V0203F Bracket-Instrument Top Fixing 1.0
029 A075W5079F Screw 1.0 INSTRUMENT TOP FIXING BRACKET
030 A082W4099F Washer 4mm x 9mm x .8mm 1.0 INSTRUMENT TOP FIXING BRACKET
034 B100OMOO20F Instrument Cluster 1.0

MPH, UNLEADED FUEL,

1707 ELEC-INSTRUMENTS/DISPLAYS
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Service Parts List

Specification ELAN, TURBO, LHD, EUR.
Title 1708 ELEC-INSTRUMENT CONNECTOR
ILLUS NO. PART NUMBER _ DESCRIPTION . QUANTITY 1 REMARKS
009 A100MO042F Temperature Transmitter B2
010 A100ONOOOZF Transducer - 0Oil Pressure B3

1708

14/02/91

ELEC-INSTRUMENT CONNECTOR
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1709 SPEEDOMETER CABLE AND NON-ELEC
TLILUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
004 AQ75W1027% Set Screw 1.0
005 A075W3009% Nyloc Nut A 1.0
006 A100NOOO1F Speedo Drive Cable B3 1.0
007 A100MO180F Foam Tube 300 1.0
008 B075W6045% Tie Wrap 290Mm 4.0
009 AS0T7E6256V PBC Compound (500gm Tin) .1 SPEEDO DRIVE
010 AQ75W4015Z Washer M6 x 15mm x 1.5mm 1.0 MAXI FUSE BRACKET

1709 SPEEDOMETER CABLE AND NON-ELEC
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR|.
Title 1711 EXTERIOR LAMPS- NOT HEADLAMPS
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
026 A100MOOQ49F Lamp-Number Plate B3 2.0
030 A075W40117% Washer 10 5mm x 9.7 x 0.9 4.0 NO.PLATE LAMP TO REAR TRANSOM.
032 A075W3008% Nut T Typ 4.0 NO.PLATE LAMP TO REAR TRANSOM.
038 C100MO013F Front Side/Ind Lamp B3 2.0
039 A100M61548 Lens-Side/Ind Lamp B3 2.0
040 A100W5156F Screw M4 x 20 CSK 4.0 LAMP TO FRONT BUMPER
042 A100W5155F Screw M4 x 25 Pan Pozi 4.0 FRONT SIDE/INDICATOR LENS FIX
050 A100M6056F Rear Lamp RH B3 1.0
052 A100M6055F Rear Lamp LH B3 1.0
058 A075W4014% Washer 6 x 15 x 3 8.0 REAR LAMP LOWER FIX
060 A075W4000% Washer (10) 3/16"™ x 1/2"A 8.0 REAR LAMP FIX
062 A075W30087% Nut T Typ 8.0 REAR LAMP FIX
070 B100OMOO83F Lamp Side Repeater B3 2.0
090 B10OMO193F Gasket-CHMSL 1.0
200 A100M6154S Lens-Side/Ind Lamp B3 2.0

1711
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1713 HEADLAMPS
ILLUSNO. PART NUMBER DESCRIPTION QUANTITY REMARKS
002 B100MO106F Headlamp Mounting-Inner B3 2.0
004 B10OMO10O7F Headlamp Mounting-Outer B3 2.0
008 A100M6033F Headlamp-Dip LHD Euro B3 2.0 FRANCE-A100M6091F
010 A100M6090F Headlamp Main-Euro 60w B3 2.0 FRANCE-A100M6092F
038 A100MO247F Haedlamp Ring LH Inner 1.0
040 A100MO248F Headlamp Ring RH Inner B3 1.0
042 Al100M0249F Headlamp Ring LH Outer B3 1.0
044 Al100MO0250F Headlamp Ring RH Outer 1.0
048 A100W5176F Screw No8 x 50mm 12.0 HEADLAMP ADJUSTER
050 A100B6159F Spring-Headlamp Adjuster 12.0 HEADLAMP ADJUSTER
052 A100W5173F Screw M4 x 20 12.0
054 A100B1087F Screw M4 x 15mm 12.0

1713 HEADLAMPS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1715 HEADLAMP OPERATING HARDWARE
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
039 A907E6285F Nut A 2.0 ACTUATOR TO LEVER
063 E100B0566F Motor Bracket RH 1.0
064 E100BO567F Motor Bracket LH BP 1.0
073 A075W4013Z Washer (10) 6mm x 12.lmmA 4.0 LINK/FLAP
076 A075W3009% Nyloc Nut A 2.0 LINK/FLAP
082 AL00B6063F Headlamp Motor LH B3 1.0
083 Al00B6064F Headlamp Motor RH B3 1.0
109 A075W4013%2 Washer (10) 6mm x 12.1mmA 6.0
113 A100BO707F Spacer-Headlamp Assy 12mm 2.0
131 A075W40117 Washer 10 5mm x 9.7 x 0.9 4.0 ZINC PLATED
136 A075W4013%2 Washer (10) 6mm x 12.1mmA 2.0 USED ON 100B0760/1
137 F100B0298F Lever-Headlamp Motor 2.0
152 A075W3009% Nyloc Nut A 6.0 POD FRAME FIXINGS
155 A100B0853F Screw M6 x 12 Tuflok 6.0 LONGERON/MOTOR BRACKET
159 B10OB0736F Screw M5 x 46.5 Precote 4.0 MOTOR/BRACKET
181 A075W3008%Z Nut T Typ 2.0
182 A079W2026F Bolt 2.0
210 A100B1009F Headlamp Lower Link LH 1.0
211 A100B1010F Headlamp Lower Link RH 1.0
229 A100B1013F Bracket-Lower 2.0
238 A100B1059F Spacer 1.5mm 6.0
239 A100B1060F Spacer 4mm 6.0
241 B100B1004F Actuator Rod Assy B3 4.0
244 A100B0353F Ball Joint 8.0

1715 HEADLAMP OPERATING HARDWARE
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1715 HEADLAMP OPERATING HARDWARE
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

249 A100B6067F Rod M6 Female LH 40

250 A100B6068F Eg RH Female 4.0

252 AL00B6110F KB M6 Full-LH Thread 4.0

253 A075W1030% Setscrew A 4.0

254 A075W30092 Nyloc Nut R 6.0

255 A100W6454F Rivet 16.0

257 AQ075W40132 Washer (10) 6mm x 12.1lmm A 6.0

258 AQ75W1031F Hex Screw A 4.0

264 A075W4011% Washer 10 Smm x 9.7 x 0.9 4.0 SHEAR PLATE / MOTOR

271 A075W3008% Nut T Typ 2.0

272 A075W4011z Washer 10 5mm x 9.7 x 0.9 2.0

1715
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1717 INTERIOR LAMPS AND PASS.CNTLS.
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
003 A089ME032F Boot Lamp Assy B2 1.0
005 A083M6292F Festoon Bulb A K 1.0 LUGGAGE COMPARTMENT LAMP
011 AO89M6031F Micro Switch B2 1.0

1717

INTERIOR LAMPS AND PASS.CNTLS.
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1719 FUSES AND CIRCUIT BREAKERS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

AQ82M6243F Fuse 3A Violet 0 LITTEL

AQ82M6245F Fuse 5A Tan 0 LITTEL

AQ82M6246F Fuse 7.5A Brown S .0 LITTEL

AQ82M6247F Fuse 10A Red 0 LITTEL

AQ82M6248F Fuse 15A Lt Blue 0 LITTEL

A082M6249F Fuse 20A Yellow 0 LITTEL

A100M6076F Maxi Fuse 30A B2 2.0

A100M6077F Maxi Fuse 40A B2 4.0

A100M6078F Maxi Fuse 50A B2 2.0

A089M6342F Fuse Extractor Tool 1.0 REMOVES 'LITTEL' FUSES
001 A100MO117F Fusebox Mounting - A Post 1.0
003 A082U07214K Studplate-ECM Fixing 1.0 FITTED TO 'A' POST COVER BEFORE ASM
003 A075W6074F Rawl Nut M5 1.0
004 A075W3019F Nut 1.0 FUSEBOX FIX
004 AQ75W5084F Screw M5 X 20mm 1.0
005 A075W4088F S/Washer M4 1.0 FUSEBOX FIX
005 AQ75W40117 Washer 10 5mm x 9.7 x 0.9 1.0
008 A075W6090%Z Rivet A 4.0 STRENGTHENER TO FUSEBOX MTG.FIX
009 B10OMO119F Strengthener-Fusebox Mount 2.0
010 AQ75wW40802 Washer Flat 1/8" X 3/8" X 21G 4.0 STRENGTHENER TO FUSEBOX MTG.FIX
015 A100MO200F Cover-Positive Terminal 1.0 FOR MAXI FUSE ASSY
016 B100OM0O166F Cover-Positive Post 1.0 FOR POSITIVE POST
018 A082W3101F Wing Nut M5 1.0
019 AQ75W40157 Washer M6 x 15mm x 1.5mm 1.0

1719 FUSES AND CIRCUIT BREAKERS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1719 FUSES AND CIRCUIT BREAKERS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
028 A100M0232F Fusebox Carrier RH LHD 1.0 LOCATE ON RHSIDE OF CAR
029 BO79M6133F Inertia Switch BP 1.0
030 A100W5154F Screw M x 40m Pan Pozi 2.0 INERTIA SWITCH FIXING
031 A075W40457 Washer S5mm S/Proof 2.0 INERTIA SWITCH FIXING
032 C100BO990F BracketiMlxi Fusebox LHD 1.0
033 AL00B1041F Backing Plate LHD 1.0
034 A075W1082% Setscrew M6 x 16mm Thin Head 2.0 PO 100B1041
035 A075W6090% Rivet A 1.0 BACKING PLATE TO UNDERTRAY
036 AQ75W3009Z Nyloc Nut A 2.0 MAXI FUSE BRACKET TOBACKING PLATE
037 B0O82W4018F Washer M6 x 18x 1 2.0 MAXI FUSE BRACKET TOBACKING PLATE
038 A075W40352 Spring Washer (10) 6mm A 2.0 MAXI FUSE BOX FIXING
039 A075W4013% Washer (10) 6mm x 12.1mm A 1.0 MAXI FUSE BOX FIXING
040 AQ76W5090F Screwm6X16Mm 1.0 MAXI FUSE BOX FIXING
043 A100U0172K Panel-Fusebox Cover Rh 1.0
045 A0BOW6263F Panel Clip 1.0
046 A08IOW6264F 1/4 Turn Lokut Nut 1.0

1719 FUSES AND CIRCUIT BREAKERS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1721 WINDSCREEN WIPERS AND WASHERS
ILLUS NO PART NUMRBRER DESCRIPTION QUANTITY REMARKS
021 AQ075W6140F Rawl Nut M6 3.0 WASHER BOTTLE FIX
022 A075W3009%Z Nyloc Nut A 3.0 WASHER BOTTLE FIX
023 BO82W4018F Washer M6 x 18 x 1 3.0 WASHER BOTTLE FIX
024 B100M6035F Washer Bottle/Pump Assy B3K 1.0
025 AO50M6164V Washer Tubing 4mm A 1.2 WASHER PIPE FOR A100M6071F
026 A100M6085F T Piece-Washer System 1.0
032 C100MO091F Bracket-Wiper Motor LHD 1.0
035 AQ075W10272 Set Screw 4.0 BRACKET TO WIPER ASSY
036 A075W4013% Washer (10) 6mm x 12.1lmmA 3.0 BRACKET TO WIPER ASSY
038 A075W3026%2 Lock Nut A 1.0 BRACKET TO DASH PANEL
039 A075W4020% Washer (10) 8mm x 16.6mmA 2.0 BRACKET TO DASH PANEL
040 A100M6061H Washer Pump B3 1.0 PART OF 100M6035
041 A100M6062H Diaphragm Valve B2 1.0 PART OF 100M6035
042 A100M6064H Filler Cap BP 1.0 PART OF 100M6035
045 C100M0133F Stud Strap LHD 1.0
046 A075W1038%7 Set Screw 1.0
050 A100M6G071F Washer Jet 2.0 EARLY FIT INLET OPP. OUTLET
050 B100OM6071F Washer Jet 2.0 LATE FIT,IN/OUT SAME SIDE .620M PPE
052 A100M6072V Washer Tubing 5.0
053 X036B6010% Grommet A 2.0
054 A100W6427F Double 'C' Clip 2.0 WASHER PIPE/BRAKE PIPE
056 ALO0W6397F Pop Rivet 1.0
060 A100M6084F Grommet 1.0
061 A100W6405F Edge Clip 2.0

1721
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1721 WINDSCREEN WIPERS AND WASHERS
TLILUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
063 B10OMO165F Wiper Blade B3 2.0
067 AO79WT002F Allen Screw M6x30 Csk 2.0
068 A075W40247 Washer (10) 10mm x 20.5mm 2.0 WASHER BOTTLE FIX
069 A075W4017% Washer (10) 6mm x 25mm A 3.0 WASHER BOTTLE FIX
070 B100MO206F Gasket-Water Bottle Cap (lmm) 1.0
071 D100MO197F Wiper Arm & Foil LH LHD OB3 1.0
072 B10OMO161F Wiper Arm RH LHD B3 1.0
075 A0B2M6380F Head Cover-Wiper Arm B2 2.0
078 C100MO093F Windscreen Wiper Assy LHD B3 1.0
079 A075W3026Z Lock Nut A 2.0 TORQUE TO 20NM
080 A075WA4048%2 Washer 8mm S/Proof 2.0
081 A082M6380F Head Cover-Wiper Arm B2 2.0
082 A100W6397F Pop Rivet 1.0 WASHER PIPE
083 A100W6422F Pipe Clip 1.0 WASHER PIPE
087 A075W10342 Set Screw 1.0 WASHER BOTTLE FIX
090 A075WA4017Z Washer (10) 6mm x 25mm A 3.0 WASHER BOTTLE FIX
093 A075W6227F P Clip-White A 4.0
150 B100M0148S Wiper Linkage RHD 1.0
151 B100M0149S Wiper Linkage LHD B3 1.0
152 B100MO150S Wiper Linkage Fixings B3 1.0
153 B100M01448 Wiper Motor Assy RHD B3 1.0 INCLUDES FIXINGS
154 B100M0143S Wiper Motor Assy LHD B3 1.0 INCLUDES FIXINGS
155 B100M0O145S Wiper Motor Mounting Screw 3.0
156 B100MO146S Wiper Motor Crank Nut 1.0

1721 WINDSCREEN WIPERS AND WASHERS
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Service Parts List 14/02/

Specification ELAN, TURBO, LHD, EUR.
Title 1721 WINDSCREEN WIPERS AND WASHERS
157 B100M0147S Wiper Motor Lockwasher 1.0

1721 WINDSCREEN WIPERS AND WASHERS






Service Parts List]

14/02/91

Specification ELAN, TURBO, LHD, EUR|.
Title 1727 "IN CAR
TLLUS NO. | PART NUMBER ENTERTAINMENT™ QUANTITY REMARKS
001 B100VOO50F Grille-Front Speaker B3 2.0
004 C100B0199F Panel-Door Speaker LH 1.0
005 C100B0198F Panel-Door Speaker RH 1.0
006 A075W5074% Screw 8 X 3/4" 8.0 DOOR SPEAKERS TO BRACKET
007 A075W6011Z Spire Nut No8 8.0 DOOR SPEAKERS TO BRACKET
009 A082U6065V Sealing Foam 1.2
010 A100UO0179F Bracket-Speaker Mount 2.0
011 A100W6388F Captive Nut-Plastic 14.0 4 PER MTG BRKT : 3 PER HEELBOARD
012 A075W5028% Screw No6 x 3/4 A 6.0 BRKT TO HEELBOARD FIX
013 A085W5108F Screw No 6 x 1.5 Blk: CSK Pozi 8.0 SPEAKER, GRILL & ABS COVER FIX
016 A100MO131F Captive Nut-7mm Square 6.0
018 A075W1027%Z Set Screw 2.0
019 A075W4013Z Washer (10) 6mm x 12.1lmm A 2.0
020 A075W4046Z Washer A 2.0
021 A100MO124F Grille-Rear Speaker 2.0
023 A100B6008V Betawipe 3900 (1 Ltr Bottle) .0 USE ON 10000283
024 A100B6085V Betaprime 5402 (250ml Bottle) .0 USE ON 10000283
025 B100U0283F Bracket-Speaker Box 2.0
026 A100B6070V Betaprime (250ml) 1.3 USE ON 100U0283
040 A100B6126F Blanking Grommet 4.0 AERIAL LEAD CLIP HOLES
041 A100B6127F Blanking Grommet 2.0 AERIAL LEAD
042 B10OMO122F Antenna Assy B3 1.0
043 B10OMO120F Extension Lead - RAerial 1.0
044 A100MO121F 2.0

Loudspeaker-Front S

1727 "IN CAR ENTERTAINMENT"






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1727 "IN CAR ENTERTAINMENT"
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

045 A100MO125F Loudspeaker-Rear S 2.0
046 AQ036B61827%7 Grommet 1.0 ANTENNA CABRLE ASSY
047 AQ79U6033F Grommet 1.0 RRBIKHED SEALING
049 A100M0123F Radio/Cassette-Montreax S 1.0
051 A075W1021% Set Screw 1.0 BODBXKT TO CENTRE SUPPORT
052 AQ75W40117%7 Washer 10 5mm x 9.7 x 0.9 2.0 RO BXHT TO CENTRE SUPPORT
053 A075W3008% Nut T Typ 1.0 BODBXHT TO CENTRE SUPPORT
065 A075W50347% Screw 18.0 SPEAKER BRACKET TO DOOR INNER PANEL
066 A075W60167 Spire Nut 18.0 SPEAKER BRACKET TO DOOR INNER PANEL
067 A075W4045% Washer 5mm Int S/Proof 18.0 SPEAKER BRACKET TO DOOR INNER PANEL
102 A100W6344F P Clip-Open 9.5mm Dia. 4.0 AERIAL CABLE
103 A100W6397F Pop Rivet 2.0 AERIAL CABLE
104 A082U6198V Adhesive Tape (18 yd Roll) 1.5 SPEAKER COVER TO BRACKET
106 A082U6067F Foam Seal A 1.5 SPEAKER COVER TO BRACKET
107 A036B6246V Tank Tape-Black S 4 M 4 X 100MM - HARNESS THROUGH COVER
190 A100MO1708 Mast - Whip Antenna B3 1.0

1727 "IN CAR ENTERTAINMENT"
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1729 SUPPRESSION DEVICES
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 B100OMOO98F Earth Strap-Bonnet 2.0
003 A089L6007F Grommet 1.0 FIITED TO LH BONNET EARTH BRAID
004 A036B6182Z Grommet 1.0 FITTED TO RH BONNET EARTH BRAID
005 B10OMO101F Earth Strap-Aerial RHD 1.0 R.F.I.
006 A100MO108F Aerial Panel Foil LHS/LHD 1.0
009 A075W6071Z Imex Rivet 1.0 AERTAL EARTH FIX
010 A100W6383F Cable Tie 1.0 AERIAL EARTH FIX
014 A100M0032F Earth Braid - 'A' Post 3.0
015 AL00OMOO32F Earth Braid - 'A' Post 1.0
021 A100MO236F Earth Braid-Pedal Box LHD 1.0
022 A100MO198F Farth Braid-Dash Panel 1.0 RHS CROSSBRACETO 'A' POST
023 B10OMOO31F Earth Braid - Engine 1.0
024 AQ075W10367Z Screw 1.0 EARTH BRAID TO BULKHEAD
025 A075W4020% Washer (10) 8mm x 16.6mmA 2.0 EARTH BRAID TO BULKHEAD
026 A079W4019F Washer 1.0 EARTH BRAID TO BULKHEAD
027 A075W3021Z Nut A 1.0 EARTH BRAID TO BULKHEAD
029 A065M6008V Screening Foil A 1.5 1.5x0.5 MTRS R.F.TI.
035 A100M6079F Suppressor-Alternator BP 1.0
036 A075W40457 Washer 5mm Int S/Proof 1.0 SUPPRESSION CAPACITOR FIXING
037 A082W3084F M5 Locking Nut 1.0 SUPPRESSION CAPACITOR FIXING
043 A075W40137 Washer {10) 6mm x 12.lmmA 1.0
044 A075W1039Z Bolt A 1.0 DASH BOND
045 Al00AQ0548F Bolt-Kleerlok M8 x 25 9.0
046 A075W10392 Bolt A 1.0

1729 SUPPRESSION DEVICES
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 1729 SUPPRESSION DEVICES
ILLUSNO. PART NUMBER DESCRIPTION QUANTITY REMARKS
047 A075W10367 Screw 8.0
048 B100MO0226F Earth Cable-Chassis/P.Box LHD 1.0
049 A089M6033F Binding Post 1.0
050 A075W1028% Hex Screw a 1.0 CABLE TO MAXI FUSE BOX FIXING BOLT
053 A075W1036% Screw 2.0
067 A100MO225F Eng Earth Cable LHD 1.0
172 A100A0597F M8x12 Long,Non Pointed Hex 1.0 AFRIAL EARTH BRAID
173 AQ75W40207Z Washer (10) 8mm x 16.6mm A 1.0 AERIAL EARTH BRAID
174 A075W4048% Washer 8mm S/Proof 1.0 AERIAL EARTH BRAID

1729 SUPPRESSION DEVICES
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_ ITLLUS NO.

011
026
027
028
032
033
035
042
046

047
048
049
051
052
056
057
058
060
064
069
070

Specification

Title

A100M6018F
A100U0063F
AQ75W1038%2
AQ75wW40212
B100UOO6G2F
AQ75W5043%Z
A100MO028F
B100MO029F
AQ75W4036%2

A075W40487Z
AQ75W404627
AQ75W40202
AQ75W30202
AQ75W3021Z
AQ75W1028%Z
AQ75W4013%Z
A910E6743F
AQ75W1030%z
A100B6008V

A100MO234F

AQ75W40482

Service Parts List

ELAN, TURBO, LHD, EUR.

14/02/91

1731 BATTERY AND BATTERY CABLES
PART NUMBER DESCRIPTION

Negative Block

Bracket - Battery Retaining
Set Screw

Washer 8mm x 25 x 1.4
Battery Tray

Screw 10 x 1 Pan S/T
Battery Cable (-ve) B3
Battery Cable (+ve)

Spring Washer 8mm

Washer 8mm S/Proof
Washer A
Washer (10) 8mm x 16.6mmA

Nut M6 Plain A
Nut A
Hex Screw A

Washer (10) 6mm x 12.1lmmA

P Clip

Setscrew A

Betawipe 3900 (1 Ltr Bottle)
Link Lead + VE LHD

Washer 8mm S/Proof

H
R A

QUANTITY

BATTERY NEG. BLOCK FIX

© 0o © o oo © o

(@]

N
O

N R R RN R o

ENGINE CLIP
ENGINE CABLE CLIP
ENGINE CABLE

o O O O o o O o

PART OF 100U0062

REMARKS

1731 BATTERY AND BATTERY CABLES



Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1733 WARNING DEVICES
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
005 A100MO0278F Jump Harness (Alarm System) 1.0
005 A100M0278F Jump Harness (Alarm System) 1.0
100 A100M6146S Alarm Fixing Kit RHD 1.0
101 A100M0265S Alarm Harness 1.0 SEACH VEHICLE REQUIRES
102 A100M6147S Alam Thit 418.00z 1.0 UK  >FIXING KIT, HARNESS, AND
103 A100M6148S Alarm Unit224.50mhz 1.0 FRA SCORRECT FREQUENCY ALARM
104 A100M6149S Alarm Unit 315.00mhz 1.0 USA  >UNIT FOR COUNIRY
105 A100M61508 Alarm ynit 433.92mhz 1.0 EUR
106 A100M61518 AlarmFixing Kit LHD 1.0

1733 WARNING DEVICES
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1801 HEATER HOUSING
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
005 A100P0104F Heater Assy RHD (S2) 1.0 6 POSITION SYSTEM
006 A100PO06IF Heater Assy LHD (Phase 1) 1.0 4 POSITION SYSTEM
006 A100PO103F Heater Assy LHD (S2) 1.0 6 POSITION SYSTEM
010 AQ82W5123F Screw M6 X 20 Pan Pozi 2.0 HTR TO SUPT HTR BR ASM
011 A0T5W40467 Washer A 2.0 HTR TO SUPT HTR BRACE ASM
015 A082W5097F Screw M5X10Mm 1.0 CENTRE BRACKET - HEATER
016 A075W40457 Washer 5mm Int S/Proof 1.0 HEATER FIXING SCREW
019 A075W50417 Screw Nol0O x 3/4 1.0

1801 HEATER HOUSING
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1802 A.C.U. HOUSING
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
002 B100PO00O9F Evaporator Assy LHD 1.0
005 C100A0293F Support - Evaporator 1.0
010 A100WS150F Screw No8 x 1/2" 2.0 EVAP TO SUPT EVAP DASH
012 A100W5150F Screw No8 x 1/2" 2.0 EVAP TO SUPT EVAP BRACE
013 AQ75W40002 Washer (10) 3/16" x 1/2" A 2.0 EVAP TO SUPT BRACE
015 AQ75W6227F P Clip-White A 1.0
016 A100W5150F Screw No8 x 1/2" 1.0
021 B100U0254K Cover-ACU Drain RH 1.0 RH FOOTWELL LHD
022 A100W5150F Screw No8 x 1/2" 3.0

1802 A.C.U. HOUSING
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR|.
Title 1803 "PLUMBING"
ILLUS NO. | PART NUMBER A-C.U. QUANTITY REMARKS
001 B100OPO036F Condenser B3 1.0
005 AL100W2112F Bolt 1/4" Unc x 2" Hex Head 2.0 UPPER CONDENSOR MOUNTING
006 A075W40467 Washer A 2.0 UPPER CONDENSOR MOUNTING
007 A075W40657 Washer 2 2.0 UPPER CONDENSOR MOUNTING
008 A100P6002F Rubber - Upper Condenser Mtg. 2.0 UPPER CONDENSOR MOUNTING
010 A100P6025F '0' Ring 1/2" 1.0
012 B100PO0O25F Pipe-Comp To Condenser 1.0
015 A100W6413F Clip-Type R5 2.0
016 A100W6411F Clip-Cradle Type C2 2.0
017 A1OOW6412F Clip-Type R2 1.0
018 A100W6410F Clip Cradle-Cl 1.0
019 A075W5079F Screw 2.0
020 A082W4099F Washer 4mm x 9mm x .8mm 2.0
021 AQ075W3019F Nut 2.0
022 A100W6345F P Clip-Open 15.9mm Dia. 3.0
023 A075W6070% Pop Rivet 8.0
031 A100P6026F '0' Ring 5/8" 1.0
032 A910E6592F Clip-Dipstick Tube 1.0
033 A910E6490F Clip 15/20mm 1.0 A.C.U. PIPE TO ENGINE MOUNTING BRKT
034 A075W2039D Bolt 1.0 A.C.U. PIPE TO ENGINE MOUNTING BRKT
035 A075W40207% Washer (10) 8mm x 16.6mmA 1.0 A.C.U. PIPE TO ENGINE MOUNTING BRKT
036 A100P0106F Spacer-Hose Mount 1.0 A.C.U. PIPE TO ENGINE MOUNTING BRKT
037 AQ0TEG284F Nut M8 T Typ a 1.0 A.C.U. PIPE TO ENGINE MOUNTING BRKT
040 A100P6007F Drain Hose BP 1.0 EVAPORATOR

1803 "PLUMBING" A.C.U.
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Service Parts List

14/02/91 Page

99

Specification ELAN, TURBO, LHD, EUR.
Title 1803 "PLUMBING" A.C.U.
ILIUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
040 B100P6007F Drain Hose 1.0
041 A100P6008SF Hose Clip 1.0 EVAPORATOR
042 X036M62897 Grommet 1.0 EVAP DRAIN TUBE
043 A075W6228F Clip 2.0
044 A075W60877 Pop Rivet 2.0 CLIP TO CHASSIS
046 A100P6024F '0' Ring 3/8" 4.0
047 A100P0O037F Receiver Drier Assy 1.0
048 B100P0038H Trianry Switch B3 1.0
050 A089PO278F Bracket Rec/Drier 1.0
051 AQ075W2028%7 Bolt A 1.0 REC.DRIER BRACKET
052 A075W40157 Washer M6 x 15mm x 1.5mm 2.0 REC.DRIER BRAKCET/BODY
053 A0O75W10297 Screw A 2.0 REC.DRIER TO BRACKET/BODY
054 B100PO0O26F Pipe-Condenser To Drier 1.0
055 A100W1104F Setscrew M10 x 35 1.0
056 A100W6344F P Clip-Open 9.5mm Dia. 3.0
057 A075W6228F Clip A 2.0
062 C100P0057F Bracket-FDR Mounting 1.0
077 AQ75W1031F Hex Screw A 2.0 FDR BRACKET TO LONGERON
078 A075W4015% Washer M6 x 15mm x 1.5mm 1.0 FDR BRACKET TO LONGERON
079 A075W4017% Washer (10) 6mm x 25mm A 1.0 FDR BRACKET TO LONGERON
080 B100P0027F Pipe-Evaporator To Drier LHD 1.0
081 A100P0108F Pipe-Evap/Compressor LHD 1.0

1803 "PLUMBING" A.C.U.
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1805 "PLUMBING" HEATER
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 C100K0026F Hose-Housing To Valve 1.0 THERMOSTAT HSG TO CONTROL VALVE
002 A100K0030F Heater Hose B3 1.0 CONTROL VALVE TO HEATER INLET
003 B100K0028F Heater Hose B3 1.0 HEATER OUTLET
004 AO075M6145F Worm Drive Hose Clip A 1.0
005 B907E6085Z Clip A 6.0
008 AL00W6455F Swivel Clip 4.0
009 Al00P6016F Water Valve-Vac Operated B3 1.0 ENGINE BAY HEATER PIPE

1805 "PLUMBING" HEATER
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1807 ELEC - HEAT, VENT, AIR CONDIT.
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100P0067H Blower Assy-ACU RHD 1.0 4 POSITION
002 A100P0O0O5SF Blower Assy-Heater (Phase 1) 1.0 4 POSITION
005 AQ075W40117% Washer 10 5mm x 9.7 x 0.9 2.0 BLOWER TO HVAC PLENUM
006 A075W3008% Nut T Typ 2.0 BLOWER TO HVAC PLENUM
007 AQ075W50747 Screw 8 X 3/4" 1.0 BLOWER TO SUPPORT BLOWER BRACE
010 AQ75W1025F Bolt M5 x 20mm 1.0
011 AQ75W40002 Washer (10) 3/16" x 1/2™ A 2.0
012 AQ75W30087 Nut T Typ 1.0 TORQUE TO 6Nm
013 A100P0O107F Blower Assy (S2) 1.0 HEATER & A.C.U. 6 POSITION.
014 A075W1025F Bolt M5 x 20mm 1.0
015 AQ75W4009Z Washer 1.0
016 AQ75W40007 Washer (10) 3/16" x 1/2" A 1.0
017 AQ75W30087 Nut T Typ 1.0

1807

ELEC - HEAT, VENT, AIR CONDIT.
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1809 MECH OPERATED PARTS AND CNTLS
ILLUSNO. PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100P006G2F Rotary Control Assy (Phase 1) 1.0 FOUR POSITION SYSTEM
001 A100P0102F Control Assy (S2) 1.0 SIX POSITION SYSTEM
002 B100P0059H Graphic Panel (Late Type) 1.0 SIX POSITION SYSTEM
002 A100P6029S Graphic Panel (Early Type) 1.0 FOUR POSITION SYSTEM
005 A100W5144F Screw No8 x 5/16" 2.0 CONTROL ASSY TO FASCIA
006 AQ82W4099F Washer 4mm x S9mx .&m 2.0 CONTROL ASSY TO FASCIA
011 A100P0085F Rod-Temp Control LHD 1.0
012 A100P0092F Gasket-Heater Control (Early) 1.0
020 A100P6028F Clip-Heater Control Rod 1.0

1809

MECH OPERATED PARTS AND CNTLS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1811 VACUUM OPERATED PARTS AND CTLS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100P6027F Vac Elbow 1.0
002 A100P6023F Connector 1.0
003 A100POQO95F Pipe-Manifold To Reservoir 1.0
004 Al100W6419F Cable Clip 3.0
005 A075W6228F Clip A 1.0
006 A075W4000%Z Washer {10) 3/16" x 1/2"A 4.0
007 A075W6087% Pop Rivet A 4.0
010 A100P6018F Vacuum Reservoir 1.0
011 A100P0094F Bracket-Vacuum Reservoir 1.0
013 A100B6008V Betawipe 3900 (1 Ltr Bottle) 0 VACUUM TANK MTG.BRKT.FIX
015 AQ75W40117 Washer 10 5mm x 9.7 x 0.9 1.0 VACUUM TANK TO BRKT.FIX
016 2075030087 Nut T Typ 1.0 VACUUM TANK TO BRKT.FIX
018 A075W6227F P Clip-White A 2.0
019 A100W6344F P Clip-Open 9.5mm Dia. 3.0
021 A100W6418F Cable Clip 1.0
022 X036B6150% Grommet 2.0 DASH PANEL
037 X036B6150% Grommet 2.0 DASH PANEL
042 B100POQ71F Vac Harness-ACU RHD 1.0
044 B100PO090OF Vac Harness-Heater RHD 1.0
046 A075W4000%7 Washer (10) 3/16"™ x 1/2"A 2.0 VACUUM PIPE

1811

VACUUM OPERATED PARTS AND CTLS






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1813 TRUNKING, INLET AND OUTLET
ILL.US NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
036 AQ75W10217 Set Screw 4.0 DEMIST TO FT TOP SHELL.
037 A075W4011%z Washer 10 5mm x 9.7 x 0.9 4.0 DEMIST TO FT TOP SHELL.
038 A100W6365F Nut M5 4.0 DEMIST TO FT TOP SHELL.
040 A100P0O046F Demist Duct-Centre B3 1.0
041 A100P0047F Demist Duct-Inner LH B3 1.0
042 A100P0O048F Demist Duct-Inner RH B3 1.0
043 A100P0O0Q49F Demist Duct-Outer LH B3 1.0
044 A100POQ50F Demist Duct-Outer RH B3 1.0
045 C100P0058F Foam Seal-Demist Outlet 5.0
046 A100W7082F Allen Screw M4 x 25 5.0
047 A100W6449F Spire Nut M4 5.0
055 B100P0019H Duct Assy LH 1.0
056 B100P0020H Duct Assy RH 1.0
057 A082U6065V Sealing Foam -3 DEMIST DUCT UPPER EDGE (2 X
061 A100POO11F Assy - Duct L.H.D. 1.0 150MM)
063 A100P00L13F Assy - Duct L.H.D. 1.0
066 A100P00LS5F Duct-Facia Vent LH LHD 1.0
071 A100PO0L7F Duct Assy-Facia Vent RH LHD 1.0
080 A100P6010F Louvre-Heat Regulating B3 2.0 CENTRE VENTS
081 A100P6010F Louvre-Heat Regulating B3 2.0 OUTBOARD VENT L.H.D.
083 C100P0056F Foam Seal-Louvre 4.0
090 A100POOSSF Mounting Plate-Vent Flap Valve 2.0
091 A100P6015F Flap Valve-Air Extraction 2.0 REAR BULKHEAD
100 A100P6009F Grommet 2.0 HEATER PIPES

1813 TRUNKING, INLET AND OUTLET
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 1813 TRUNKING, INLET AND OUTLET
TILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
1.0
101 X054J6005% Grommet
102 A082B6057F Grommet 1.0 EVAP.PIPE HOLE
103 X054J6005% Grommet 1.0 EVAP.PIPE HOLE
118 A082U6065V Sealing Foam .3

1813 TRUNKING, INLET AND OUTLET
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3001 CHASSIS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 B100A0897F Chassis Assy (2.5 Deg) Dom/Row 1.0 EUR 2.5 DEGREE TRAIL ANGLE
002 B100A0898F Chassis Assy-Federal 1.0 USA 2.5 DEGREE TRAIL ANGLE
024 J100A0227F Chassis Assy (5 Deg) Dom/Row 1.0 EUR 5 DEGREE TRAIL ANGLE

3001 CHASSIS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3015 CHASSIS-FRONT SUB FRAME
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 C100A0216F Longeron U/Frame Stay RH 1.0
010 Cl100A0217F Longeron U/Frame Stay LH 1.0
020 G100A0274F Underframe Assy 1.0
175 A100W2110F Bolt M12 x 70 4.0
175 A10000083F Bolt M12 x 70 Slim Head 4.0
176 A075W3012% Nyloc Nut M12 4.0 TORQUE TO 85Nm
215 A10000083F Bolt M12 x 70 Slim Head 2.0 RAFT LOWER TO U/FRAME

3015 CHASSIS-FRONT SUB FRAME






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3019 LONGERONS
TLIL.US NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
001 J100A0319F Longeron LH (Dom/Row) 1.0
051 J100A0320F Longeron RH (Dom/Row) 1.0
100 A100W7083F Cap Screw M12 x 65 2.0 LONGERON TO CHASSIS
101 B100A0439F Special Bolt M12 x 45 2.0 C/W LOCK PATCH-STD.483/606
112 A100W7069F Capscrew M12 x 1.75 x 45 4.0 LONGERON TO CHASSIS
113 A100W7077F Screw M12 x 115 Cap Head 2.0 LONGERON TO CHASSIS
114 ALOOW7071F Capscrew M12 x 1.75 x 90 2.0 LONGERON TO CHASSIS
115 A075W40287 Washer (10) 12mm x 23.5 x 2.3 8.0 LONGERON TO CHASSIS
116 AQ75W10367 Screw 7.0 ATTACH FRT LONGERON
117 A907E6284F Nut M8 T Typ A 7.0 ATTACH FRT LONGERON
118 A075W40207 Washer (10) 8mm x 16.6mmA 14.0 ATTACH FRT LONGERON
119 AQ075W10397 Bolt A 2.0 FRONT FRAME UPPER TO L'RON LHS.
161 AO75W4071F F/Washer 6.0 LONGERON TO CHASSIS BOLTS
233 A100A0805F Shim-Front Frame 4.0 USE ONLY WHEN REQUIRED
234 A100A0806F Shim-Longeron 9.0 USE AS REQUIRED
279 AQ75W1038%7 Set Screw 5.0 FRONT FRAME UPPER TO LONGERON
280 AQ75W40202 Washer (10) 8mm x 16.6mmA 7.0 FRONT FRAME TO LONGERON
281 A075W30102z Nyloc Nut A 7.0 FRONT FRAME UPPER TO LONGERON
333 A100A0916F Shim-Longeron 0.5mm 9.0 USE AS REQUIRED

3019 LONGERONS
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Service Parts List

14/02/91

Specification ELAN, TURBQ, LHD, EUR.
Title 3021 FRONT FRAME
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
005 D100A0556F Front Frame Assy-Lower 1.0
090 F100A0555F Front Frame Assy 1.0
190 A100AQ492F Y Strut - Front Frame 2.0
200 A100A0475F Bolt-Kleerlock M8x1.25 x 3 2.0 FRT QUARTER PANEL TO FRT FRAME
201 A100A0595F M6x12 Long,Non Pointed Hex 3.0 FRT FRAME LOWER TOU/FR CNTR RAIL
202 A075W4013% Washer (10) 6mmx 12.1lmm A 3.0 FRT FRAME LOWER TOU/FR CNTR RAIL
203 A100A0595F M6x12 Long,Non Pointed Hex 2.0 FRT FRAME UPPER TOFRT FRAME LOWER
204 A075W40132 Washer (10) 6mmx 12.1lmm A 2.0 FRT FRAME UPPER TOFRT FRAME LOWER
205 A100AQ0597F M8x12 Long,Non Pointed Hex 2.0 FRT FRAME LOWER TOY-STRUT
210 AQ075W40207Z Washer (10) 8mm x 16.6mm A 2.0 FRT FRAME LOWER TOY-STRUT
211 A100A0596F M6x20 Long,Non Pointed Hex 4.0 FRT FRAME UPPER TOY-STRUT
212 A075W4013% Washer (10) 6émmx 12.1mm A 4.0 FRT FRAME UPPER TOY-STRUT
213 A075W40217% Washer 8mm x 25X 1.4 4.0 FRT QTR PANEL TO FRT FRM VERT FACE
214 A100A0475F Bolt-Kleerlock M8x1.25 x 3 4.0 FRT QTR PANEL TO FRT FRM VERT.WALL
215 A075W40172 Washer (10) 6mmx 25mm A 2.0 FRT TOPSHELL TO FRT FRAME UPPER
216 AQ75W40217 Washer 8mm x 25x 1.4 2.0 FRT QUARTER PANEL TO FRT FRAME

3021 FRONT FRAME
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3023 OUTRIGGER & JACKING POINTS
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

122 B100A0290H 'A' Post Weldnut 'E Coat' 4.0
271 B100A0295F Pin-Jacking point 4.0 TORQUE: 48-50NM
290 A100A0180F Jacking Point Plate 4.0
301 A100A0622F Shim-Jacking Point lmm 1.0 JACKING POINT PIN USE AS REQUIRED
302 A100A0623F Shim-Jacking Point 1.5mm 5.0 JACKING POINT PINUSE AS REQUIRED
303 A100A0624F Shim-Jacking Point 3mm 1.0 JACKING POINT PIN USE AS REQUIRED
304 B100A0678F Shim-Outrigger 6.0 USE IF OUTRIGGER/BODY GAP > 1.5MM
904 A100A0877F Shim-Outrigger 2mm 6.0 ALTERNATIVE TO 100A0678

3023 OUTRIGGER & JACKING POINTS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3101 FRONT SUSPENSION
ILIUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

A10000132S Track Control Arm Assy RH 1.0 >>

A10000133S Track Control Arm Assy LH 1.0 >> ASSYS C/W

A10000134S TCA Strut/Bushes Assy RH 1.0 >> BUSHES

A100001358 TCA Strut/Bushes Assy LH 1.0 >>
001 A10000031F End Plate 4.0 LOWER INBOARD WISHBONE MOUNTING
002 A90TE6256V PBC Compound (500gm Tin) 5.0 USE ON 100D0044 & 10000051
009 A10006009F Front Wheel Bearing B3 2.0
010 A10006010F Circlip-Front Wheel Brg B2 4.0
011 A10006011F Drop Link-Anti Roll Bar B3 2.0
017 F10000077F Spring/Damper Assy-Front B3 2.0
018 C10006015H Front Damper B3 2.0 PART OF 10000077
020 A10000086H Front Spring-Turbo B3 2.0 POA 10000077 YEL-YEL-WHT
021 A10000038H Isolator B3 2.0 PART OF 10000077
023 A10006013H Gaiter - Damper B3 2.0 PART OF 10000077
024 B10006012H Damper Mounting Kit B3 2.0 PART OF 10000077
025 2A10000030H Bush - Top Hat B3 4.0 POA 10000118/119 - LOWER PIVOT
026 A10006020F Ball Joint-Lower B3 2.0
028 A10006007F Hub - Front 2.0
033 AO89W3082F M10 Kaylock Nut K 2.0
034 A10000025F Spacer-Upper Ball Joint 16.0 NOM.4 EACH SIDE JNT.
039 A075W3011Z Nyloc Nut M10 4.0 USED ON FRONT SUSPN. ASSY.
040 ALO00W7086F Socket Screw M8 x 70 2.0 TORQUE: 35 TO 39Nm
043 A10000109F Plate-Camber Adjust 10.5mm 4.0
043 A10000109F Plate-Camber Adjust 10.5mm 4.0

3101 FRONT SUSPENSION
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3101 FRONT SUSPENSION
ILILUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
045 A10006021F Nut-Nyloc M12 x 1.5-6H Thin 2.0 USED UPPER BALL JOINT ONLY
047 A10006019F Nut-Nyloc M12 x 1.5-6H 2.0 USED LOWER JOINT ONLY
064 A100W7087F R/b A10000124F (31.01.91) 2.0 TORQUE: 35 TO 39Nm
064 A10000124F Socket Screw M8 x 85 2.0
065 A10006027F Bolt M8 x 75 Precoat 6.0
066 A10000110F Plate-Camber Adjust 12.5mm 4.0
066 A10000110F Plate-Camber Adjust 12.5mm 4.0
067 A075W3010% Nyloc Nut A 14.0
068 AQ75W40207 Washer (10) 8mm x 16.6mmA 40.0
069 A075W2053%2 Bolt 4.0
070 A075W40247 Washer (10) 10mm x 20.5mm 10.0
071 A075W3012% Nyloc Nut M12 6.0
072 A075W2073F Bolt M12 x 90mm 4.0
074 AQ82W7053F Socket Screw M8x35 8.0
078 A075W3078F Nyloc Nut M12 6.0
079 A10006022F Nut - Kayloc M8 x 1.25 12.0
080 A10000111F Plate-Camber Adjust 14mm 4.0
080 A10000111F Plate-Camber Adjust 14mm 4.0
114 A100W7065F Cap Screw M10 x 90mm 2.0
115 A075W2087F Bolt 2.0
122 B10000045F Raft Mounting Plate-Inner 2.0
123 B10000046F Raft Mounting Plate-Outer 2.0
127 A100D0037F Shim Washer 12mm 4.0
128 A075W4028% Washer (10) 12mm x 23.5 x 2.3 10.0

3101 FRONT SUSPENSION
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3101 FRONT SUSPENSION
TL.I.US NO PART NUMBER DESCRTIPTTON QUANTITY REMARKS
131 B10000115F Wishbone-Upper/Trailing 2.0
132 F10000058F Ball Joint-Upper BP 2.0
133 210000040F Yoke Casting B3 4.0
135 D10000060F Anti-Roll Bar 1.0
143 D10006001F Flanged Bush-Lower B3 2.0
144 E10006002F Wishbone Bush (Orange Spot)B2 8.0 ORANGE DOT
145 C10006003F Bush - Upper W/Bone B3 4.0
146 D10006005F Bush-Wishbone Strut BP 2.0
147 C10006006F Flanged Bush-Raft Pivot B2 4.0
148 D10006018F Bush-Upper Raft Pivot B2 4.0
149 A10000074F Bolt-Dri Loc M12x77 Thin Hd 2.0
152 K10000033G Hub Carrier-Front LH 1.0
153 K10000034G Hub Carrier-Front RH 1.0
154 B10006008F Balljoint - A.R.B. B3 2.0
155 B10000051F Pivot Stud B3 2.0
157 A100W3107F Half Nut MI12 2.0
158 A100W3109F Nyloc Nut M12 2.0
161 AO75W2045F Bolt A 8.0
164 AS07TE6256V PBC Compound (500gm Tin) -5 APPLY TO WHEEL HUBS
165 D10000092F Track Control Arm RH (F/W) S 1.0 USED ON 10000054/6/7
166 D10000093F Track Control Arm LH (F/W) S 1.0 USED ON 10000054/6/7
167 D10000094F TCA Strut RH (F/W) S 1.0 USED ON 10000054/6/7
168 D10000095F TCA Strut LH (F/W) S 1.0 USED ON 10000054/6/7
175 A10006022F Nut - Kayloc M8 x 1.25 4.0 USED ON 10000092/3/4/5
3101 FRONT SUSPENSION
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.

Title 3101 FRONT SUSPENSION
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
176 AQ75W4020%Z Washer (10) 8mm x 16.6mm A 4.0 USED ON 10000092/3/4/5
177 AQ75W7024F Socket Screw 4.0 USED ON 10000092/3/4/5
179 B1000011l6F Wishbone-Upper/Leading RH 1.0
295 A100AQ0530F Bolt-M10x55 Long Kleerlok B3 2.0 ANTI-ROLLBAR LINK CLEVIS
299 A075W10467% Bolt 2.0
300 A075W30117% Nyloc Nut M10 2.0
301 B100J0049F Bracket-Front Flexi LH 1.0 1 POA 10000117
302 B100J0050F Bracket-Front Fled RH 1.0 1 POA 10000116
303 B10000117F Wishbone-Upper/Leading LH 1.0
304 A10000118F Raft/Bushes Assy RH 1.0
305 A10000119F Raft/Bushes Assy LH 1.0
308 C10000123F Spring/Damper Assy-Front-Fed 2.0
313 A079W4019F Washer 4.0
314 A10000125F Plate-Camber Adjust 11.5mm 4.0

3101 FRONT SUSPENSION
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3103 REAR SUSPENSION
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
A100D0088S Rear Wishbone/Bushes RH (2.5) 1.0 >> >2.5 DEGREE<
A100D0087S Rear Wishbone/Bushes LH (2.5) 1.0 >> >2.5 DEGREE<
A100D0090S Rear Wishbone/Bushes RH (5 D) 1.0 >>ASSYS C/W >5  DEGREE<
A100D0089S Rear Wishbone/Bushes LH (5 D) 1.0 >>BUSHES >5  DEGREE<
A100D0091S Top Link Arm c/w Bush 2.0 >>
A100D009%ZS Link End c/w Bush 2.0 >>
008 A100D600S5F Locking Washer 2.0
009 A100D6007F Nut Castle 2.0
011 A100D6008F Rear Wheel Bearing-Inner B2 2.0
017 F100D0O030F Spring/Damper Assy-Rear BP 2.0
018 Cl100D6011H Rear Damper B3 2.0 USED ON 100D0030
021 A100D0071H Rear Spring B3 2.0 POA 100D0030 GRN-YEL-WHT
022 B10006012H Damper Mounting Kit B3 2.0 USED ON 100D0030
023 A10000038H Isolator B3 2.0 USED ON 100D0030
024 A10006013H Gaiter - Damper B3 2.0 USED ON 100D0030
032 AQ0TOW2072F Bolt 2.0 CARRIER/TOPLINK 5 DEG TRAIL ANGLE
040 A075W3069% Nyloc Nut 4.0
074 C100D0033F Cam & Bolt Assy 2.0 PO 100D0053/4
080 A075W3010Z Nyloc Nut A 4.0 LINK ARM
086 A100D6012F Seal Ring B2 2.0 REAR HUB
087 AL100D6010F Hub Cap 2.0
102 A100D0056F Bolt M10 x 1.25 x 30 8.0
106 AQ75W20537 Bolt 4.0 DROP LINK TO CHASSIS/A.R.B.
107 A0O75W2071F Bolt 2.0

3103 REAR SUSPENSION
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3103 REAR SUSPENSION
TLT.US NO PART NUMBER DESCRTPTTON QUANTITY REMARKS
108 AQ75W4028%7 Washer (10) 12mm x 23.5 x 2.3 8.0 W/BONE TO CHASSIS
109 A075W3078F Nyloc Nut M12 8.0 W/BONE TO CHASSIS
113 A100D6013F Stub Axle - L.H. B3 1.0
114 A100D6014F Stub Axle - R.H. B3 1.0
121 A075WA028Z Washer (10) 12mm x 23.5 x 2.3 2.0 CARRIER TO TOP LINK
123 AL100D6006F Split Pin - 4 x 23 2.0
125 A100D6009F Rear Wheel Bearing-Outer B2 2.0
126 A100D6017V Rear Hub Grease 0
155 A100D005S9F Assy - Cam & Bolt 2.0 TOE ADJUSTER
157 A100D0024F Rear Caliper Mounting Bracket 2.0
158 C100D0044F Pivot Stud 2.0
161 A10006011F Drop Link-Anti Roll Bar B3 2.0 COMMON WITH FRONT
163 B100JOOO0SF Rear Hub/Brake Disc B3 2.0
164 A100D0037F Shim Washer 12mm 4.0 CARRIER TO TOP LINK TO CHASSIS
165 A100D0038F Shim Washer 14mm 4.0 CARRIER TO W/BONE
166 A100D0039F Shim Washer 16mm 6.0 TOP LINK TO CARRIER/CHASSIS
170 B100D0084G Hub Carrier-Rear RH 1.0
171 B100D0085G Hub Carrier-Rear LH 1.0
172 A100D6022F Bolt M12 x 65 4.0 TOP LINK TO CHASSIS
174 K100DO001F Rear Wishbone LH (2.5 deg)F/WS 1.0
174 J100D0001F Rear Wishbone LH (5 deg) (F/W)S 1.0
175 K100D0002F Rear Wishbone RH (2.5 deg)F/WS 1.0
175 J100D0002F Rear Wishbone RH (5 deg) (F/W)S 1.0
177 B100D0031F Top Link End (F/W) s 2.0 USED ON 100D0053J

3103 REAR SUSPENSION
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3103 REAR SUSPENSION
TL.IL.US NO PART NUMBER DESCRTIPTTION QUANTITY REMARKS

179 D100D0053J Top Link Assy 2.0
184 D100D6002F Flange Bush-Wishbone Outer B3 4.0 USED ON 100D0001/2
185 B100D6018F Bush-Upper Link Rear 4.0
186 B100D6019F Wishbone Bush (White Spot) B2 4.0 (REAR LEG)WHITE DOT
187 B100D0049F Spigot Sleeve-Top Link Bush 4.0 5 DEGREE TRAIL ANGLE
188 C100D0028F Rear Anti-Roll Bar Assy B3 1.0
190 A100D6024F Ball Joint-Rear A.R.Bar B3 2.0
191 A07T5WA0247, Washer (10) 10mm x 20.5mm 10.0 AXLE TO CARRIER 8 OFF
192 A075W3011Z Nyloc Nut M10 6.0
193 A075W30107 Nyloc Nut A 6.0 S/DAMPER TO CHASSIS
194 E100D0051F Top Link Arm (F/W) s 2.0 USED ON 100D0053
196 A079W4019F Washer 6.0 USED ON 100D0053J
197 A075W2040% Bolt A 2.0 USED ON 100D0053J
199 A075W40207 Washer (10) 8mm x 16.6mmA 6.0
200 A075W40287 Washer (10) 12mm x 23.5 x 2.3 2.0 PO 100D0059 WISHBONE PIVOT BOLT
201 AL00A0658F Link Stay-Rr Wishbone (5 deg) 2.0
202 E10006002F Wishbone Bush (Orange Spot)B2 4.0 (FRT LEG)ORANGE DOT
206 A907E6256V PBC Compound (500gm Tin) APPLY TO WHEEL HUBS
209 A100D0072F Washer-Rear Anti-Roll Bar 2.0
210 AL00W3112F Nyloc Nut M10 2.0 REAR ANTI ROLL BAR
211 A082U6073F Grommet 1.0
218 B100D6025H Rear Damper (Fed) 2.0 POA 100D0083 USA

3103
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3203 STEERING-POWER ASSISTED
TLLUS NO PART NUMBER DESCRTIPTION QUANTITY REMARKS

009 B100E6088V P.A.S Fluid 4634 (BULK) ABIS .5 b
011 A075W10287% Hex Screw A 2.0
012 A075W1030% Setscrew A 1.0
020 B907E6085% Clip A 2.0
023 A100W3111F Nut M12 Thin Turret 1.0 P.A.S. BANJO
027 ALOOW6411F Clip-Cradle Type C2 1.0
032 C100HOO031F Bracket - P.A.S. Reservoir 1.0
034 A100E6137F 0il Tank-P.A.S. B3 1.0
040 F100HO003F Rack & Pinion LHD PAS B3 1.0
043 B100HO035F Hose-Pump To Rack LHD 1.0
044 C100HO036F Hose-Rack To Reservoir LHD 1.0
047 E100HOO40F Hose-Reservoir To Pump B3 1.0
048 A079M6132F Hose Clip 1.0
049 A079K6018F Hose Clip 2.0
050 A910E6490F Clip 15/20mm 2.0
052 A075WA020Z Washer (10) 8mm x 16.6mmA 2.0
053 A075W20372 Bolt M8 x 30mm 1.0
054 A075W20417% Bolt A 1.0
055 A100HOO051F Spacer-PAS Pipes 1.0
056 A100HO0052F Bracket-PAS Pipe Clip 1.0
057 A100W6423F Tie Wrap 1.0 P.A.S. HOSE TO BRACKET
058 ALOOW6412F Clip-Type R2 1.0
059 AO82W5117F Screw M5 x 16mm 1.0
060 A075W40637Z Washer 3/16" x 1/2" x 17g 1.0

3203 STEERING-POWER ASSISTED
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3203 STEERING-POWER ASSISTED
11.L.US NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
061l A100W3113F Nyloc Nut M5 Thin 1.0
062 A075W40207 Washer (10) 8mmx 16.6mm A 1.0
063 A075W2037% Bolt M8 x 30mm 1.0
064 A910E6592F Clip-Dipstick Tube 2.0
065 A075Q6016F Cable Clip 1.0
080 A100H6030S Dirt Exlukr (Pinicn Housing) 1.0
081 A100H6023S Seals Kit (P.A.S Only) 1.0
082 A100H6024S Outer Ball Joint 2.0 c/w DOMED NUT
083 A100H6025S Domed Nut-Track Rod End 2.0
084 B100H6031S Rack Bellows Kit B3 2.0
088 A100H6029S Locknut M14 2.0

3203
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Service Parts List 14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 3205 STEERING COLUMN
ILLUS NO PART NUMRBRER DESCRIPTION QUANTITY REMARKS
003 A100H6013F Horn Pin BP 1.0 >EUR
004 B10OHO029F Horn Bush BP 1.0 >EUR
005 B100HO0034F R/B A100H6050F (08.02.91) 1.0 >EUR
007 A100H6048S Snap Ring-Col Shaft FED BP 1.0
009 AOB82H4036F Nut-Steering Wheel 1.0 STEERING WHEEL TO COLUMN
010 A075W4008% Washer 1.0
014 A100H6008F Cushion Rubber B3 1.0
015 A100H6009F Circlip B3 1.0
019 A100H6007F Bearing - Upper Column Support 1.0
023 C082H4045F Shear Bolt-Steering Column 2.0
025 A100H6049S Steering Column Assy SIR BP 1.0
027 E100HO0024G Bearing Carrier-Column B3 1.0
032 A100H6003F Steering Column B3 1.0
033 B10OHOOS0F Steering Joint-Intermediate 1.0
037 AQ075W40352 Spring Washer (10) 6mm A 3.0
038 A075W10297 Screw A 3.0
040 CO082H4035F Carrier-Column Bearing 1.0
041 A100H6022F Column Lock Assy RHD B3 1.0 NON FED.RHD
042 B100MO0O84H Ignition Switch-4 ContactB3 1.0 RHD, NON-SIR
051 AO82H6041H Grub Screw-Col Lock 1.0
052 A082H6038H Column Lock Housing 1.0
053 A082H6039H Lock Barrel 1.0
059 A100HOO45H Steering Wheel (Leather Rim)B3 1.0
060 A100H0046H Hub - Steering Wheel B3 1.0

3205 STEERING COLUMN






Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3205 STEERING COLUMN
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
06l A100HOO048F Steering Wheel Assy-Turbo 1.0
062 A100H0049H Horn Push B3 1.0
063 A075W4015% Washer M6 x 15mm x 1.5mm 2.0
064 AQ75W1028% Hex Screw A 2.0
065 A075W4021%Z Washer 8mm x 25 x 1.4 2.0
066 A075W20372Z Bolt M8 x 30mm 2.0 TORQUE TO 15Nm
069 A100W6381F Circlip-Bearing Retention 1.0
073 A100A6013F Rubber Stop 1.0 STEERING COLUMN TILT ABUTMENT
074 A082U6199V P.P.Primer (10cc) 1.0 STEERING COLUMN TILT ABUTMENT
079 AQ082H6037F Bearing-Upper Column B2 1.0
172 A100H6038S Shaft ASM Steering (Inner) BP 1.0 USA/SIR
173 A100H6040S Steering Column-Outer SIR BP 1.0 USA/SIR
174 A100H6037S Shaft ASM Steering (Inner) BP 1.0
175 A100H6039S Steering Column-Outer BP 1.0
176 A100H60428S Clip Strg: Column BP 1.0 FRAME, TILT ADJUSTMENT
177 A100H6043S Lever ASM Adj: Strg: BP 1.0 TILT ADJ
178 A100H6044S Bolt Clip Strg: Adj: BP 1.0 TILT ADJ
179 A100H6045S Stopper Adjustment BP 1.0 TILT ADJ
180 A100H6046S Nut Push BP 1.0 TILT ADJ
181 A100H6047S Washer Plain BP 1.0 TILT ADJ
184 A100A6013F Rubber Stop 1.0 TILT ADJ

3205 STEERING COLUMN






Service Parts List

14/02/91

Specification ELAN, TURBO,LHD, EUR.
Title 3301 FRONT AND REAR BRAKES
T1.I.US NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
001 B100J6001F Caliper Assy LH 1.0 + FERODO 3432 PADS.FR
002 B100J6002F Caliper Assy RH 1.0 + FERODO 3432 PADS.FR
003 A100J6022F Bolt - Front Caliper Mtg 4.0
004 A100J6007F Caliper Assy - Rear Disc Brake 1.0
005 A100J6008F Caliper Assy - Rear Disc Brake 1.0
010 A100J6003F Brake Disc - Front B3 2.0
050 A079W7033F Allen Screw M6 x 18 2.0 FRT DISC TO HUB
148 A100J6023F Bolt-Rear Caliper Mounting 4.0
157 A07536027Z Clip 7.0 BRAKE PIPE FIXING
160 A100J6050S Brake Pad Set-Front B3 1.0
161 A100J6057S Brake Pad Set-Rear B2 1.0
162 A100J60518 Sliding Pin & Seal Set B3 1.0 ONE PER CALIPER
163 AT00J60528 Bleed Screw BP 1.0 FR
164 A100J60538 Cap-Sliding Sleeve B2 1.0 FR
165 A100J6061S Sleeve Seal Set BP 1.0 FR
166 A100J6058S Front Caliper RH BP 1.0 NO PADS
167 A100J6059S Front Caliper LH BP 1.0 NO PADS
168 A100J60628 Piston Seal Set BP 1.0 FR
169 A100J6063S Rear Caliper LH BP 1.0
170 A100J6064S Rear Caliper RH BP 1.0
171 A100J6065S Spring-Lever Return BP 1.0 RR
172 A100J6066S Caliper Sleeve Kit BP 1.0 RR
173 A100J6067S Actuator Screw & Nut LH BP 1.0 RR
174 A100J6068S Actuator Screw & Nut RH BP 1.0 RR

3301 FRONT AND REAR BRAKES






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3301 FRONT AND REAR BRAKES
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
175 A100J6069S Caliper Piston LH BP 1.0 RR
176 A100J6070S Caliper Piston RH BP 1.0 RR
177 A100J6071s Pad Retainer BP 1.0 RR
178 A100J60725S Seal Kit-Rear Caliper BP 1.0 RR
179 A100J6085s Pad Pin/Spring Set (4) A 1.0 FRONT PADS

3301 FRONT AND REAR BRAKES
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3303 SERVICE BRAKE ACTUATING SYSTEM
ILLUS NQ PART NUMBER DESCRIPTION QUANTITY REMARKS

A100J60473 Servo Assy B3 1.0

A100J6048S Master Cylinder Assy BP 1.0 RHD
001 A100J0080F Bundy-Bulkhead To Front RH 1.0
011 A100J0081F Bundy-Bulkhead To Front LH 1.0
021 B100J0083F Bundy-Comp/Bulkhead LH 1.0
031 B100J0082F Bundy-Comp/Bulkhead RH 1.0
071 A100J0084F Bundy-Comp To Rear Flex LH 1.0
071 B100J0111F Bundy-Valve To Comp LH 1.0 PLV to PROP VALVE IF USED
081 B100J0110F Bundy-Valve To Comp RH 1.0 PLV to PROP VALVE IF USED
175 A075W1035% Set Screw 1.0 USED TO FIT PLV TO CHASSIS
191 B100J0093F Bundy-Comp To Rear Flex RH 1.0
201 A100J0084F Bundy-Comp To Rear Flex LH 1.0
221 C100J6019F Servo/Master Cyl Assy LHD 1.0
222 A100J0029K Hose-Servo To Engine 395mm 1.0 395MM
231 A075W3010% Nyloc Nut A 4.0
232 AQ075W4020Z Washer (10) 8mm x 16.6mmA 4.0
233 A100J6037F Bolt - Banjo M10 x 1.5 4.0
234 A100J6038F Sealing Washer 8.0
235 A100J6039F Retaining Clip - Flex Hose 10.0
237 D100J6025F Proportioning Valve 2.0 REPLACE IN PAIRS.2/15
237 A100J6078F Pressure Limiting Valve B3 2.0 EARLY RHD ONLY. REPLACE IN PAIRS.
239 A079M6132F Hose Clip 1.0 HOSE TO ENGINE
240 A100J6043F Vacuum Connector 1.0
243 E100J0009F Reservoir-Master Cyl B3 1.0

3303 SERVICE BRAKE ACTUATING SYSTEM
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3303 SERVICE BRAKE ACTUATING SYSTEM
TLIT.US NO PART NUMBER DESCRIPTTON QUANTITY REMARKS
245 A100J6017F Valve - One Way 1.0
246 A100J0098F Bracket-Brake Hose RH 1.0
247 A100J0099F Bracket-Brake Hose LH 1.0
248 A075W10272 Set Screw 4.0
249 A075WA015Z Washer M6 x 15mm x 1.5mm 4.0
250 A100J6046F Chassis Grommet-Brake Pipes 4.0
252 A079J6020F Union 4.0
253 C100J0026F Brake Hose-Rear Outer B3 2.0
255 A089J6013F Connector 4.0
256 A075J6017% Lock Nut 4.0
258 B075J6019F Union 3 Way 1.0
260 A100J6044F Pipe Support 5.0
261 A075W1035% Set Screw 2.0 BULKHEAD BRACKET
262 A100J0025F Front Brake Hose B3 2.0
263 A100J0027F Brake Hose-Rear Inner B3 2.0
267 AL100AQ595F M6x12 Long,Non Pointed Hex 2.0 BRAKE COMPENSATOR TO CHASSIS
268 A075W4013% Washer (10) 6mm x 12.1lmmA 2.0 BRAKE COMPENSATOR TO CHASSIS
269 A100B6135V Foam Tape 5mm-Servo Seal .7 M SERVO SEAL
270 A07536027% Clip 1.0
271 A100J6044F Pipe Support 1.0
272 A100J6049S Proportioner Valve Kit B3 2.0 TWO VALVES PER KIT.3/15
274 A100J6044F Pipe Support 2.0
275 A075W1035Z Set Screw 2.0 PLV TO CHASSIS
276 A075W4020%Z Washer (10) 8mm x 16.6mmA 2.0 PLV TO CHASSTS

3303 SERVICE BRAKE ACTUATING SYSTEM
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ILLUS NO.
277
278
281
282

Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3303 SERVICE BRAKE ACTUATING SYSTEM
PART NUMBER _ DESCRIPTION QUANTITY  REMARKS
A100J6077F Cap-Fluid Reservoir 1.0
A075W4020%7 Washer (10) 8mm x 16.6mm A 1.0 USED TO FIT PLV TO CHASSIS
A100J0115F Pipe Support Bracket LHD 1.0
A100J6083F Clip-Pipe To Chassis 2.0 BRAKE PIPE TO CHASSIS

3303

SERVICE BRAKE ACTUATING SYSTEM
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Service Parts List

14/02/91

Page 128

Specification ELAN, TURBO, LHD, EUR.
Title 3305 PARKING BRAKE
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

017 A075W3020%Z Nut M6 Plain A 1.0

018 A075W2038D Bolt M8 x 35mm A 4.0

024 A079W4019F Washer 4.0

026 A075W4020% Washer (10) 8mm x 16.6mmA 2.0 PO 100J0020
027 A075W2040% Bolt A 1.0 PO 100J0020
029 A075W3010%2 Nyloc Nut A 1.0 PO 100J0020
030 A082W3088F Lock Nut M5 Black 2.0

031 A100J6018F Grommet 1.0

039 C100J0019F Handbrake Mounting 1.0

041 B100J0021F Clevis Assy 1.0

043 A100J0020F Handbrake Lever B3 1.0

055 D100J0022F Handbrake Cable B3 2.0

056 B100J0015F Compensator-Handbrake 1.0

057 A075W20302 Bolt A 1.0

058 A075W4013%2 Washer (10) 6mm x 12.1mmA 1.0

059 A075W30097 Nyloc Nut 2 1.0

060 A100J6073F Switch-Handbrake B2 1.0

061 A075W6175F Spring Clip A 1.0

063 A100BO227F Handbrake Seal 1.0

065 A100WA125F Washer M3 x 7mm 2.0 HANDBRAKE SWITCH
066 A079W3060F Nut A 2.0 HANDBRAKE SWITCH

3305 PARKING BRAKE
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 3401 WHEELS AND TYRES & SPARE RETN.
11.LUs NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
002 E100G6001F Roadwheel 7J x 15" 4.0
004 A100G6016H Tyre Valve B3 4.0 ROAD WHEEL
006 B100G6018F Roadwheel 7J x 16" K 4.0
008 A100G6016H Tyre Valve B3 4.0 ROAD WHEEL
014 Cl00G6002F Spare Wheel 1.0
016 A100G6017H Tyre Valve B3 1.0 SPARE WHEEL ONLY.
017 A100G6005F Wheel Bolt 16.0 TYRES TO BE PURCHASED FROM
018 B100UOOS50F Spare Wheel Clamp B3 1.0 YOUR LOCAL AGENT. SEE
019 B100UOO52F Clip Plate-Tubular Brace 1.0 ELAN SERVICE NOTES FOR TYRE
020 A907E6202Z 0 Ring-Cam Housing A 1.0 SPECIFICATION.
021 AQ75W40217Z Washer 8mm x 25 x 1.4 1.0
022 AQ075W4020Z Washer (10) 8mm x 16.am A 1.0 USED ON 100U0050
023 A100UOO051F Bracket-Spare Wheel Mount 1.0
025 A100U0334K Protection Strip-Spare Wheel 2.0
050 A0B2Go6046F Wheel Centre-Silver B2 4.0

3401 WHEELS AND TYRES & SPARE
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4001 CRANKCASE & MOUNTINGS
TLLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

A100E6007F Assy - Engine (N.A.) B3 1.0

A100OE601ZF Assy - Engine Turbo (Eur) B3 1.0

AlO0E6014F Assy - Engine Catalyst TUR 1.0

A100E6179S Partial Engine ASM - NA B3 1.0

Al00E6180S Partial Engine ASM - Turbo B3 1.0
001 B100A0O370F Engine Mount RH 1.0
006 A075W3011Z2 Nyloc Nut M10 1.0 BOLT THRO RH ENGINE MOUNT BUSH
007 A075W40247 Washer (10) 10mm x 20.5mm 2.0 BOLT THRO RH ENGINE MOUNT BUSH
008 A075W1046%2 Bolt 3.0 RH ENGINE MOUNTING TO LONGERON
009 A075W40247 Washer (10) 10mm x 20.5mm 3.0 RH ENGINE MOUNTING TO LONGERON
015 C100EQ007F Bracket-Steady Bush 1.0
020 A075W1046% Bolt 3.0 BUSH BRACKET TO CAST BRACKET
021 A075W40247 Washer (10) 10mm x 20.5mm 3.0 BUSH BRACKET TO CAST BRACKET
025 A100AQ0858F Trunnion-Rear Eng Mount 1.0
026 AQ75W1039Z Bolt A 4.0 FIXING TO TUNNEL
027 AQ75W40207 Washer (10) 8mm x 16.6mmA 4.0 FIXING TO TUNNEL
030 A100W7085F Screw M12 x 80mm SKT Cap HD 1.0 PLATES TO TRUNNION TORQUE 75 Nm
031 A075W4071F F/Washer 4.0 BOLT THRO BUSH
040 E100AQ372F Engine Bracket LH 1.0
046 A075W40247 Washer (10) 10mm x 20.5mm 2.0 BOLT THRO LH ENGINE MOUNT BUSH
047 A075W3011%Z Nyloc Nut M10 1.0 BOLT THRO LH ENGINE MOUNT BUSH
049 A075W1038%2 Set Screw 2.0 LH ENGINE MOUNTING TO LONGERON
050 A075W4020%2 Washer (10) 8mm x 16.6mmA 4.0 LH ENGINE MOUNTING TO LONGERON
066 A075W7030F Screw-Sckt Cap 4.0 CAST BRKT TO BLOCK RH

4001 CRANKCASE & MOUNTINGS
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Service Parts List]

14/02/91

Specification ELAN, TURBO, LHD, EUR|.
Title 4001 CRANKCASE &
ILLUS NO. | PART NUMBER MOUNTINGS QUANTITY REMARKS
067 A075W10497 Set Screw 3.0 LH ENGINE MOUNT TO G/BOX CASING
068 A075W3010% Nyloc Nut A 2.0 FLANGE L.H. (16.6 lbs ft)
077 C100E0006G Bracket - Engine Steady Cast 1.0
078 B100AOS70F Plate-Rear Engine mount 1.0
080 A075W40247 Washer (10) 10mm x 20.5mm 4.0 CASTING TO BLOCK R.H.
081 A075W40247 Washer (10) 10mm x 20.5mm 3.0 FIXINGS TO G/BOX
086 A079W2055F Bolt M10 x 60mm 1.0 ARM TO CASTING
087 A075W20617 Bolt 2.0 ARM TO CASTING
088 A075W40247 Washer (10) 10mm x 20.5mm 5.0 ARM TO CASTING
089 A075W3011Z Nyloc Nut M10 2.0 ARM TO CASTING
090 A075W2073F Bolt M12 x 90mm 2.0 ARM TO BLOCK
091 A075W40287 Washer (10) 12mm x 23.5 x 2.3 2.0 ARM TO BLOCK
092 A075W10592 Setsrew M6X35 1.0 CASTING TO G/BOX
093 A075W4028Z Washer (10) 12mm x 23.5 x 2.3 1.0 CASTING TO G/BOX
094 A075W2070Z Bolt 2.0 G/BOX TO BLOCK
095 A075WA028% Washer (10) 12mm x 23.5 x 2.3 2.0 G/BOX TO BLOCK
096 A075W2053% Bolt 2.0 CASTING TO G/BOX
097 A075W40247 Washer (10) 10mm x 20.5mm 2.0 CASTING TO G/BOX
098 B1OOE6115F Bush-Eng Mount RH 1.0
099 C100E6079F Gearbox Mounting 1.0
100 A100E6130F Rear Engine Bush B3 1.0
101 B100E6185F Stopper Rubber-Eng Mount 4.0
102 A100A6007F Secondary Damper-Engine B3 1.0
103 B100A0683F Upper Mount-Sec Damper 1.0

4001 CRANKCASE & MOUNTINGS
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Service Parts IList|

14/02/91

Specification ELAN, TURBO, LHD, EUR|.
Title 4001 CRANKCASE &
ILLUS NO. | PART NUMBER MOUNTINGS QUANTITY REMARKS
103 B100A0683F Upper Mount-Sec Damper 1.0
104 B100A0684F Lower Mount-Sec Damper 1.0 SECONDARY ENGINE DAMPER.
105 A079W4019F Washer 2.0 LH ENG. MOUNT-FRT.FRAME UPR FLANGE
106 A075W4020% Washer (10) 8mm x 16.6mmA 2.0
107 A075W4037Z Spring Washer 10mm 3.0 TO FIT UNDER BOLT HEADS.
109 A100AG6005F Engine Damper B3 1.0 ALTERNATIVE TO 10026010
110 AQ75W10327%7 Screw 2.0 SECONDARY ENGINE DAMPER.
111 AQ075W40137%7 Washer (10) 6mm x 12.1lmmA 2.0 SECONDARY ENGINE DAMPER.
112 AQ075W30097 Nyloc Nut A 2.0 SECONDARY ENGINE DAMPER.
113 A100AQ707F Spigot-Engine Damper 2.0
114 A100E0075F Shim-Eng Mount 3.0
115 A100A0841F Shim-Eng Mount 3.0
116 A100A0419F Shim - 1.0mm 3.0
130 B100AO715F Bracket-Engine Damper 1.0
133 A100W2116F Bolt M12 x 50 1.0 BRACKET TO ENGINE
134 AQ75W2071F Bolt 1.0 BRACKET TO ENGINE
135 AQ75W4071F F/Washer 3.0 BRACKET TO ENGINE
136 AQ075W20597 Bolt 1.0 DAMPER TO BRACKET
137 A075W2039D Bolt 1.0 DAMPER TO UNDERFRAME
138 AQ075W40242 Washer (10) 10mm x 20.5mm 2.0 DAMPER TO BRACKET
139 AQ79W4019F Washer 2.0 DAMPER TO BRACKET
140 AQ75W3078F Nyloc Nut M12 1.0 BRACKET TO ENGINE
141 AQ75W30117%7 Nyloc Nut M10 1.0 DAMPER TO BRACKET
150 B100AO871F Trunnion Side Plate LH 1.0

4001 CRANKCASE & MOUNTINGS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4001 CRANKCASE & MOUNTINGS
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
170 B100A0872F Trunnion Side Plate RH
191 AQ75W7031F Socket Screw M10 x 30 4.0 TORQUE 45 Nm
432 AL00E6311S Bolt-Bearing Cap/Block  BP 10.0
433 A100E6312S Cup Sealing D-35.0 BP 6.0
434 A100E6314S Plug-Water Drain BP 1.0
435 A100E6315S Taper Plug-0il Gallery BP 1.0
436 A100E6316S Sealing Cup-0il Gallery BP 2.0
437 A100E6317S Dowel Mission Case Block BP 2.0 GEAR-BOX CASE/BLOCK
438 A100E6318S Dowel-Head To Block BP 2.0
439 A100E6037F Centre Bolt B3 1.0 OIL FILTER ADAPTOR
440 AL00E6319S Sensor Knock TUR B3 1.0
441 A100E63208S 0il Return Pipe-Turbo B3 1.0
442 A100E6321S Joint Oil Pipe TUR BP 1.0
443 A100E6322S Packing-Turbo BP 1.0
444 A100E6323S 0il Jet-Piston Cooling BP 4.0
445 A100E63245S 0il Pressure Switch BP 1.0

4001

CRANKCASE & MOUNTINGS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
ILLUS NO. | PART NUMBER Ti%%%CRIPTION 4002 GASKETS & SEALANTSUANTITY REMARKS
002 A100E6052F Gasket-Exh.Man:-D/Pipe (5) B3 1.0 T
003 A100E6096S Gasket-Exh Manifolf to Tur B3 1.0 T
004 A100E6097S Gasket-Ex Manifold/Head B3 1.0 TN
005 A100E6098S Gskt-Tur Manifold to W/G B3G 1.0 T
006 A100E6099S Gasket-Turbo Man./Starter B3 1.0
007 A100E6100S Gasket-Inj Hsg/Cyl Head(5) B3 1.0 T
008 A100E6101S Gasket-Inj Hsg.To Plemum B3 1.0 T
009 A100E6102S Gasket-T/Body-Plenum B3 1.0 T
011 A100E6104S Gasket-Cyl Head (TUR) B3 1.0 T
012 A100E6284S Gasket-Cam Cover B3K 1.0 T N
014 A100E6109S Gasket - E.G.R. Valve (10) B3 1.0 T
015 A100E6286S Head Gasket Set-Turbo  BP 1.0
0le6 A100E6184S Gasket Set Engine - Turbo B3 1.0 CONTAINS - T
017 A100E6183S Gasket Set Engine - NA B3 1.0 CONTAINS - N
018 A100E6285S Head Gasket Set-NA BP 1.0
019 A100E61035S Gasket-Cyl Head (NA) B3K 1.0
020 A100E6043F Gasket-Exh.Mfd-Down Pipe-NABP 1.0

4002

GASKETS & SEALANTS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4003 SUMP
TLI.US NO PART NUMBER DESCRTPTTON QUANTITY REMARKS
001 A100E6325S Union-0il Level Gauge TURBP 1.0
002 A100E6326S Tube Guide Oil Level TUR BP 1.0
003 AL00E6327S Bolt Guide Tube Fix TUR BP 1.0
004 A100E63283 Tube Guide Oil Level NA BP 1.0
005 AL00E63295 Bracket Guide Tube TUR  BP 1.0
006 A100E6196S Bolt-Hanger Fix B3 2.0
007 A100E6330S 0il Pan B3 1.0
008 A100E6158S Plug Oil Pan B3 1.0
009 A100E6159S Washer-Sump Drain Plug 1.0 AS REQUIRED
010 A100E6160S Bolt-0il Pan Fix B3 14.0
011 A100E6161S Nut-0il Pan Fix B3 4.0
012 A100E6331S Gauge ASM 0il Level TUR BP 1.0 DIPSTICK
012 A100E6332S Gauge ASM 0Oil Level NA  BP 1.0 DIPSTICK
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4005 CYLINDER HEAD
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100E6186S Cylinder Head Assy B3 1.0
002 A100E63018S Valve Seat Insert-Inlet BP 8.0
003 A100E6302S Valve Seat Insert-ExhaustBP 8.0
004 Al100E6303S Cup Sealing Front BP 4.0
005 A100E6304S Cup Sealing 0il BP 2.0
006 A100E6305S Cup Sealing Upper BP 2.0
007 A100E6306S Plug-0il Gallery BP 6.0
008 A100E6307S Valve Guide-Inlet BP 8.0
009 A100E6308S Valve Guide-Exhaust BP 8.0
010 A100E6309S Bolt-Bearing Cap Fix BP 24.0
011 A100E6310sS Dowel-Bearing Cap BP 20.0
012 AL100E6187S stud-Inlet Manifold B3 2.0
013 AL00E6188S Stud-Exhaust Manifold B3 9.0
014 A100E61038 Gasket-Cyl Head (NA) B3K 1.0
014 A100E6104S Gasket-Cyl Head (TUR) B3 1.0
015 A100E6189S Bolt-Cylinder Head B3 10.0
016 A100E6190S Plate-Front B3 1.0
017 A100E6191S Bolt-Plate Fix B3 2.0
018 A100E6192S Relief Valve B3 1.0
019 A100E6193S Check Valve Assy B3 1.0
020 A100E6194s Engine Hanger-Inlet B3 1.0
021 A100E6195S Engine Hanger-Exhaust B3 1.0
022 A100E6196S Bolt-Hanger Fix B3 3.0
025 AlOOE62238 Adjuster-vValve Lash B3 16.0

4005

CYLINDER HEAD
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 4005 CYLINDER HEAD
TLLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
026 A100E6222S Split Collar B3
027 A100E62218S Retainer-vValve Spring B3 16.0
028 A100E6220S Valve Spring B3 16.0
029 A100E6197S 0il Controller-Valve Guide B3 16.0
030 A100E6198S Seat-Valve Spring B3 16.0
031 A100E6218S Inlet Valve B3 8.0
032 A100E6219S Exhaust Valve B3 8.0

4005

CYLINDER HEAD
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4007 CAMSHAFT & HOUSING
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100E6287S Cylinder Head Cover (NA) B3 1.0
001 Al100E6288S Cylinder Head Cover (Turbo)BP 1.0
002 A100E62895S Pipe PCV Hose NA B3 1.0
002 A100E6290S Pipe PCV Hose TUR B3 1.0
003 A100E6291S Plate Baffle BP 1.0
004 A100E62925 Grommet PVC Valve Fix BP 1.0 SEE 4305 FOR PCV
005 A100E6293S Clip Cable BP 2.0
006 Al00E6294S Plug-Rear Cam Cap BP 1.0
007 A100E6295S Bolt Plug Fix BP 1.0
008 A100E6171S 0il Filler Cap B3K 1.0
009 Al00E6296S Centre Cover BP 1.0
010 A100E6297S Bolt-Cover Fix BP 6.0
011 A100E6284S Gasket-Cam Cover B3K 1.0
012 A100E6298S Bolt-Cover Fix L-62 BP 2.0
012 A100E6299S Bolt-Cover Fix L-44 BP 10.0
013 A100E6300S Packing-0il Filler Cap  BP 1.0
014 A100E6200S Inlet Camshaft-Turbo B3 1.0
014 A100E6201S Inlet Camshaft-N/A B3 1.0
015 Al00E6202S Exhaust Camshaft-N/A B3 1.0
015 Al00E6203S Exhaust Camshaft-Turbo B3 1.0
016 A100E62045 Dowel Pin-Camshaft B3 2.0
017 A100E6213S 0il Seal-Camshaft B3 2.0
4007 CAMSHAFT & HOUSING
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4009 PISTON & LINER
TLLUSNO. | PART NUMBER DESCRIPTION OUANTITY REMARKS

012 A100E6249S Piston - Turbo B3 4.0

012 A100E62508 Piston - NA B3 4.0

013 A100E62518S Ring Set Piston - Corn B3 4.0

014 A100E6252S Connecting Rod - NA B3 4.0

014 A100E6253S Connecting Rod - TUR B3 4.0

015 Al100E6254S Bolt Conn Rod - B3 8.0

016 A100E6255S Nut Conn RSJ - B3 8.0

017 A100E6256S EQER small End - Turbo B3 4.0

018 A100E6257S Bearing Set Conn Rod - TUR B3 4.0 BROWN
018 A100E62588S Bearing get Conn Rod - TUR B3 4.0 BLACK
018 A100E62598 Bearing Set Conn Rod - TUR B3 4.0 BLUE
018 A100E6260S Bearing Set Conn Rod - NA B3 4.0 BROWN
018 A100E6265S Bearing Set Conn Rod - NA B3 4.0 BLACK
018 A100E62615S Bearing Set Conn Rod - NA B3 4.0 BLUE
019 Al100E6262S Pin Piston - NA B3 4.0

019 A100E6263S Pin Piston - TUR B3 4.0

020 A100E6264S Ring Snap - TUR B3 8.0

4009

PISTON & LINER
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4011 CRANKSHAFT & FLYWHEEL
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

002 A100E6178H Flywheel - Turbo B3 1.0
002 AL00E6177H Flywheel - NA B3 1.0
003 A100E6239S Crankshaft Assembly - COMB3 1.0
004 A100E6240S Crankshaft Pulley - COM B3 1.0
005 AL00E6241S Bolt Pulley Fix - COM B3 1.0
006 AL00E6242S Key Woodruff - COM B3 1.0
008 A100E6245S Gear Ring - COM B3 1.0
009 A100E62468S Bolt Flywheel Fix - COM B3 8.0
010 AL00E6247S Washer Flywheel Fix — COMB3 1.0
011 A100E6248sS Sleeve Crank To Clutch DiscB3 1.0
012 A100E6238S Thrust Washer-Crankshaft-COB3 2.0
015 A100E6230S Bearing Set - Crankshaft - B3R 1.0 GREEN-TURBO
015 A100E6231S Bearing Set-Crankshaft TUR B3 1.0 BROWN=TURBO
015 A100E6232S Bearing Set - Crankshaft - B3R 1.0 BLACK TURBO
015 Al00E6233S Bearing Set - Crankshaft - B3R 1.0 BLUE"TURBO
0le Al00E6234S Bearing Set - Crankshaft - B3 1.0 GREEN™N/A
0le A100E6235S Bearing Set - Crankshaft - B3 1.0 BROWN=N/A
0l6 A100E6236S Bearing Set-Crankshaft NAB3 1.0 BLACK=N/A
0le A100E6237S Bearing Set - Crankshaft - B3 1.0 BLUE=N/A

4011 CRANKSHAFT & FLYWHEEL






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4013 WATER PUMP + THERMOSTAT
ILILUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100E6334S Pipe Suction TUR BD 1.0
001 A100E6333s Pipe Suction NA BP 1.0
002 A100E6335S Packing Suction Pipe BP 1.0
003 A100L6027S Bolt Fuel Rail Fix BP 2.0
004 A100E63385S Pipe ASM Water By-Pass TUR BP 1.0
004 A100E6337S Pipe ASM Water By-Pass NA BP 1.0
005 A100E6339S 0-Ring By-Pass Pipe BP 1.0
006 B100E0O017H Water Pipe (Turbo) B3 1.0
008 A100E6340S Bolt Sems Pipe Fix BP 1.0
009 A100E6341S Eye Bolt-Water Pipe Fix BP 2.0
010 A100E6342S Gasket Water Pipe Fix (10) BP 4.0
011 A100E6343S Bolt/Washer - L-12 TUR BP 2.0
012 A100E6344S Hose Rubber-Hsg: To Pipe B3 1.0
013 A100E6345S Hose Rubber-Pipe To Pipe B3 1.0
014 A100E6346S Clip Hose Fix BP 4.0
015 A100E6176S Thermostat - NA/TUR B3K 1.0
Ole Al00E6348S Housing ASM Thermostat TUR BP 1.0 INCLUDES 17 to 19
016 A100E6347S Housing ASM Thermostat NABP 1.0
017 A100E63508S Pipe Thottle TUR BP 2.0
017 A100E6349S Pipe Throttle BP 2.0 N/A
018 A100E63528 Pipe Heater TUR BP 1.0
018 A100E63518 Pipe Heater NA BP 1.0
019 A100E6349S Pipe Throttle BP 1.0 TURBO
020 B100E0042H 1.0

Pipe - Water Outlet (Turbo)B3

4013

WATER PUMP + THERMOSTAT
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4013 WATER PUMP + THERMOSTAT
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

020 Al00E635458 Pipe Water Outlet NA BP 1.0
021 A100E63558S Packing Outlet Pipe To Hsg:BP 1.0
022 A100E6356S Bolt Outlet Pipe Fix BP 2.0
023 A100E6357S Sensor Temperature Coolant BP 1.0 COOL FAN SW. IN 20. SINGLE WIRE.
024 A100E6358S Packing Hsg: To Cyl: Head BP 1.0
025 A100E6359S Bolt Housing Fix BP 2.0
026 A100E6361S Hose Rubber By-Pass TUR B3 1.0
026 A100E6360S Hose Rubber By-Pass NA B3 1.0
027 A100E63625 Pipe ASM Water By-Pass TUR BP 1.0
028 A100E6196S Bolt-Hanger Fix B3 1.0
029 A100E6363S Clip Hose Fix TUR BP 2.0
029 A100E6364S CLip Hose Fix NA BP 2.0
030 A100E6366S Hose Rubber Water Out TUR B3 1.0
030 A100E6365S Hose Rubber Water Out NA B3 1.0
031 A100E6368S Hose Rubber Water In TUR B3 1.0
031 A100E6367S Hose Rubber Water In NA B3 1.0
032 A100E6369S Clip Hose 2-Way BP 1.0
033 A100E6346S Clip Hose Fix BP 4.0
034 A100E6371S Cap Rubber NA BP 1.0
035 A100E6372S Clip Water Hose NA BP 1.0
036 A100E63735 Switch Heater Thermo B3 1.0 ENG.MANAGE. 2 PINS, SHROUDED CONN.
037 A100MOO42F Temperature Transmitter B2 1.0 FOR TEMP.GAUGE. SPADE CONN.
038 A100E6374S Bracket T/V Cable Fix BP 1.0
039 A100E6327S Bolt Guide Tube Fix TUR BP 2.0

4013 WATER PUMP + THERMOSTAT






Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4013 WATER PUMP + THERMOSTAT
ILLUS NO. PART NUMBER _ DESCRIPTION QUANTITY REMARKS
041 A100E6172S Water Pump B3 1.0
042 A100E6399sS Bolt Water Pump Fix BP 5.0
043 Al00E6400S Packing Water Pump B3 1.0

4013 WATER PUMP + THERMOSTAT
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4015 LUBRICATION SYSTEM+PUMP+FILTER
TLIL.US NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100E6085S Filter-Engine 0il B3 1.0
002 A100E6087S Engine 0il (5 Ltr Can)  B1S 1.0
005 A100E6037F Centre Bolt B3 1.0
010 AlO00W6416F Swivel Clip-3 Way 1.0 WATER PIPE TO OIL SEPARATOR PIPES
023 A100E6018S 0il Separator B3 1.0
024 A100E6036S Adaptor - 0il Cooler B3 1.0
026 A100E6393S Strainer & Pipe ASM Oil BP 1.0
027 A100E6070F Bolt - Adj. Plate (5) B3 4.0
028 A100E6395S Packing 0Oil Pipe BP 1.0
030 A100E6396S Bolt Adapter Fix BP 1.0
031 A100E6397S Pipe ASM 0il Cooler BP 1.0
032 A100E6398S Bolt Pipe Fix BP 2.0
033 A100E64028 Pump ASM 0il TUR B3 1.0
033 A100E6401S Pump ASM 0il NA B3 1.0
034 A100E6403S cover Oil Pump BP 1.0
035 A100E6404S Gear Oil Pump Drive BP 1.0
036 A100E6405S Gear 0il Pump Driven BP 1.0
037 A100E6406S Valve Relief Oil Pump BP 1.0
038 A100E6407S Spring Relief Valve BP 1.0
039 A100E6408S Plug Relief Valve TUR BP 1.0
039 A100E6409S Plug Relief Valve NA BP 1.0
040 A100E6410S Gasket Relief Valve BP 1.0
041 A100E6411S Seal 0il BP 1.0
042 A100E6412S Dowel Oil Pump BP 2.0

4015

LUBRICATION SYSTEM+PUMP+FILTER



L0158

445




ILLUS NO.
043
044
045
045

PART NUMBER
A100E6385S
Al100E6414sS
A100E6415S
A100E6416S

Service Parts List

Specification ELAN, TURBO, LHD, EUR.
Title 4015 LUBRICATION SYSTEM+PUMP+FILTER
_ DESCRIPTION 1 __QUANTITY REMARKS

Stud 0Oil Pan Fix
Screw Oil Pump

Bolt 0Oil Pump Fix L-22

Bolt 0il Pump Fix L-30

BP

BP

BP

BP

2.0
5.0
4.0
4.0

4015

14/02/91

LUBRICATION SYSTEM+PUMP+FILTER



ELAN TURBO 401

K017




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4017 IGNITION SYSTEM (COMPLETE)
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
011 A100E6020H Sensor-Cam Angle B3 1.0
013 A100E6423S Bolt Sensor Dist: Fix BP 1.0
014 A100EGO84F D.I.S. Coil And Module B3 1.0
026 A075W1032% Screw 3.0
027 A075W4013% Washer (10) 6mm x 12.1lmm a 3.0
035 A100W6357F Washer - Nylon Flat M6 3.0
036 A100W6358F Washer - Nylon Shouldered 2.0
037 A100W6359F Washer - Nylon Shouldered 1.0
038 AQ075W40157 Washer M6 x 15mm x 1.5mm 1.0
047 A100E6153F H.T.Cable (D.I.S) Set B3 1.0
052 A100E6144F Clamp-HT Cables B3 1.0
053 B100EOO6G3F Bracket-HT Leads 1.0
162 AL100E6009S Distributor B3 1.0 N/A
163 A100E6010S Spark Plug Lead Set (NA) B3K 1.0

4017

IGNITION SYSTEM

(COMPLETE)



- ELAN

4019




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4019 ALTERNATOR & STARTER MOTOR
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100E6028S Starter Motor B3 1.0
002 A100E6029S Alternator B3 1.0
003 A100E6030S Bracket - Alternator B3 1.0
004 A100E6033S Adj Plate - Alternator B3 1.0
005 AL00E6418S Bolt Adjust Plate Fix BP 1.0
006 A100E6419S Bolt-Plate To Generator BP 1.0
007 A100E6420S Washer Plain BP 1.0
008 A100E6421S Bolt Starter Fix BP 2.0
017 A100E6417S Bolt Generator Fix BP 1.0
018 A100E6060F R/B A100E6534F (08.02.91) 2.0

4019

ALTERNATOR & STARTER MOTOR



ELAN




Service Parts List 14/02/91
Specification ELAN, TURBO, LHD,
EUR- &TURBOCHARGER
ILLUS NO.| PART NUMBER ritle 4021 EXHAUST OUANTITY REMARKS
HANEEEY 1.0
010 A100E6016S Manifold ; Wastegate B3
015 Al00E6052F Gasket-Exh.Man:-D/Pipe (5) B3 1.0
016 A100E6080F V.S.V. Wastegate Control B3 1.0
018 AQ75W10277 Set Screw 2.0 V.S.V
019 AQ75W40137 Washer (10) 6mm x 12.1mmA 2.0
020 A100E6127H Turbocharger & Wastegate B3 1.0
025 Al00E6164S Stud Exhaust Man-Pipe B3 3.0
026 A100E6165S Nut Manifold Fix B3 9.0
027 A100E6097S Gasket-Ex Manifold/Head B3 1.0
029 Al00E6096S Gasket-Exh Manifolf to Tur B3 1.0
051 Al00E6166S Exhaust Manifold Turbo B3 1.0
051 A100E6162S Exhaust Manifold N.A B3 1.0
052 Al00E6167S Stud Exhaust Manifold TurboB3 5.0
052 Al00E6164S Stud Exhaust Man-Pipe B3 3.0 N/A
053 A100E6043F Gasket-Exh.Mfd-Down Pipe-NABP 1.0
064 A100E6382S Nut Turbo Fix BP 5.0
067 A100E60248 Sensor - Heated Oxygen B3 1.0
072 A100E6098s Gskt-Tur Manifold to W/G B3G 1.0
072 A100E6438S Stud Manifold Fix L60 TUR BP 1.0
073 A100E6436S Stud Manifold Fix L30 TUR BP 2.0
073 A100E6437S Stud Manifold Fix L81 TUR BP 1.0
074 A100E6439S Nut Manifold Fix TUR BP 4.0
075 A100E64405 Pipe 0il Turbo BP 1.0
076 A100F62508 Gasket Idle Shaft BP 4.0

4021

EXHAUST MANIFOLD &TURBOCHARGER



ELAN 4021




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4021 EXHAUST MANIFOLD &TURBOCHARGER
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS

077 A100E6442S Bolt Eye Oil Pipe TUR BP 1.0

078 A100E6443S Nut Cap TUR BP 1.0

079 A100E6444S Pipe 0il Return TUR BP 1.0

080 A100E64458 Packing Oil Pipe TUR BP 1.0

081 A100E6446S Bolt Sems 0il Pipe Fix TUR BP 2.0

082 A100E64473 Hose Rubber Oil Return TUR B3 1.0

083 A100E6448S Clip Rubber Hose Fix TUR BP 2.0

084 A100E6025F Convertor Manifold B3 1.0 NON-CATALYST
084 A100E6268H Pre Catalytic Converter 1.0 CATALYST
085 A100E6164S Stud Exhaust Man-Pipe B3 3.0

086 A100E6099S Gasket-Turbo Man./StarterB3 1.0

087 A100E6026F Brace-Pre Catalytic Conv B3 1.0

088 A100E6450S Bolt TUR  BP 2.0

089 A100E6451S Bolt  TUR BP 2.0

090 A100E6071F Pl.Washer - Adj. Plate (10)B3 2.0

091 A100E6065F Plain Washer-Adj.Plate (10)B3 2.0

095 A100E64565 Nut Converter Fix TUR  BP 2.0

096 A100E6457S Bolt Converter Fix L23 TUR BP 4.0

105 A100E6463S Stud Waste Gate TUR BP 2.0

106 A100E6464S Bracket Waste Gate TUR B3 1.0

107 A100E6169S Bolt Heatshield Fix B3 4.0

108 A100E6343S Bolt/Washer - L-12 TUR BP 1.0

109 A100E6466S Plate Mesh TUR BP 1.0

110 A100E6467S Mesh Ring TUR BP 1.0

4021

EXHAUST MANIFOLD &TURBOCHARGER



4021




Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4021 EXHAUST MANIFOLD &TURBOCHARGER
TILLUS NO. PART NUMBER __ DESCRIPTION QUANTITY REMARKS
A100E6468S Hose Boost Sensing TUR BP 1.0
A100E6469S Clip TUR BP 2.0

4021 EXHAUST MANIFOLD &TURBOCHARGER



L023

ELAN

ong



Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4023 A.C. COMPRESSOR
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100E6113F A.C. Compressor B3 1.0
002 A100E6060F R/B A100E6534F (08.02.91) 4.0
003 A100E6061F Adj. Plate - Comp. (W/Pas) B3 1.0
005 Al100E6063F R/B A100E6535F (08.02.91) 1.0
006 A100E6064F R/B A100E6536F (08.02.91) 2.0
008 A100E6066F Washer- Comp to Bkt Fix 50 B3 1.0
009 A100E6113F A.C. Compressor B3 1.0
009 A100E6075F R/B A100E6537F (08.02.91) 2.0
011 A100E6133F Compressor Bracket B3 1.0

4023 A.C. COMPRESSOR



ELAN
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4025 P.A.S. PUMP
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

002 A100E6068F Brkt - P/Strg Pump Plate B3 1.0
003 A100E6069F Adj. Plate - P/Steering B3 1.0
004 A100E6070F Bolt - Adj. Plate (5) B3 2.0
005 Al100E6071F Pl.Washer - Adj. Plate (10)B3 1.0
006 A100E6072F Bolt - Adj. Brkt (10) B3 1.0
007 A100E6073F Nut - Adj. Lock (50) B3 1.0
009 A100E6075F R/B A100E6537F (08.02.91) 2.0
010 A100E6076F Nut - Brkt. To P/S Pump (5)B3 2.0
0.11 A100E6125F Pump-Power Steering B3 1.0
013 A100E6129F Bolt Bracket To Bracket BP 1.0

4025

P.A.S.

PUMP
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ELAN




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4101 CAMSHAFT BELTS & PULLEYS
TLIL.US NO PART NUMBER DESCRTIPTTON QUANTITY REMARKS

003 A100E6199S Timing Pulley-Crank B3 1.0
007 A100E6205S Timing Pulley-Inlet (Turbo)B3 1.0
007 A100E6206S Timing Pulley-Inlet (N/A) B3 1.0
008 A100E6207S Timing Pulley-Exh Turbo B3 1.0
008 A100E6208S Timing Pulley-Exhaust (N/A)B3 1.0
009 A100E6209S Washer-Timing Pulley B3 2.0
010 A100E62108 Bolt-Timing Pulley B3 2.0
011 Al00E6211S Idler Pulley Assy B3 1.0
012 A100E6212S Bolt-Idler Pulley B3 1.0
014 Al00E6214S Tensioner Pulley Assy B3 1.0
015 A100E6215S Bolt-Tensioner (5). B3 1.0
0l6 A100E6216S Tension Spring B3 1.0
019 AL00E6170S Timing Belt B3 1.0
021 A100E63845 Retainer ASM BP 1.0 INCLUDES 22 to 24
022 A100E6385S Stud 0il Pan Fix BP 2.0
023 A100E6386S Dowel Retainer To Body BP 2.0
024 A100E6387S Seal 0il Crank Rear BP 1.0
025 A100E6388S Bolt Retainer Fix BP 5.0
026 A100E6389S Cover Timing Upper BP 1.0
027 AL00E6390S Cover Timing Lower BP 1.0
028 Al00E6391S Bolt Cover Fix L-47 BP 5.0
029 A100E6392S Bolt Cover Fix-18 BP 3.0

4101

CAMSHAFT BELTS & PULLEYS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4103 ANCILLARY BELTS AND PULLEYS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 Al100E6031F Drive Belt - Alternator B3 1.0
003 A100E6058F Drive Belt-A/C Comp (PAS) B3 1.0
007 ALOOE6126F Pulley Oil Pump (PAS) B3 1.0
009 A100E6131F Belt P/S Drive B3 1.0 NO A.C.
015 A100E62408S Crankshaft Pulley - COM R3 1.0

4103

ANCILLARY BELTS AND PULLEYS



ELAN




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4201 AIRBOXES, TRUNKING AND FILTER
TLLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
007 A100E6273H Air Filter Element B3 1.0
015 AQ75W1026% Bolt 4.0 AIR FILTER TO BRACKET
016 A075W4013% Washer (10) 6mm x 12.1lmmA 4.0 AIR FILTER TO BRACKET
017 A075W1027Z Set Screw 3.0 BRACKET FIX
018 A075W40137% Washer (10) 6mm x 12.1lmmA 3.0 BRACKET FIX
031 A075W1027% Set Screw 4.0 INTERCOOLER FIX
032 B082W4018F Washer M6 x 18 x 1 4.0 INTERCOOLER FIX
033 AQ75W4035% Spring Washer (10) 6mm A 4.0 INTERCOOLER FIX
043 A100E6053F Charge Cooler B3 1.0
049 A075L6044F Hose Clip 1.0 HOSE AIRBOX TO TURBO
050 A075L6044F Hose Clip 1.0 HOSE INTERCOOLER TO THROTTLE
055 B100EOO49F Nozzle-Air Pick Up B3 1.0
057 A100E6083F Hose Clamp Dia 70 - 90 2.0 HOSE INTAKE TO AIR FILTER
058 C100EO0040F Bracket-Air Filter 1.0
065 A100EQ032F Hose - Intake (Turbo) 1.0
066 C100E0039F Hose-Air Pick Up 1.0
067 A100EQQ037F Adaptor - Air Filter 1.0
068 Al00E6138F 0 Ring Seal 1.0
069 CL100EQ031F Pipe-Intercooler-Fed 1.0
070 B100OEOO44F Support Strap-Air Pipe 1.0
071 B100E6266F Mounting Bobbin 1.0 AIR INTAKE SUPPORT
072 AO075W1027Z Set Screw 1.0 AIR INTAKE SUPPORT
073 AQ75W3009%7 Nyloc Nut A 2.0 ATIR INTAKE SUPPORT
074 A075W4013% Washer (10) 6mm x 12.limn A 4.0 AIR INTAKE SUPPORT

4201 ATIRBOXES, TRUNKING AND FILTER



ELAN




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4201 AIRBOXES, TRUNKING AND FILTER
ILL.US NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
075 AQ075W40137 Washer (10) 6mm x 12.1lmmA -0 ATR INTAKE SUPPORT
076 Cl100EO035F Insert-Air Filter 1.0
077 A075U6082F Hose Clip 1/2" A 2.0
078 A100E6140K Hose-Turbo/Wastegate Actuator 1.0 765 mm
079 A100E6143F Hose Clip 11.1mm 2.0
080 Al00E6139K Hose-Wastegate Act/Air Pipe 1.0 350 mm
081 A100E6143F Hose Clip 11.1mm 2.0
083 A100E0053F Hose-0il Separator/Air Box 1.0
084 A100EOO27F Hose-Int To Throttle-Turbo 1.0
085 A054B6110V Neoprene Sponge Strip .1 SEAL-ARMATURE TO FRT QTR UPPER LH
085 A100EOO45F Hose-Turbo To Intercooler 1.0
086 A100EOO28F Hose-Intercooler Elbow-Turbo 1.0
087 A054B6110V Neoprene Sponge Strip .2 SEAL-ARMATURE TO FRT QTR LOWER LH
087 A910E6829F Spirol Clip 2.0
088 A100E6082F Hose Clamp - Dia.50/70 3.0
089 A100B0503F Mounting Bracket C/Cooler 1.0
090 A054B6110V Neoprene Sponge Strip .2 UPPER SEAL-INTERCOOLER
091 A054B6110V Neoprene Sponge Strip .1 SIDE SEAL -INTERCOOLER
092 A054B6110V Neoprene Sponge Strip 1 STDE SEAL -INTERCOOLER
094 AQ75W6069%Z Pop Rivet 5/32"x .37" 3.0 AIR PICK UP NOZZLE
095 AQ75W4062F Washer 5/32" x 3/8"™ 21G 6.0 ATR PICK UP NOZZLE
100 A075W1027% Set Screw 2.0
101 A075W40137 Washer (10) 6mm x 12.lmmA 2.0
102 A075W3020% Nut M6 Plain A 2.0

4201

AIRBOXES,

TRUNKING AND FILTER






Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4201 AIRBOXES, AND FILTER
TRUNKING
ILLUS NO. | PART NUMBER | DESCRIPTION \ QUANTITY | REMARKS
290 A100L0077F Grommet - Fuel Filler Pipe B3 1.0 PLENUM AIR INTAKE PIPE THRO F.E.M.
293 A910E6389F Clip 1.0 HOSE INTERCOOLER TO THROTTLE

4201 ATIRBOXES, TRUNKING AND FILTER
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Service Parts List

14/02/91
Specification ELAN, TURBO, LHD, EUR.
Title 4205 FUEL INJECTION SYSTEM
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
009 A100E6283F M.A.T. Sensor B3 1.0
013 Al00E6281F R/B Al00E6532F (11.02.91) 1.0
020 A100E6225F Cable Clip 1.0
021 A100E6279F ECM Module-Turbo EuropeanB3 1.0 OPEN LOOP
056 A100E6024S Sensor - Heated Oxygen B3 1.0
066 Al100L6026S Rail ASM Fuel Injector TUR B3 1.0
066 A100L6025S Rail ASM Fuel InjectorNA B3 1.0
070 A100L6027S Bolt Fuel Rail Fix BP 2.0
071 A100L6028S Pipe ASM Fuel Feed BP 1.0
072 A100L6029s Pipe ASM Fuel Return BP 1.0
073 A100L6030S Clip Fuel Pipe BP 1.0
075 A100E6327S Bolt Guide Tube Fix TUR BP 3.0
076 A100L6032S Clip Fuel Hose BP 1.0
077 A100L6033S Hose Rubber-Press:RegulatorBP 1.0
079 A100L6034s Bolt Harness Fix BP 1.0
081 A100L6035S Filter ASM Fuel B3 1.0
082 A100L6036S Clip Hose TUR BP 2.0

4205 FUEL INJECTION SYSTEM






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4207 INLET MANIFOLD
ILTLUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
002 A100E6495S Nut Com/Chamb:To Cont:ValveBP 2.0
003 A100E6496S Chamber ASM Common BP 1.0 INCLUDES 4,6,7,8.
004 A100E6312S Cup Sealing D-35.0 BP 1.0
005 A100E6498S Connector Master Vac BP 1.0
006 A100E6499S Pipe Vacuum B3 1.0
007 A100E6500S Pipe P/Regulator BP 1.0
008 A100E6501S Pipe Idle Control BP 1.0
012 A100E6100S Gasket-Inj Hsg/Cyl Head(5) B3 1.0
013 A100E6502S Bolt Sens: Intake Port L35 BP 3.0
013 A100E6503S Bolt Sens: Intake Port L48 BP 4.0
014 A100E6504S Stud Control Valve Fix NA BP 2.0
015 A100E6505S8 Valve Intake Air Control B3 1.0
016 A100E65065 Screw: Valve Fix BP 2.0
017 A100E6507S Valve ASM Control InductionBP 1.0
018 A100E6101S Gasket-Inj Hsg.To Plemum B3 1.0
019 A100E6508S Bolt:Chamber Fix 128 BP 4.0
019 A100E6509S Bolt:Chamber Fix L100 BP 3.0
020 A100E6495S Nut Com/Chamb:To Cont:ValveBP 2.0
021 A100E65118 Stay Chamber RR TUR BP 1.0
021 A100E6512S Stay Chamber Fix RR NA BP 1.0
022 A100E6513S Bolt Stay Fix BP 5.0
023 A100E6514S Clip Harness NA BP 2.0
024 Al100E65158 Bolt Clip Fix NA BP 1.0
025 A100E65168 Bolt Throttle Valve Fix BP 4.0

4207

INLET MANIFOLD






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4207 INLET MANIFOLD
ILLUS NO. | PART NUMBER DESCRIPTION OUANTITY REMARKS
027 A100E6517S Filter-Breather System BP 1.0
028 A100E65183 Cap Rubber Vacuum D 5.4 BP 1.0 N/A and UK TURBO ONLY
029 A100E6489S Cap Rubber BP 2.0
031 A100E6521S8 Clip Rubber Cap D 7.65 BP 2.0
032 A100E65228 Hose Rubber To Vacuum Tank B3 1.0
033 A100E65233 Clip Rubber Hose BP 1.0
034 A100E6102S Gasket-T/Body-Plenum B3 1.0
035 A100E652458 Hose Rubber IACV B3 1.0
036 A100E63725S Clip Water Hose NA BP 2.0
041 A100E6424S Valve ASM Throttle B3 1.0
049 A100E6425S Spring Main BP 1.0
050 A100E6426S Spring Assist BP 1.0
051 A100E6427S SCrew Adj: BP 1.0
052 A100E6428S Nut Screw BP 1.0
053 A100E6429S Lever Throttle Primary BP 1.0
054 A100E6430S Cover Idle Adj: Screw BP 1.0
055 A100E6431S Screw Idle Adj: BP 1.0
056 A100E6432S Sensor Spindle BP 1.0
058 A100E6433S Nut Shaft BP 1.0
059 A100E6434S Washer Spring BP 1.0
060 A100E6435S Screw Sensor Fix BP 2.0

4207

INLET MANIFOLD
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4303 VACUUM CONNECTIONS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100L0O108K Vacuum Pipe L0 MANIFOLD TO BOOST TRANSDUCER
004 A100LO119F Vac Pipe-Evap Can To VSV 1.0
005 Al00LO117F Vacuum Pipe-MAP Sensor B3 1.0
020 A100L0092K Vacuum Pipe-Evap/Throttle 1.0
021 A100LOO93K Vac Pipe-Vacuum Valve 1.0
022 A100L0094K Vac Pipe-EGR Valve/VSV EGR 1.0
027 A100U6025F Tie Wrap 90mm B3 2.0

4303 VACUUM CONNECTIONS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4305 VACUUM SYS.ACTUATING COMPNTS.
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 AQO82M6365F Transducer-Boost Gauge B3 1.0
002 A100EQQ12F Bracket - Transducer 1.0
003 A082W5097F Screw M5X10Mm 2.0
004 A075W4011% Washer 10 5mm x 9.7 x 0.9 2.0
006 A100EQ013F Adaptor - Transducer 1.0
007 A910E6772F Union 1.0 TRANSDUCER
010 A100E6054F M.A.P. Sensor B3 1.0
011 AQ82W5115F Screw M5x25 Pan Pozi 2.0 SENSOR
012 A075W40112 Washer 10 5mm x 9.7 x 0.9 4.0
013 A100EQQ014F Bracket - Map Sensor 1.0
014 A082W5097F Screw M5X10Mm 2.0
015 A100L0047F Vacuum Solenoid Valve B3 1.0 E.V.A.P.
0le A100L0O047F Vacuum Solenoid Valve B3 1.0 E.G.R.
017 A100W5136F Screw - M4 x 6 Pozidrive 1.0 E.G.R. VACUUM SERVO VALVE
018 A079W4068F Spring Wshr 1.0 E.G.R. VACUUM SERVO VALVE
020 A100E0015F Bracket - V.S.V. 1.0
021 A082W5097F Screw M5X10Mm 2.0 BRACKET
022 AO75W4011% Washer 10 5mm x 9.7 x 0.9 2.0
023 AL100W5136F Screw - M4 x 6 Pozidrive 1.0 EVAP VACUUM SERVO VALVE
024 AQ79W4068F Spring Wshr 1.0 EVAP VACUUM SERVO VALVE
025 A075W3009Z Nyloc Nut A 2.0 ZINC PLATED
035 A100E6472S Valve ASM EGR TUR B3 1.0
035 A100E64708 Valve ASM EGR NA BP 1.0
036 A100E6109S Gasket - E.G.R. Valve (10) B3 1.0

4305 VACUUM SYS.ACTUATING COMPNTS.



ELAN 4305




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4305 VACUUM SYS.ACTUATING COMPNTS.
TL.LUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
037 Al100E6471S Bolt EGR Valve Fix BP 2.0
038 A100E6473S Pipe ASM EGR Valve TUR BP 1.0
038 A100E6474S Pipe ASM EGR Valve NA BP 1.0
039 A100E6196S Bolt-Hanger Fix B3 1.0
040 A100E6475S Valve ASM PCV BP 1.0
041 A100E6476S Hose Rubber PCV Valve B3 1.0
042 A100E6477S Clip Rubber Hose Fix BP 2.0
043 A100E6018S 0il Separator B3 1.0
044 A100E6478S Bracket 0Oil Separator TURBP 1.0
045 A100E6479S Bolt Separator Fix TUR BP 3.0
046 A100E6480S Bolt Bracket Fix TUR BP 1.0
047 A100E6481S Hose H/Cover To Separator B3 1.0
048 Al100E6482S Hose Air Duct To Separator B3 1.0
049 A100E6483S Pipe 0il Separator TUR BP 1.0
050 Al00E6484S Hose Rubber 0il Return TUR B3 1.0
051 A100E6485S Clip Rubber Hose TUR BP 2.0
052 A100E6486S Clip Rubber Hose TUR BP 4.0
053 A100E6487S Valve Check TUR B3 1.0
054 A100E6488S Pipe 0il Separator TUR BP 1.0
055 A100E6489S Cap Rubber BP 1.0 N/A
056 A100E6490S Hose Rub:C/VLVToO/SEP & PipeB3 2.0
057 A100E64915 Clip Rubber Hose TUR BP 1.0
058 A100E64485 Clip Rubber Hose Fix TUR BP 1.0
059 A100E64935 Bolt EGR Pipe Fix TUR BP 1.0

4305

VACUUM SYS.ACTUATING COMPNTS.
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4305 VACUUM SYS.ACTUATING COMPNTS.
ILLUS NO. | PART NUMBER DESCRIPTION | QUANTITY | REMARKS
060 ‘ A100E64945S Gasket EGR Pipe TUR B3 ‘ 1.0

4305

VACUUM SYS.ACTUATING COMPNTS.
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4305 VACUUM SYS.ACTUATING COMPNTS.
ILLUS NO. ‘ PART NUMBER ‘ DESCRIPTION ‘ QUANTITY ‘ REMARKS
060 ‘ A100E6494sS I Gasket EGR Pipe TUR B3 I 1.0

4305 VACUUM SYS.ACTUATING COMPNTS.



ELAN L&D
See SB1990/37




Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4401 FUEL TANKS, BREATHERS etc.
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

003 B100B0270J Cover-Fuel Pump 1.0
005 A100B0276F Gasket-Fuel Pump Cover 1.0
006 A082W5107F Screw M5 X 16Mm Pozi Pan Hd 4.0 TANK COVER
007 AQ75W6074F Rawl Nut M5 4.0 FUEL PUMP COVER TO FLOOR PAN
012 A100LOO34F Hose-Fuel Filler B3 1.0
021 A100LO140F Tube-Expansion Connect (Cat) 1.0 TANK & FILL NECK TO R/O VALVE
024 A910E6389F Clip 2.0
024 A910E6389F Clip 2.0
034 A100LOOQ77F Grommet - Fuel Filler Pipe B3 1.0 NITRILE MOULDING
035 B100LO0O63F Fuel Tank Strap-Inner 1.0
036 B100L0O064F Fuel Tank Strap-Outer 1.0
042 A100L6003F Screw M10 x 1.5 x 25mm 2.0 LOCKING SCREW
045 A100L6009F Fuel Filler Neck - UnleadedB3 1.0
060 A075W2053% Bolt 2.0
061 A075W3024%2 Lock Nut 2.0 ZINC PLATED
066 B100UOO94F Striker-Fuel Filler Door 1.0
067 A075W3008%2 Nut T Typ 1.0 STRIKER TO DOOR
068 AQ75W4000% Washer (10) 3/16" x 1/2"A 1.0 STRIKER TO DOOR
069 B100UOOS1F Hinge Assy-Fuel Filler B3 1.0
073 A075W3008% Nut T Typ 2.0 HINGE TO DOOR
074 A075W4000%Z Washer (10) 3/16" x 1/2"A 2.0 HINGE TO DOOR
075 AQ075W5084F Screw M5 X 20mm 2.0 HINGE TO BODY
076 A075W3008% Nut T Typ 2.0 HINGE TO BODY
077 AQ75W4000% Washer (10) 3/16" x 1/2"A 4.0 HINGE TO BODY

4401 FUEL TANKS, BREATHERS etc.



ELAN
See SB1990/37
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4401 FUEL TANKS, BREATHERS etc.
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
078 A100L6013F Fuel Filler Cap B3 1.0
080 B100L0O0O86F Clamp Plate Filler Neck 1.0
081 B100L0O085F Seal Filler Neck 2.0
082 A075W5081F Screw 2.0 ZINC PLATE
083 AQ82W4099F Washer 4mm x 9mm x .8mm 2.0 ZINC PLATE
095 A100LOO88F Connector - Vent/Drain 2.0 1 OFF/VENT 1 OFF/DRAIN
096 Al00B6112F Buffer-Fuel Filler Door 2.0 FUEL FILLER DOOR STOP
097 A082UG122F Latch-Filler Door 1.0
098 AOBIWS138F Screw No6 x 1/2" Flg S/Steel 1.0 LATCH TO FUEL FILLER BOX
099 A075W60132 Spire Nut No6 A 1.0 LATCH TO FUEL FILLER BOX
103 C100BO6OTF Cable-Filler Flap Release B3 1.0
105 A075W40257% Washer 1.0 FUEL FILLER DOOR RELEASE
106 D100LO08TF Fuel Tank Assy-Late (90mm Tube) 1.0
107 A085U6080V Edge Strip A -0 FILLER FLAP HINGE
112 A100LO128K Fuel Tank Strap-Inner (Formed) 1.0
113 Al100LO129K Fuel Tank Strap-Outer (Formed) 1.0
114 AQ075U6045V Adhesive (50gr Bottle) .0 FILLER FLAP HINGE
115 Al100LO132F Bracing Strap-Fuel Tank 1.0
116 A100LO134K Sleeve-Outer Tank Strap 1.0 690 1g
117 A100LO135K Sleeve-Inner Tank Strap 1.0 595 1g
118 A100L0136K Sleeve-Bracing Strap 1.0 200 1g
122 AQ082W4115F Neoprene Washer M5 x 16 2.0
125 X036L60047% Grommet 1.0
125 X036L60047 Grommet 1.0

4401 FUEL TANKS, BREATHERS etc.



ELAN el
See 5B1990/37
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4401 FUEL TANKS, BREATHERS etc.
ILLUSNO. 1 PART NUMBER 1 DESCRIPTION 1 QUANTITY 1 REMARKS
126 A100LO139F Tube-Expansion Connect (Cat) 1.0 ON TANK

4401 FUEL TANKS, BREATHERS etc.



4403

ELAN




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4403 FUEL-FEED/RETURN SYS.INC.PUMP
TLLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100B0395J Cover Assy - Fuel Filter 1.0
002 A100B0397F Cover - Fuel Filter 1.0 PART OF 100B0395
004 B100L0O031H Fuel Pump/Sender Assy B3 1.0
006 A910E6929F Fuel Filter B3 1.0
007 B100LO110F Pipe-Pump To Filter 1.0
009 A100LOO053F Filter Bracket 1.0 FOR FILTER A910E6929F
011 A100LO058F Clamp Plate - Filter Bracket 1.0
015 A075W6071% Imex Rivet 14.0 FUEL & EVAP LINE CLIP  FIX
0l6 AQ75W4013%7 Washer (10) 6mm x 12.1mm A 6.0 7INC PLATED
017 A075W10287 Hex Screw A 4.0 ZINC PLATED
018 A075W40467 Washer A 4.0 ZINC PLATED
019 B100OLO0O72F Support Clip - Fuel & Evap Pip 7.0
022 A100LO130F Fuel Feed Pipe 1.0
023 B100LO112F Pipe-Fuel 1.0
035 AT00W6407F BEEREDe Nut No8 U Type 4.0 FUEL PUMP COVER TO BODY
040 A100B0431V Foam Strip - 10 x 6 Self Adhes .6 MAKES FILTER COVER GASKET
041 A100L6005F Pipe Amour-Spiral 1.0 FUEL PIPE PROTECTION 600mm -
100 A100L6038S Seal Fuel Pipe - Viton (GREEN) 1.0 620mm
101 A100L6039S Seal Fuel Pipe-Nitrile (Black) 1.0

4403 FUEL-FEED/RETURN SYS.INC.PUMP



See SH1990/37



Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4405 BREATHERS AND EVAPORATIVE LOSS
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100LOO36F Fuel Evap Canister 1.0
005 A089U6115F 0 Ring A 1.0
010 B100LO121F Pipe-Evap Canister/Atmos 1.0
002 B100LO0O6SF Bracket-Evap Canister 1.0
011 A100L6015F Self Locking Ring - Dia. 8 2.0
012 A100L0088F Connector - Vent/Drain 2.0 FIT INTO FUEL FILLER POCKET
013 A075U6044V Silastic-Clear (310cc Tube) 1.0
015 A075L6036F Valve BP 1.0
017 A100L6007F Spacer - 6.5 I/D x 15 0/D x 10 2.0
021 Al00L0120F Vent Pipe-R.0.Valve To Evap B3 1.0
022 A100LO116F Drain Pipe-Filler Pocket B3 1.0 800LG
023 A100L6006F Pipe Grommet 2.0
1.0
025 A100LO0O37F Breather/Vent Pipe
026 A100LOO78F Grommet-Breather/Vent Pipe 1.0 NITRILE MOULDING
030 AQ82VTTT9V Pipe Protector (Bulk) A .2 VENT PIPE PROTECTION
031 Al100W6414F Clip-Tie Wrap Mounting 1.0 VENT PIPE FIX
032 A079K6018F Hose Clip 1.0 BREATHER PIPE-FUEL TANK END
040 A100LO118F Pipe-Canister/Valve (Early) 1.0
041 A910E6863F Non-Return Valve 1.0
042 A100LO091K Purge Pipe 1.0
056 A100L6006F Pipe Grommet 1.0 FUEL FILLER POCKET DRAIN PIPE
057 A079M6132F Hose Clip 1.0 BREATHER PIPE-FILLER NECK END
058 Al00LO113F Pipe-Expansion Connector 1.0 USE WITH "B" TANK SB90/37

4405 BREATHERS AND EVAPORATIVE LOSS



See 5B1930/37



Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4405 BREATHERS AND EVAPORATIVE LOSS
ILLUS NO. ‘ PART NUMBER DESCRIPTION ‘ QUANTITY ‘ REMARKS
058 A100LO140F Tube-Expansion Connect (Cat) ‘ 1.0 ‘ "D"TANK & FILL NECK TO R/O VALVE

4405

BREATHERS AND EVAPORATIVE LOSS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4501 CATALYST EXHAUST SYSTEM
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
002 A100E6268H Pre Catalytic Converter 1.0
003 Al00E6276H Sensor-Ex Gas Temp B3 1.0
004 A100E6026F Brace-Pre Catalytic Conv B3 1.0
006 F100S0024F Exhaust Catalyst Section 1.0
007 AQ075W4020% Washer (10) 8mm x 16.6mm A 4.0 DOWNPIPE SUPPT BKT > DOWNPIPE
009 A100S6012F Vibration Damper-Exhaust 1.0
010 AQ75W3035% Locknut 8mm Copper Coated 4.0
011 B100S0061F Downpipe-Cat Exhaust 1.0
012 A100S0060F Exhaust Intermediate Section 1.0

4501

CATALYST EXHAUST SYSTEM



ELAN NON-CATALYST 4503

4503-12



Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4503 NON-CATALYST EXHAUST SYSTEM
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
008 A100S0032F Spring B2 2.0
009 A100W3108F Kaylock Nut M6 1.0
010 A075W40247 Washer (10) 10mm x 20.5mm 3.0 MANIFOLD TO DOWNPIPE
011 A100S0030F Stud B3K 2.0 SPHERICAL JOINT
012 A100S0031F Washer B2 2.0
017 C100S0023F Exhaust Downpipe-Turbo 1.0
018 AQ083S6026F Mounting Rubber B2 2.0
021 A089W3082F M10 Kaylock Nut K 4.0 SPHERICAL JOINT
023 H100S0008F Rear Silencer (Turbo) 1.0
024 A100S6006F Nut - M10 x 1.25 3.0 MANIFOLD TO DOWNPIPE
025 A100S6005F Seal-Downpipe/Frontpipe B3 1.0
030 C100S0007F Exhaust Centre Section B3K 1.0
035 AQ075W10327 Screw 1.0
037 B100S0048F Rear Saddle Assy 1.0
038 A075W3010% Nyloc Nut A 1.0 10050048 TO FLOOR
041 A083S56029F Mounting Rubber B2 2.0
042 B100S0050F Mounting Strap Assy 1.0
043 B100S0051F Saddle Assy 1.0
044 A100W3108F Kaylock Nut M6 2.0 PO 10050051
045 A075W4015Z Washer M6 x 15mm x 1.5mm 2.0 PO 10050051
051 A100S6011F Exhaust Clamp B3 2.0
052 A100S6010F Exhaust Paste (140g Tube)B3K .0
059 A100S0054F Support Bracket-Downpipe 1.0
060 A075W10397 Bolt A 1.0 DOWNPIPE SUPPORT BRACKET > DOWNPIPE

4503 NON-CATALYST EXHAUST SYSTEM



ELAN NON-CATALYST 4503
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4503 NON-CATALYST EXHAUST SYSTEM
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

061 AQ75W40202 Washer (10) 8mm x 16.6mm A 2.0 DOWNPIPE SUPPORT BRACKET >DOWNPIPE
062 AQ075W40362 Spring Washer 8mm 1.0 DOWNPIPE SUPPORT BRACKET >DOWNPIPE
063 AQ075W30212 Nut A 1.0 DOWNPIPE SUPPORT BRACKET >DOWNPIPE
064 AQ075W40242 Washer (10) 10mm x 20.5mm 1.0 DOWNPIPE SUPPORT BRACKET >ENGINE
065 AQ75W40217 Washer 8mm x 25 x 1.4 1.0 10050048 TO FLOOR

4503 NON-CATALYST EXHAUST SYSTEM
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4505 ALL HEAT SHIELDS
TLLUSNO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100E6027F Heatshield-Pre Cat Conv B3 0
003 A100S0021F Screw - Flanged Head M6 x 15 2.0 CATALYST HEATSHIELD
005 A100W6346F Chimney Nut 2.0
006 A100S0021F Screw - Flanged Head M6 x 15 2.0 HEATSHIELD FIXING
007 A100S0020F Washer-Heat Shield Fix 2.0 HEAT SHIELD FIX
008 D100S0012F Heatshield-Catalyst 1.0
012 A100E6022S Heatshield - Turbo B3 1.0
013 A100E6023S Heatshield-Wastegate Mani B3 1.0
023 A100W2108F Screw - Kleerlok M6 x 15 2.0 HEATSHIELD TO CHASSIS
025 A100E6377S Protector Heat Front  TUR BP 1.0
026 A100E6378S Protector Heat Rear TUR BP 1.0
028 A100E6343S Bolt/Washer - L-12 TUR BP 6.0
036 A100E6383S Prot: Heat Exh: Manifold BP 1.0
043 A100E6343S Bolt/Washer - L-12 TUR BP 4.0
044 A100E6455S Washer Plain TUR BP 4.0
048 A100E6343S Bolt/Washer - L-12 TUR BP 2.0
049 A100E6459sS Nut Protector Fix TUR BP 2.0
050 A100E6455S Washer Plain TUR BP 2.0
052 A100E6343S Bolt/Washer - L-12 TUR BP 3.0
063 A100E6376S Protector Heat Lower NA BP 1.0 N/A
064 A100E6011S Heatshield-Exhaust ManifoldB3 1.0 N/A
067 A100E6169S Bolt Heatshield Fix B3 9.0 N/A
069 A100E6165S Nut Manifold Fix B3 9.0 N/A

4505 ALL HEAT SHIELDS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4507 E.G.R.
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100E6274H E.G.R Valve-Closed Loop 1.0
002 A100E6275H Sensor-E.G.R Valve-Closed Loop 1.0

4507

E.

G.



4607




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4601 ENGINE WATER COOLING SYSTEMS
ILLUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
002 A100K6007F Header Tank - Cooling System 1.0
003 A100K6008F Filler Cap - Header Tank B2 1.0
007 A100KOO0L17F Cooling Fan B3 2.0
014 A075W1027% Set Screw 3.0
015 A075WA013Z Washer (10) 6mm x 12.lmmA 3.0
0l6 A100KQ025F Radiator Top Hose B3 1.0
018 A100K6006F Hose Clamp - Dia. 32-50 4.0
019 A100K6015F Grommet - Fan Mounting 8.0
020 A075W3008% Nut T Typ 8.0
021 AQ75W40117 Washer 10 5mm x 9.7 x 0.9 8.0
023 A100KO0035F Foam Pad-Radiator 2.0
024 A100K6016F Grommet-Radiator 2.0
025 A1O0OK6017F Bush-Radiator Support 2.0
026 A079K6018F Hose Clip 1.0
027 A082L6042F Hose Clip A 1.0
030 A100K0038F Hose-Thermostat/Tank B3 1.0
032 B10OK0O040F Bracket-Water Pump 1.0
033 A100K0041K Rubber-Water Pump Bracket 1.0
036 A100K6018F Water Pump 12v B3 1.0
038 A075W4011% Washer 10 5mm x 9.7 x 0.9 3.0 7INC PLATE
039 D100K0037F Bracket-Header Tank 1.0
040 A100KO0042F Radiator B1 1.0
041 D100K0043F Hose Branch B3 1.0
042 B100K0073F 1.0

Hose Joiner-Long

4601 ENGINE WATER COOLING SYSTEMS
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460




Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4601 ENGINE WATER COOLING SYSTEMS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
043 A100K0045F Hose-Branch To Header B3 1.0
044 A100K6025F Clip-Coolant Pipe 1.0
046 A100K0048F Hose Joiner-Short 1.0
046 BO75K0111% Junction Pipe 1.0
047 B907E6085%2 Clip A 8.0
047 AQ79K6018F Hose Clip 6.0
048 D100K0O004F Bottom Hose B3 1.0
050 A100E6225F Cable Clip 1.0
055 A075W4015Z Washer M6 x 15mm x 1.5mm 3.0
080 AQ75W6038% Tie Wrap A 1.0
4601 ENGINE WATER COOLING SYSTEMS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4603 ENGINE OIL COOLING SYSTEMS
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
004 AQ75W4013Z Washer (10) 6mm x 12.1lmm A 2.0
011 B100K0022F 0il Cooler B3 1.0
013 A075W4013% Washer (10) 6mm x 12.1lmm A 4.0 OIL COOLER TO FRONT QUARTER
014 AQ75W1030Z Setscrew A 4.0 OIL COOLER TO FRONT QUARTER
015 A100KO032F 0il Cooler Hose-Feed B3 1.0
018 B100KO033F Hose-0il Cooler Return B3 1.0
019 A100K6020F Dowty Seal 4.0
020 A100K6021F Banjo bolt 2.0
022 AQ89W6289F Plastic Clip 2.0 OIL COOLER PIPES
086 A054B6110V Neoprene Sponge Strip .1 SEAL-ARMATURE TO FRT QTR UPPER Ry
088 AO054B6110V Neoprene Sponge Strip .2

SEAL-ARMATURE TO FRT QTR LOWER RH

4603

ENGINE OIL COOLING SYSTEMS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4701 CLUTCH AND OPERATING MECHANISM
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
002 A1000Q6011F Pressure Plate (Turbo) B3 1.0
004 A100Q6003F Clutch Disc (Turbo) B3 1.0
008 ALOOFE024F R/B A100F6290F (08.02.91) 1.0
009 A100F6025F Washer - Plain (10) B3 2.0 CLUTCH CONT. SHAFT
010 Al100F6026F Nut-Clutch Cont Shaft 20 B3 1.0
018 A100F6039F Bolt - Brkt To Clu Hsg (10)B3 3.0
025 A100F6054F Clutch Lever B3 1.0
025 A100F6054H Lever-External Clutch B3 1.0
026 ALO0FE058F R/B B100F6058F (08.02.91) 6.0
1.0
029 A100Q6012F Bracket-Clutch Cable B3
031 C1l00Q6007F Clutch Cable LHD B3 1.0
034 A10000007F Mass - Clutch Cable 1.0
035 A100Q0008F Rubber Sleeve 1.0
1.0
036 A100Q6013S Clutch Release Bearing B2
042 P 100060158 Fork ASM Clutch BP 1.0
043 2100060165 Spring Clutch Return BP 1.0
044 2100060175 Bush Clutch Shaft BP 1.0
045 A100F6134S Pin Straight BP 3.0 CLUTCH COVER DOWEL
046 A10006014S Spring Clutch Rel/BearingB3 1.0

4701 CLUTCH AND OPERATING MECHANISM






Service Parts List]

14/02/91

Specification ELAN, TURBO, LHD, EUR|.
Title 4703 GEARBOX (

ILLUS NO. PART NUMBER MANUAL) QUANTITY REMARKS
005 A100F6032F Transmission Assy.TURBO B3 1.0
008 A100F6052F Bolt-Under Cover {20) 2.0
009 B100F6055F Bolt-Housing To Block 3.0
010 A1OOF6056F R/B B100F6056F (08.02.91) 2.0
011 A100F6057F Washer Plain (10) 2.0
021 A100F6068S 0il Seal-Input Shaft B2 1.0
022 A100F6067S 0il Seal-Driveshaft B2 1.0
023 A100F6069S Housing Clutch BP 1.0
024 A100F6070S Bush Clutch Shaft BP 1.0
025 A100F6071S Pin Straight Knock BP 1.0
026 A100F6072S Bolt Hsg: To Case BP 14.0
027 A100F6073S Nozzle 0il Output Front BP 1.0
028 A100F60745S Plate Clutch Housing BP 1.0
029 A100F6075S Bolt Plate Fix BP 2.0
030 A100F6076S Case Transaxle BP 1.0
031 A100F6067S 0il Seal-Driveshaft B2 1.0
032 A100F6078S Gutter; Case BP 1.0
033 A100F6075S Bolt Plate Fix BP 1.0
034 A100F6080S Retainer Bearing BP 1.0
035 A100F6081s Screw Retainer Fix BP 7.0
036 A100F60825S Bracket Cable Clip BP 1.0
037 A100F6063S 0il Filler Plug-Trans B3 1.0
038 A100F6065S Plug Drain-Trans B3 1.0
039 A100F6064S Washer Plug-Trans B3 2.0

4703

GEARBOX

(MANUAL)






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4703 GEARBOX (MANUAL)

ILL.US NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
040 A100F6083s Case Magnet BP 1.0
041 A100F6084S Cover Rear W/Gutter BP 1.0
042 A100F6085S Gutter Rear Cover Input BP 1.0
043 A100F6086S Bolt Gutter Fix BP 3.0
044 A100F6087S Bracket Cable Clip BP 1.0
045 Al00F6088S Packing-Case To RR Cover BP 1.0
046 Al00F6089S Bolt RR Cover Fix L27 BP 3.0
046 Al00F6090S Bolt RR Cover Fix L42 BP 3.0
046 Al00F6091S Bolt RR Cover Fix L60 BP 1.0
049 A100F60925S Seal Clutch Shaft BP 1.0
050 A100F6093S Cap Clutch Shaft Seal BP 1.0

4703

GEARBOX

(MANUAL)
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4705 GEAR LEVER & EXTERNAL LINKAGE
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100F6039F Bolt - Brkt To Clu Hsg (10)B3 2.0
005 A100F6043F Pin - Shift Cable (5) B3 1.0
006 ALOOFGE044F Pin Snap-Trans to Cable 5B3 2.0
007 A1O00F6045F Pin - Select Cable (5) B3 1.0
008 A100F6046F Washer P1 - Shift (5) B3 2.0
009 A1O0OF6048F Pin-Snap Cbl to GR Cont 20 B3 1.0
012 AlO0F6041F Nut Lock Pin Fix 2.0
015 B100F0018F Bracket-Gearshift Cable 1.0
017 B100F0014F Bracket-Gearshift RHD 1.0
018 C100F0016F Gearshift Cable-Shift B3 1.0
019 C100F0017F Gearshift Cable-Select B3 1.0
020 A100F6060F Clip-Gearshift Cable 4.0
022 A100F6001F Rubber Bush (5)B3 4.0
024 A100F0011F Control Assy-Gearshift (5) B3 1.0
025 A0T75WA0157 Washer M6 x 15mm x 1.5mm 1.0
026 A075W1030% Setscrew A 4.0
030 A075W3010% Nyloc Nut A 1.0
036 A075W40012 Washer (10) 1/8" x 3/8" A 4.0
037 A100F0020F Gaiter Gear Shift B3 1.0
038 A100F0021K Base-Gearshift Gaiter 1.0
039 ALOOFQ022F Seal Gear Shift Aperture 1.0
040 B100F0023F Spacer-Gearshift 4.0
041 A100F0024F Clamp Ring Gear Shift Gaiter 1.0
042 A075W60902 Rivet A 4.0

4705

GEAR LEVER & EXTERNAL LINKAGE



ELAN




ILLUS NO. PART NUMBER
043 B082W4018F
045 A075W40487
046 A075W1038%
048 A075W4021%
048 A075W40227%
049 AL100F0026F
050 A100F0027F
051 A100F6062F
052 A907E6256V

Specification

Title

.1

Service Parts List

ELAN, TURBO, LHD, EUR.

4705 GEAR LEVER & EXTERNAL LINKAGE

REMARKS

14/02/91

GEARSHIFT CABLE CONNECT PINS

4705

GEAR LEVER & EXTERNAL LINKAGE






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4706 GEAR SELECTOR RODS, INTERNAL
I{LLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
001 AL00F6095S Breather Air BD 1.0
002 A100F6096S Packing Control Box BP 1.0
003 A100F6097S Bolt Control Box BP 4.0
004 A100F6098S Box Control W/Seal BP 1.0
005 A100F6099s Seal 0Oil Control Box BP 1.0
006 A100F6100S Spring 5th Select Stop BP 1.0
007 A100F6101S Lever ASM Shift External BP 1.0
008 A100F6102S Lever Shift Internal BP 1.0
009 A100F6103S Pin Spring Shaft BP 1.0
010 A100F6104S Stopper Rev Inhibitor BP 1.0
011 A100F61058 Bolt Rev Inhibitor BP 1.0
012 A100F6106S Spring Stopper Cam BP 1.0
013 A100F6107S Bolt Stopper Cam BP 1.0
014 A100F6108S Cam Stopper Rev Inhibitor BP 1.0
015 A100F6109S Seat Spring Select Stop BP 1.0
016 A100F6110S Spring Sel:Stop 1lst & 2nd BP 1.0
017 A100F6111S Pin Knock BP 2.0
018 A100F6112S Lever ASM Select External BP 1.0
019 A100F6113S Bush Select Lever BP 2.0
020 A100F6114S Pin Select Lever Shaft BP 1.0
021 A100F6115S Ring Snap Pin Select Lever BP 1.0
023 A100F6117S Packing Neutral SW BP 1.0
024 AL100F6118S Shift ASM Low - 2nd BP 1.0
025 A100F61198 Block Shift 1st - 2nd BP 1.0
4706

GEAR SELECTOR RODS, INTERNAL
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4706 GEAR SELECTOR RODS, INTERNAL
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
026 A100F61208 Arm ASM Shift 3rd - 4th BP 1.0
027 A100F6121S Shift Assy-5th BP 1.0
028 A100F6122S Rod Gear Shift Low 2nd BP 1.0
029 A100F6123S Rod Gear Shift 3rd - 4th BP 1.0
030 A100F6124S Rod Gear Shift Rev BP 1.0
031 AL00F6125S Rod Gear Shift 5th BP 1.0
032 A100F6126S Lever Shift Rev BP 1.0
033 A100F6127S Block Shift Rev - 5th BP 1.0
034 A100F6128S Pin Lock Rev - 5th BP 1.0
035 A100F6129S Ring Snap BP 2.0
036 A100F6130S Pin SPR: Rod Block Lever L-20 3.0
036 A100F6131S Pin ASM Spring L-25 BP 2.0
037 A100F6132S Brkt: Fulcrum Rev Lever BP 1.0
038 A100F6133S Lever Rev BP 1.0
039 A100F6135S Pin Fulcrum Bracket BP 1.0
040 A100F6136S Pin Snap Fulcrum Bracket BP 1.0
041 A100F6137S Bolt Fulcrum Brkt: Fix BP 4.0
042 A100F6138S Pin Lock 5th Rod BP 1.0
043 ALO0F6128S Pin Lock Rev - 5th BP 3.0
044 A100F6140S Pin Lock 3rd & 4th Rod BP 1.0
045 A100F6141S Ball Detent BP 4.0
046 Al00F6142S Spring Detent 1-2,3-4,5 BP 3.0
047 A100F6143S Spring Detent Rev BP 1.0
048 A100F6144S Plug Detent Spring BP 4.0
4706

GEAR SELECTOR RODS, INTERNAL






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4706 GEAR SELECTOR RODS, INTERNAL
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
026 A100F61208S Arm ASM Shift 3rd - 4th BP 1.0
027 A100F6121S Shift Assy-5th BP 1.0
028 A100F6122S Rod Gear Shift Low 2nd BP 1.0
029 A100F6123S Rod Gear Shift 3rd - 4th BP 1.0
030 A100F6124S Rod Gear Shift Rev BP 1.0
031 A100F6125S Rod Gear Shift 5th BP 1.0
032 A100F6126S Lever Shift Rev BP 1.0
033 A100F6127S Block Shift Rev - 5th BP 1.0
034 AL00F6128S Pin Lock Rev - 5th BP 1.0
035 A100F6129S Ring Snap BP 2.0
036 A100F6130S Pin SPR: Rod Block Lever L-20 3.0
036 A100F6131S Pin ASM Spring L-25 BP 2.0
037 A100F6132S Brkt: Fulcrum Rev Lever BP 1.0
038 A100F6133S Lever Rev BP 1.0
039 A100F6135S Pin Fulcrum Bracket BP 1.0
040 A100F6136S Pin Snap Fulcrum Bracket BP 1.0
041 A100F6137S Bolt Fulcrum Brkt: Fix BP 4.0
042 A100F6138S Pin Lock 5th Rod BP 1.0
043 AL00F6128S Pin Lock Rev - 5th BP 3.0
044 A100F6140S Pin Lock 3rd & 4th Rod BP 1.0
045 A100F6141S Ball Detent BP 4.0
046 A100F6142S Spring Detent 1-2,3-4,5 BP 3.0
047 A100F6143S Spring Detent Rev BP 1.0
048 A100F6144S Plug Detent Spring BP 4.0
4706

GEAR SELECTOR RODS, INTERNAL
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4706 GEAR SELECTOR RODS, INTERNAL
ILLUSNO. PART NUMBER DESCRIPTION QUANTITY REMARKS
049 A100F6145s Plug Screw SW Hole BP 2.0
050 A100F6117S Packing Neutral SW BP 2.0
051 A100F6147S Switch ASM Rev: Lamp B2 1.0
052 A100F6148S Washer PL: Rev: Lamp Sw: BP 1.0
4706

GEAR SELECTOR RODS, INTERNAL






Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4707 GEARS, SHAFTS & BEARINGS, INT.
ILLUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
001 A100F6149S Shaft Input Transaxle BP 1.0
002 A100F6150S Bearing Input Shaft Frt: BP 1.0
003 A100F61518 Gear ASM 3RD Input BP 1.0
004 A100F6152S Synchronizer 3RD & 4TH BP 1.0
005 A100F6153S Insert 3rd - 4th & 5th BP 3.0
006 A100F6154S Spring Insert 3rd-4th & 5thBP 2.0
007 A100F6155S Ring Block 3rd - 4th & 5th BP 2.0
008 A100F61568 Gear ASM 4TH Input BP 1.0
009 A100F6157S Bearing Needle 3rd-4th-5th BP 2.0
010 A10OF6158S Collar Needle 4th & 5th BP 1.0
011 A100F6159s Washer Thrust 4TH Gear BP 1.0
012 A100F61608S Shim Brg:Input Shaft T1.00 BP 1.0 AS REQUIRED
012 AT00F6161S Shim: BRG: Input Shaft T-1.04 1.0 AS REQUIRED
012 A100F6162S Shim: BRG: Input Shaft T-1.08 1.0 AS REQUIRED
012 A100F6163S Shim: BRG: Input Shaft T-1.12 1.0 AS REQUIRED
012 A100F6164S Shim: BRG: Input Shaft T-1.16 1.0 AS REQUIRED
012 A100F6165S Shim: BRG: Input Shaft T-1.20 1.0 AS REQUIRED
012 A100F6166S Shim: BRG: Input Shaft T-1.24 1.0 AS REQUIRED
012 A100F6167S Shim: BRG: Input Shaft T-1.28 1.0 AS REQUIRED
012 AL00F6168S Shim: BRG: Input Shaft T-1.32 1.0 AS REQUIRED
012 A100F6169S Shim: BRG: Input Shaft T-1.36 1.0 AS REQUIRED
012 A100F6170S Shim:BRG:Input Shaft T-1.40 B3 1.0 AS REQUIRED
012 A100F6171S Shim:BRG:Input Shaft T-1.44 B3 1.0 AS REQUIRED
012 A100F6172S Shim: BRG: Input Shaft T-1.48 1.0 AS REQUIRED
4707 GEARS, SHAFTS & BEARINGS, INT.
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 4707 GEARS,SHAFTS & ppapTnGs, INT.
TILI.US NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
012 AL00F6173S Shim: BRG: Input Shaft T-1.52 1.0 AS REQUIRED
01z A100F6174S Shim:BRG:Input Shaft T-1.56 B3 1.0 AS REQUIRED
012 A100F61758 Shim: BRG: Input Shaft T-1.60 1.0 AS REQUIRED
012 A100F6176S Shim:BRG:Input Shaft T-1.64 B3 1.0 AS REQUIRED
012 A100F6177S Shim: BRG: Input Shaft T-1.68 1.0 AS REQUIRED
012 A100F61788S Shim: BRG: Input Shaft T-1.72 1.0 AS REQUIRED
012 A100F61798 Shim: BRG: Input Shaft T-1.76 1.0 AS REQUIRED
012 A100F61808 Shim: BRG: Input Shaft T-1.80 1.0 AS REQUIRED
012 A100F61818S Shim: BRG: Input Shaft T-1.84 1.0 AS REQUIRED
012 A100F61828S Shim: BRG: Input Shaft T-1.88 1.0 AS REQUIRED
012 A100F6183S Shim: BRG: Input Shaft T-1.92 1.0 AS REQUIRED
012 A100F61848S Shim: BRG: Input Shaft T-1.96 1.0 AS REQUIRED
012 A100F6185S Shim: BRG: Input Shaft T-2.00 1.0 AS REQUIRED
012 A100F6186S Shim: BRG: Input Shaft T-2.04 1.0 AS REQUIRED
012 A100F6187S Shim: BRG: Input Shaft T-2.08 1.0 AS REQUIRED
012 A100F61888S Shim: BRG: Input Shaft T-2.12 1.0 AS REQUIRED
012 A100F61898 Shim: BRG: Input Shaft T-2.16 1.0 AS REQUIRED
012 A100F61908 Shim: BRG: Input Shaft T-2.20 1.0 AS REQUIRED
012 A100F61918 Shim: BRG: Input Shaft T-2.24 1.0 AS REQUIRED
012 A100F61928 Shim: BRG: Input Shaft T-2.28 1.0 AS REQUIRED
012 A100F61938 Shim: BRG: Input Shaft T-2.32 1.0 AS REQUIRED
012 A100F61945S Shim: BRG: Input Shaft T-2.36 1.0 AS REQUIRED
012 A100F61958 Shim: BRG: Input Shaft T-2.40 1.0 AS REQUIRED
012 A100F6196S Shim: BRG: Input Shaft T-2.44 1.0 AS REQUIRED

4707 GEARS, SHAFTS & BEARINGS, INT.






Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4707 GEARS, SHAFTS & BEARINGS, INT.
ILLUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
012 A100FE197S Shim: BRG: Input Shaft T-2.48 1.0 AS REQUIRED
012 A100F6198S Shim: BRG: Input Shaft T-2.52 1.0 AS REQUIRED
013 A100F6199sS Bearing Input Shaft Rear BP 1.0
014 A100F62008S Gear 5th Input BP 1.0
015 A100F6201S Nut-5th Gear Fix BP 1.0
016 A100F6202S Shaft Output W/Ring TUR BP 1.0
016 A100F6203S Shaft Output W/Ring NA BP 1.0
017 A100F6204S Bearing Output Shaft FRT: BP 1.0
018 A100F6205S Bearing Thrust Needle 1st BP 1.0
019 A100F6206S Gear ASM 1lst Output BP 1.0
020 A100F6207S Synchronizer 1st & 2nd BP 1.0
021 A100F6208S Insert 1lst & 2nd BP 3.0
022 A100F6209S Spring Insert 1lst & 2nd BP 2.0
023 A100F6210S Ring Block 1st & 2nd BP 2.0
024 A100F6211S Ring Inside 1st & 2nd BP 2.0
025 Al00F6212S Ring Outside 1st & 2nd BP 2.0
026 A100F6213S Gear ASM 2nd Output BP 1.0
027 A1L00F6214S Bearing Needle 1st & 2nd BP 2.0
028 A100F6215S Collar Needle 1lst & 2nd BP 1.0
029 A1L00F6216S Gear Output 3rd & 4th BP 1.0
030 A100F6217S Key Feather 3rd & 4th Gear BP 1.0
031 Al00F6218S Bearing Output Shaft RR BP 1.0
032 A100F6219S Shim BRG: Output Shaft T-1.16 1.0 AS REQUIRED
032 AL00F6220S Shim BRG: Output Shaft T-1.24 1.0 AS REQUIRED

4707 GEARS, SHAFTS & BEARINGS, INT.
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4707 GEARS,SHAFTS & BEARINGS, INT.
ILLUS NO. | PART NUMBER DESCRIPTION QUANTITY REMARKS
032 AL00F6221S Shim BRG: Output Shaft T-1.32 1.0 AS REQUIRED
032 A100F6222S Shim BRG: Output Shaft T-1.40. 1.0 AS REQUIRED
032 A100F6223S Shim BRG: Output Shaft T-1.48 R AS REQUIRED
032 A100F6224S Shim BRG: Output Shaft T-1.56 1.0 AS REQUIRED
032 A100F6225S Shim BRG: Output Shaft T-1.64 1.0 AS REQUIRED
032 A100F6226S Shim BRG:Output Shaft T-1.72 1.0 AS REQUIRED
032 AL100F6227S Shim BRG: Output Shaft T-1.80 1.0 AS REQUIRED
032 A100F6228S Shim BRG: Qipt Shaft T-1.88 1.0 AS REQUIRED
032 A100F6229S Shim BRG: Qipur Shaft T-1.96 1.0 AS REQUIRED
032 A100F6230S Shim BRG: Output Shaft T-2.04 1.0 AS REQUIRED
032 AL100F6231S Shim Output Shaft T-2.12 1.0 AS REQUIRED
032 A100F6232S Sha BRG: Output Shaft T-2.20 1.0 AS REQUIRED
032 A100F6233S Shim BRG: Output Shaft T-2.28 1.0 AS REQUIRED
032 A100F62345 Shim BRG: Output Shaft T-2.36 1.0 AS REQUIRED
032 A100F62358 Shim BRG: Output Shaft T-2.44 1.0 AS REQUIRED
033 A100F6236S Washer Thrust 5th Gear BP 1.0
034 A100F6157S Bearing Needle 3rd-4th-5th BP 1.0
035 A100F6158S Collar Needle 4th & 5th BP 1.0
036 A100F6239S Gear ASM 5th Output BP 1.0
037 A100F6240S Synchronizer ASM 5th BP 1.0
038 AT00F6153S Insert 3rd - 4th & 5th BP 3.0
039 A100F6154S Spring Insert 3rd-4th & 5thBP 2.0
040 A100F61558 Ring Block 3rd - 4th & 5th BP 1.0
041 A100F6244S Plate Stopper Insert BP 1.0

4707 GEARS, SHAFTS & BEARINGS, INT.






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4707 GEARS, SHAFTS & BEARINGS, INT.
TLLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS
042 A100F6245sS Nut-Sleeve & Hub Fix BP 1.0
043 AL00F6246S Gear W/Bush Idle Rev BP 1.0
044 A100F6247S Shaft Idle Rev BP 1.0
045 A100F6248S Pin Straight Idle Shaft BP 1.0
046 A100F6249S Bolt Idle Shaft Rev BP 1.0
047 A100F6250S Gasket Idle Shaft BP 1.0
4707

GEARS, SHAFTS & BEARINGS, INT.
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4709 SPEEDOMETER DRIVE
ILLUSNO PART NUMBER DESCRIPTION QUANTITY REMARKS
001 A100F6014F Retainer-Speedo Drive Gear B3 1.0
002 Al100F6015F Speedo Driven Gear B3 1.0
003 A100W7089F Stud M6 x 30mm 1.0
004 A100F6017F Bushing-Driven Gear Speedo B3 1.0
005 A100F6018F 0 Ring-Speedo Drive B3 1.0
006 A100F6019F Pin-Speedo Drive Gear (5) B3 1.0
008 AS0T7E6252V Avdel Pipeseal Al21 (50cc) 1.0 SPEEDODRIVE FIX
009 AQ75W4035%7 Spring Washer (10) 6mm A 1.0 SPEEDODRIVE FIX
010 AQ75W30207Z Nut M6 Plain A 1.0 SPEEDODRIVE FIX

4709

SPEEDOMETER DRIVE
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4711 DIFFERENTIAL AND MOUNTINGS
ILLUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

001 A100F62518 Gear Ring Diff TUR BP 1.0

001 A100F62528 Gear Ring Diff NA BP 1.0

002 A100F62535 Bolt Ring Gear Set BP 10.0

003 A100F6254S Box Diff BP 1.0

004 A100F62558 Gear Pinion Diff BP 2.0

005 A100F6256S Gear Side Diff BP 2.0

006 A100F62578 Washer Thrust Side Gear T-0.76 2.0 OR

006 A100F62588 Washer Thrust Side Gear T-0.82 2.0 OR

006 A100F6259S Washer Thrust Side Gear T-0.88 2.0 OR

006 A100F62608 Washer Thrust Side Gear T-0.94 2.0 OR

007 A100F6261S Washer Thrust Pinion BP 2.0

008 A100F6262S Pin Cross Diff Pinion BP 1.0

009 A100F6263S Pin Lock Cross Pin BP 1.0

010 A100F6264S Gear Speed Meter Drive  BP 1.0

011 A100F6265S Bearing Diff Side Taper BP 2.0

012 A100F6266S Shim BRG: Diff Side T-1.08 BP 1.0 AS REQUIRED
012 A100F62678S Shim BRG: Diff Side T-1.12 BP 1.0 AS REQUIRED
012 A100F6268S Shim BRG: Diff Side T-1.16 BP 1.0 AS REQUIRED
012 A100F6269S Shim BRG: Diff Side T-1.20 BP 1.0 AS REQUIRED
012 A100F62708 Shim BRG: Diff Side T-1.24 BP 1.0 AS REQUIRED
012 A100F62718 Shim BRG: Diff Side T-1.28 BP 1.0 AS REQUIRED
012 A100F62728 Shim BRG: Diff Side T-1.32 BP 1.0 AS REQUIRED
012 A100F62738 Shim BRG: Diff Side T-1.36 BP 1.0 AS REQUIRED
012 A100F62748 Shim BRG: Diff Side T-1.40 BP 1.0

AS REQUIRED

4711 DIFFERENTIAL AND MOUNTINGS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.

Title 4711 DIFFERENTIAL AND MOUNTINGS
AS REQUIRED

4711 DIFFERENTIAL AND MOUNTINGS
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Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4715 DRIVESHAFTS
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS

003 A100R6001F Snap Ring-Driveshaft B3 1.0 ROUND SECTION
004 A100R6002F Nut-Hub Retaining B2 2.0

006 A100F6033F Assy —-- Centre Shaft B3 1.0

007 A100F6034F Bolt-Centre Brg & Sft 5 B3 2.0

014 A100F6059H Snap Ring-Centre Shaft (5) B3 1.0 SQUARE SECTION
017 C100R0001F Driveshaft LH B3 1.0

018 C100R0002F Driveshaft RH B3 1.0

030 A100R6003s Outboard Joint Assembly B3 .0

031 A100R6004S Outboard Boot Kit B3 -0

032 AL0OR6006S Inboard Joint/Shaft Assembly 1.0 RIGHT HAND
033 A100R6007S Inboard Joint/Shaft Assembly 1.0 LEFT HAND

034 A100R6005S Inboard Boot Kit B3 1.0

4715 DRIVESHAFTS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 4719 OTHER TRANSMISSION ITEMS
ILLUS NO.  PART NUMBER __ _DESCRIPTION ~ QUANTITY ! REMARKS
001 ALOOF6020F Cover - Under Transmission B3 1.0
003 ATOOFG022F Screw - Cover Fixing (10) B3 3.0
004 ALOOFG036F Transaxle 0il 5w/30 (Bulk) S 1.8

4719 OTHER TRANSMISSION ITEMS
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Service Parts List 14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 6001 TOOL KIT AND JACK STOWAGE
TLIL.US NO PART NUMBER DESCRIPTTION QUANTITY REMARKS

001 A089M6342F Fuse Extractor Tool 1.0 FOR REMOVING LITTEL FUSES.
002 B100T6001F Scissor Jack 1.0
003 A100V0043F Jack Stowage Block 1.0
004 Al100T6002F Jack Handle 1.0
006 B100T6003F Wheel Brace-Tubular 1.0
007 A100T6005H Wrench-Hexagonal Socket S 1.0 PARTOF 100T6018
008 A100T6006H Pliers-Elan ToolKit S 1.0 PARTOF 100T6018
009 A100T6007H CombinationPocket Knife S 1.0 PART OF 100T6018
010 A100T6008H Wrench-Spark Plug s 1.0 PART OF 100T6018
011 A100T6010H Wrench-T Bar S 1.0 PART OF 100T6018
012 A100T6011H Combination Screwdriver s 1.0 PART OF 100T6018
013 A100T6012H Combination Spanner S 1.0 PART OF 100T6018
016 A100T6016H Extension Bar s 1.0 PART OF 100T6018
017 A100T6017H Toolkit Case-Plastic s 1.0 PART OF 100T6018
018 A100T6018F Toolkit Assy-Elan 1.0
019 A100UQ0144F Retaining Clip-Toolkit 1.0
037 A100U6041F Buffer-Self Adhesive 1.0 WHEEL WRENCH CLIP PLATE

6001 TOOL KIT AND JACK STOWAGE






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 6002 ENGINE SST
ILLUS NO. PART NUMBER DESCRIPTION QUANTITY REMARKS
A100E6173F Sealant-Cam Cap (100gm) B3K .0 AS REQUIRED.
Al00E6174F sealing Compd. 150gm Tube B3K .0 SUMP JOINT, AS REQUIRED.
001 TOO0T1015F Installer-Camshaft Seal B3 1.0
002 TOOO0T1016F Valve Spring Compressor R3 1.0
003 TO00T1017F Valve Guide Replacer 1.0
004 TOOO0T1018F Replacer-Valve Stem Seal R3 1.0
005 TOO0T1019F Sump Seal Cutter B3 1.0
006 TO00T1020F 0il Filter Wrench B3 1.0
007 TO00T1021F Installer-0il Pump Seal B3K 1.0
008 TO00T1022F Piston Pin Service get B3 1.0
009 TO00T1024F Crank Rear Oil Seal Installer 1.0

6002

ENGINE SST






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD, EUR.
Title 6003 ENGINE MANAGEMENT SST
ILLUS NO PART NUMBER DESCRIPTTION QUANTITY REMARKS
001 TO0OTO8I6F Tech I Kit (GMP4) 1.0
002 TO00TO0897F Lead Connector 1.0 IN TECH 1 KIT
003 TO00T0898/3 Tech 1 Cartridge-Level 3 B3K 1.0 IN TECH 1 KIT
004 TOOOTO899F Diagnostic Kit A 1.0
005 TOOOTO900F Test Light Kit B2 1.0
006 TOOOTO901F Spark Tester B3 1.0
007 TOOOTO0902F Connector Test Kit 1.0
008 TO00TO903F Terminal Remover (Metri Pack) 1.0
009 TOOOTO904F TerminalRemover (WeatherPac) B3 1.0
010 TOOOTO905F Terminal Remover (Ecm) 1.0
011 TOOOTO0907F Vacuum Pump B3 1.0
012 TO00T0909J ALDL Bridge Connector BP 1.0
013 TO00T1029F Fuel Pump Press:Test SP/Tool K 1.0
014 TOOOTO989F Pipe Removal Tool K 1.0
015 TOOOT1083F Fuel Pressure Test Adaptor K 1.0

6003

ENGINE MANAGEMENT SST
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Service Parts List

14/02/91

Specification ELAN, TURBO,LHD,EUR.
Title 6004 TRANSMISSION SST
ILILUS NO PART NUMBER DESCRIPTION QUANTITY REMARKS

001 TOOOTO0981F Centre Plate Mandrel B3K 1.0 CLUTCH PLATE ALIGNMENT
002 TO00TO0992F Tool-Clutch Release Shaft Bush 1.0

003 TOOOTO0993F Holding Fixture-Trans B3 1.0

004 TOO0TO0994F Base-Trans Holding Fixture B3 1.0

005 TOOOTO0995F Puller-Fifth Drive Gear B3 1.0

008 TOOOT0998F Slide Hammer B3 1.0

009 TOOOTO999F Inserter-Input Shaft SealB3 1.0

010 TOOOT1000F Installer-Input Shaft BrgB3 1.0

011 TOOOT1001F Handle-Bearing Installer B3 1.0

012 TOO0OT1002F Installer-Output Shaft Brg B3 1.0

013 TO0O0T1003F Installer-Diff Bearing Cup B3 1.0

014 TO0O0T1004F Inserter-Driveshaft Seal B3 1.0

015 TOOOT1005F Shim Selector Gauge Set B3 1.0

016 TOO0OT1007F Remover-Output Shaft Brg B3 1.0

017 TOOOT1008F Replacer-Synchro/Shaft/Brg B3 1.0

018 TOOOT1009F Collar-Sleeve Installer-1B3 1.0 >>

019 TOOO0T1010F Collar-Sleeve Installer-2B3 1.0 >>

020 TOOOT1011F Installer-Shaft Bearing B3 1.0

021 TOO0T1012F Installer-Diff Bearing B3 1.0

022 TO00T1013F Diff Bearing Pilot B3 1.0

023 TOOOT1014F Plug-Output Shaft (FOC) 1.0

6004 TRANSMISSION SST






Service Parts List

14/02/91

Specification ELAN, TURBO, LHD,EUR.
Title 6005 BRAKES & PAS SST
TL.I.US NO PART NUMBER DESCRTIPTTION QUANTITY REMARKS
001 TOO0TO986F Tool-Sliding Sleeve Cap K 1.0 >>
002 TOO0TO987F Installer-Front Piston B 1.0 >> BRAKES.
003 TO00T0988F Installer-Rear Piston B 1.0 >>
3

004 TO0O0T1090F Brake Press:P/Valve T/Gauge K 1.0 >>
005 TOO0T1030F Power Steering Pulley Install: 1.0

6005 BRAKES & PAS SST
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